
Malik CM 

BULLETIN 1075B 

PARTS 

TAPE WINDERS 

AND 

UNWIND REELS 

-n it) 

TELETYPE 
CORPORATION 
5555 TOUHV AVENUE. SKOKIE, ILLINOIS 





BULLETIN 1075B 

PARTS 

TAPE WINDERS 

AND 

UNWIND REELS 

e 
TELETYPE' 
CORPORATION 
5555 TOUI-IY AVENUE. SKOKIE, ILLINOIS 

© Portions copyrighted 1961 by Teletype Corporation. 

All rights reserved. 
Printed in U.S.A. 



o 

c 

o 

o 

o 

o 

o 



1075B 

LIST OF EFFECTIVE PAGES 

FEBRUARY, 1963 

(Supersedes February, 1962 Issue) 

Page 
Number 

Change 
In Effect 

A to C Change 5 
1 Change 3 
2 Change 4 

3 & 4 Change 3 
5 Original 
6 Change 3 

7 & 8 Change 4 
9 Change 3 
10 Change 4 

11 to 15 Change 5 
16 & 17 Change 3 
18 & 19 Change 5 

20 Change 3 
21 Change 4 
22 Change 3 

23 to 25 Change 4 
26 Change 5 
27 Change 4 

28 to 30 Change 5 

The above list indicates the effective 
pages as of issue date. Upon receipt of 
Change Pages, insert them numerically 
and discard any superseded pages. 

CHANGE 5 A 



MOTOR DRIVEN TAPE WINDERS 

Teletype 
Code or 
Part No. 

Bell 
System 
Code 

Weight 
Dimensions (inches) Motor No. 

of 
Reels 

Reel 
Speed 

(WPM 
at core) 

Reel 
Size 

(inches) 

Core 
Size 

(inches) 

Reel Capacity (feet) 
Tape Width 
(inches) 

Remarks Page No. 
Leng th Width Height Volt Cycle Current 

Fu lly 

Perforated  
Chadless 

TW3 16 7-1/4 17-1/2 110 60 AC 2 167 13 3 2000 1000 11/16 1,2,4,5,6 
TW4 16 6-1/417-1/2 110 60 AC 1 167 13 3 2000 1000 11/16 1,2,4,5,6 

TW5 2A 35 16 6-1/4 17-1/2 110 60 AC 1 167 13 3 2000 1000 11/16 5366S (1 & A) 1,2,4,5,6 

TW5 plus 

115743AD 
28 110 60 AC 1 167 13 3 2000 1000 11/16 1,2,4,5,6,19 

TW6 lA 40 16 7-1/4 17-1/2 110 60 AC 2 167 13 3 2000 1000 11/16 1,2,4,5,6 
TW8 16 6-1/4 17-1/2 110 60 AC 1 167 13 3 2000 1000 11/16 1,2,4,6 
TW9 16 7-1/4 17-1/2 110 60 AC 2 167 13 3 2000 1000 11/16 1,2,4,6 
TWIO 3A 45 16 11-1/2 17-1/2 110 60 AC 3 167 13 3 2000 1000 11/16 1,2,3,4,5,6 
TW12 17 20-1/2 5 12-3/4 115 60 AC 1 110 12 2 2000 1000 11/16 7,8,9,10 
TW13 4A 17 20-1/2 5 12-3/4 115 60 AC 1 110 12 2 2000 1000 11/16 5884S (A,L & T) 7,8,9,10 

TW14 25 18 10 12-1/2 115 60 AC 3 300 12 2 2000 1000 11/16 59765 (I & A) 
20,21,22,23, 
24 

TW15 25 18 10 12-1/2 115 60 AC 3 300 12 2 2000 1000 11/16 
Reel Full Alarm 
5976S (I & A) 

20,21,22,23, 

24 
TW16 18-1/2 21 4 13-1/2 115 50-60 AC 1 110 12 2 2000 1000 11/16 5884S (A,L & T) 7,8,10,25 

Ç
 3
O
N
V
H
D
 

TW200** 6-1/2 10 6 9-1/8 115 60 AC 1 914 8 3 600 300 3/8,15/32, 

11/16,7/8,1 

Formerly TW11 (Gray 
Green Wrinkle) 

5723S (I & A) 
11,12,13 

TW201** 6-1/2 10 5-1/2 7-1/2 115 60 AC 1 786 4 2-5/8 90 50 Up to 7/8 5723S (1 & A) 11,12,13 
TW203** 5-1/2 1 0 -1 /2 6-1/4 7-7/8 115 60 AC 1 628 7-1/2 2 650 325 11/16,7/8,1 5723S (I & A) 11,12,13 



o ("1 00 
Ç
 3
O
N
V
H
D
 

oie 
g 3î(777?' 

SPRING DRIVEN TAPE WINDERS 

Teletype 
Code or 
Part No. 

Bell 
System 
Code 

Weight 
Dimensions (inches) No. 

of 
Reels 

Reel 
Speed 
, 
(WPM 

at core) 

Reel 
Size 

(inches) 

Core 
Size 

(inches) 

Reel Capacity (feet) 
Tape Width 

(inches) 
Remarks Page No. Fully 

Perforated Chadless Length Width Height 

115739 4-1/2 6 6-3/4 6 1 1000 4 2 90 50 11/16,7/8 Formerly 85832 (Walnut) 14,15 (fig. 2) 

115753 4 6 6-3/4 6 1 1000 6 2-3/4 180 100 11/16 Formerly 103032 (Walnut) 14,15 (fig. 3) 

115754 4 6 6-1/4 5-1/2 1 1000 4 2-3/4 90 50 11/16 Formerly 91729 (Walnut) 14,15 (fig. 1) 

1 23587 6 6-3/4 6-3/4 1 1000 6 1-1/8 480 200 
3/8,1/2, 
11/16 

Formerly 93791 (Black) and 104478 
(Black Wrinkle) 

14,15 (fig. 4) 

124884 6 6-3/4 6-3/4 1 6-3/4 2-3/4 180 100 11/16,7/8 14,16 (fig. 5) 

UNWIND REELS 

Teletype 
Code or 
Part No. 

Bel I 
System 
Code 

Weight 
Dimensions (inches) No. 

ofRemarks 

Reels 

Reel 
Speed p 
m 

at core) 

SiR e zeel 

(inches) 

Cs iozr e 

e 
(inches) 

Reel Capacity (feet) 
Tape Width 

(inches)  
Page No. 

Fully 
Perforated 

Chadless Length Width Height 

91819 1 100 4-1/2 2-5/8 90 50 11/16,7/8,1 Mounts on Bell System 19A Table 17 

103035 1 100 6-1/4 2-5/8 180 100 11/16,7/8,1 Mounts on Bell System 19A Table 17 

114189 1 100 6-1/4 2-5/8 180 100 11/16,7/8,1 Mounts on M14 TD Cover 17 

116836 1 100 6-5/16 2-5/8 180 100 11/16,7/8,1 16 

NOTES: A double asterisk (**) following a part or assembly 
number designates a two-letter suffix which denotes 
the paint finish. The following finishes are now 
available: 

Black Wrinkle -AA Light Brown Wrinkle-AC 
Gray Green Wrinkle-AB Dark Brown Wrinkle-AD 
In addition to the colors listed above other colors 
may be provided on request. 

Bell System Only 

When ordering parts from this bulletin, 
prefix each number with the letters TP. 



0 

O 

0 

0 

0 

‘ 



1075B 

23704 PLATE-OUTER  
TW5,6,8,9 1,1  

98232 PLATE-OUTER 
TW3 a 4 

102213 PLATE, BEARING-OUTER 
1 51657 SCREW 

2191 WASHER ,LOCK 
 LTW5,6 , 8 ,9 a lot 

98241 POST 
2 191 WASHER, LOCK 
3598 NUT  

 LTW6 & 911 
21245 CLAMP. CABLE 
7002 WASHER , FLAT 
2 I 9 I WASHER, LOCK 

I 51 346 SCREW 

98236 LEVER,STOP 

125120 
98242 

2191 
7002 
359 8 

121245 
1187 
2669 

SCREW, SHOULDER 
POST 
WASHER ,LOCK 
WASHER, FL AT 
NUT 

CLAMP , CA BL 
SCREW 
WASHER,LOCK7 -

75257 PO ST SPRING 
98224 BLOCK , BEARING 
55010 SCREW,SHOULDER 

151657 SCREW 
2 191 WASHER,LOCK 
7002 WASHER, FLAT 
98239 GUIDE, STOP LEVE 
3438 WASHER, FL AT 

98225 ARM,TAPE STOP)  
3598 NUT 

8333 SCREW 
2669 WASHER , LOCK 

r982I4 CHANNEL 
 LUIS 
198215 PLATE , BASE 
 (1W3,6 a 911 
99496 PLATE, BASE  

TW4.5 &eh 
11666 PLATE, BASE 

TW 10 

98233 PLATE-INNER 
UTJI 3  

 [99497 PLATE -INNER 

123705 PLATE - INNER  
TW5,6,8,9 a 'oil 

111667 PLATE-INNER-1 

1022 12 PLATE , BEARING - 
INNER 

102214 SCREW 

o 

1 UNLESS OTHERWISE SPECIFIED 
ALL PA RTS SHOWN ABOVE ARE COMMON TO 

TW 3,4,5,6,8,9 &10 

98240 GUARD , GEAR 

151346 
2191 
3598 

SCREW 
WASHER , LOCK 
NUT 

 3608 SPRING 

74702 SPRING 

98212 
2191 
3598 

1121 
2669 

112626 

1223 
2669 

112626 

POST, SPRING 
WASHER , LOCK 
NUT 

SCREW-3/8"LONG 
WASHER ,LOCK 
NUT 

SCREW- 1 / eLONG 
WASHER , LOCK 
NUT 

98238 BRACKET 
98237 

2191 
3598 

84 21 
2191 
3598 

21332 
121333 

PIN -LONG 
WASHER , LOCK 
NUT 

PIN - SHORT 
WASHER , LOCK 
NUT 

ARM ,TAPE - LEFT 
ARM , TAPE- RIGHT-7-1 

1V3 , 6 , 9 a 1011-' 
3598 NUT 

98216 SUPPORT, SIDE 
PLATE 

76249 SCREW 

83413 BUFFER- RUBBER 
8217 STUD 
1268 SCREW 

3438 WASHER,FLAT 
2669 WASHER , LOCK 
112626 NUT 
45969 SCREW 

98213 PAD -FELT 

CHANGE 3 1 



1075B 

I 87 SCREW 

/V/ I ,1212 45 CLAMP, 

2669 WASHER , LOCK 

( 9, 
(‘'.7 " 

98 221 BRACKET 

2669 WASHER,LOCK1 

104 3 SCREW-1 

34432 WASHER, FLAT 

123702 GUARD,GEAR- LEFT 

ri 23703 GUARD, GEAR-RIGHT 
  W6,9 

98 234 BRACKET, BEARING-

151723 SCREW 

2669 WASHER, LOCK 

3438 WASHER, FLAT 

35551 SCREW 
2 669 WASHER, LO CK 

12626 NUT 

98227 HUB, GEAR 

98228 BEARING 

151693 SCREW  

2191 WASHER, LOCK 

99498 SHAFT 
(I-REEL 

Tw4,5 set 

98231 SHAFT 
(2- REEL) 

98423 PLATE,BLOCKIN 
(USED IN PLACE 
OF TIE 124890 
SPACER) 

124890 SPACER 

104 3 SCREW 

2669 WASHER, LOCK 

ITW6 89 

123706 SCF-2.1  
125185 SCREW 

UTj43I 

98221 BRACKET 

12 1245 CLAMP, CABLE 

2669 WASHER,LOCK 

187 SCREW LALLUNLESS OTHERWISE SPECIFIED 
PARTS SHOWN ABOVE ARE COMMON TO 

T W3,6 a 9 

98210 GEAR (l087) 

qz. 

N51659 
\ SCREW 

2191 WASHER, 
LOCK 

2191 WASHER, LOCK 

151693 SCREW 
77140 NUT 

98229 WASHER-FELT 

151693 SCREW 

2191 WASHER , LOCK 

71971 GEAR (357) 
 7481 HUB, GEAR 

2191 WASHER, LOCK 
98229 WASHER-FEU 

151346 SCREW 

 77140 NUT 
112626 NUT 

2669 WASHER , LOCK 
3438 WASHER, FLAT 

99499 BRACKET, BEARING, 

98228 BEARING 

78420 COLLAR 
 2 1516 9 2 SCREW 

25171 SCREW 

1.1W4,5 881  LALL UNLESS OTHERWISE SPECIFIED 
PARTS SHOWN ABOVE ARE COMMON TO 

TW3,4,5,6,8,9 8110 

2 CHANGE 4 



1075B 

98221 BRACKET 

123706 SCREW ,FLAT HEAD 

124890 SPACER 

111673 SHAFT  

1043 SCRE 
2669 WASHER , LOCK 

3443 2 WASHER , FLAT 

111675 BRACKET 

2669 WASH ERC.5.7  
151723 SCREW 

1 N 1043 SCREW 

151723 SCREW 

 2669 WASHER , LOCK 

INNER PLATE 

111672 BRACKET, BEARING 

3438 WASHER, FLAT  

2669 WASHER, LOCK 

151723 SCREW 

111669 COUPL I NG , DRIVEN 

111674 COUPLING , DR I V I NG 

i I ALL PARTS SHOWN ABOVE ARE USED ON 

TWIO ONLY 

111671 SHAFT 
191 WASHER, LOCK 

1181 SCREW 

3438 WASHER, FL AT 
2669 WASHER, LOCK 

151723 SCREW 

NOTE: 
FOR PARTS SHOWN BUT NOT 
LISTED SEE PAGE 2. 

CHANGE 3 3 



1075B 

98204 FLANGE ,TAPE REEL 

2539 NUT  
73175 WASHER, LOCK  

98203 GEAR, DRIVE  

102017 VIA SHER, BEVELED 

102345 HUB, LOCATING 

2191 WASHER, LOCK 
151659 S_C..1„,,tt7 

110822 SCREW  

110715 REEL ASSEMBLY,TAPE 
(TWEi a 9) 

74682 SCREW 

110823 SCREW 

102346 SHAFT 
98207 KNOB 

110711 SPACER 
  110713 CORE, TAPE REEL 
98205 REEL,TAPE 

110712 CORE, TAPE REEL 

98205 REEL , TAPE 

110711 SPACER 

77140 NUT 

135379 SHAFT, 
CLUTCH 

90480 NUT, 
CAPSTAN 

-76086 SPRING,FRICTION 

-76395 DISK, FRICTION 

-76396 WASHER-FELT 

- 98223 CAM, STOP 

-76396 WASHER- FELT 

114501 GEAR, INTERMEDIATE 

6994 BEARING , BALL 

76450 SHIM (.028") 

4814 WASHER , LOCK 

70497 NUT 

98235 PLATE, BEARING 

-135378 PINION (10T) 
2191 WASHER LOCK 

.3598 NUT 

 3438 WASHER, FLAT 

151723 SCREW 

2669 WASHER, 1 .00K 

123701 GUARD, PINION 
NOT USED WITH 1-7 -VP 

151346 SCREW 

[ 
3982 41 POST 
2191 WASHER, LOCK 
598 NUT 

UNLESS OTHERWISE SPECIFIED 

ALL PARTS SHOWN ABOVE ARE COMMON TO 
TW3,4,5,6,8 & 10 

4 CHANGE 3 



1075B 

123699 SCREW, SHOULDE 
74283 WASHER, SPRING 

41663 WASHER, FLAT 
123700 PLATE, LOCKING 

98205 REEL,TAPE 

98203 GEAR, DRI VE 

10 2017 WASHER, BEVELED 

102345 HUB ,LOCATING 

151659 SCRE 
2191 WASHER, LOCK 

45969 SCREW 

98201 HUB , LOCATING 

102346 SHAFT 

125006 SCREW 

98207 KNOB 

kie 

98208 CORE,TAPE REEL 

98206 CORE ,TAPE REEL 

98204 FLANGE,TAPE REEL 

2539 NUT 
73175 WASHER, LOCK 

102073 REEL ASSEMBLY, TAPE 
TW5 , 6, & 10 

98200 REEL ASSEMBLY, TAPE 
TW3 & 4 

(PARTS SHOWN BUT NOT LISTED SAME AS ABOVE) 

98202 SHAFT 

ORIGINAL 5 



1075B 

78369 CONNECTOR, 101965 CONNECTOR, 
PLUG 

91280 TERMINAL / 

89437 CORD ASSEMBLY 
TW3 

102898 CONNECTOR, PLUG 

82283 MOTOR, SYNCHRONOUS 
1/40 H.P. 110 V., 60 CYCLE 
A.C. (SEE BULLETIN 1147 
FOR COMPONENT PARTS) 

71972 PINION (5 T)-

2191 WASHER, LOCK 

151346 SCREW 

76281 TERMINAL 

102495 CORD ASSEMBLY 
TW4,6,9, 8410 

102899 CORD ASSEMBLY 
TW5 818 

71047 SHIM (.010" 

SYNCHRONOUS MOTOR 

1 UNLESS OTHERWISE SPECIFIED 
ALL PARTS SHOWN ABOVE ARE COMMON TO 

TW3,4,5,6,8,9 &I0 

PLUG 

76484 FAN 

- 2191 WASHER , LOCK 

150040 SCREW 

- 151724 SCREW  
ITW3t-' 

-153442 SCREW -I 
ITW 4,5,6,8,981101r-I 
2669 wASHER,LOCK 

93582 WASHER, FLAT 

71047 SHIM(0101 

6 CHANGE 3 



17 
3
O
N
V
H
D
 

r2 i2 a TWI3i 

16902 PLATE -OUTER 
123702 GUARD -LEFT   

2669 WASHER , LOCK 

99712 SCREW 

10221 3 PLATE,BEARING -OUTER 

2191 WASHER , LOCK 

151630 SCREW 

112626 NUT 
2669 WASHER , LOCK 
3438 WASHER , FLAT 

-LTW12 8 TW13, 

--ljw12 a TWI311 

125120 SCREW, SHOULDER 

-126911 STUD, ECCENTRIC 

126912 LEVER , STOP 

126913 BRACKET , CLUTCH BEARING 

85935 POST , SPRING 

41974 SPRING 

85935 POST,SPRING 

1248 SCREW 

55010 SCREW , SHOULDER 

7825 SPRING 

 126901 PLATE-INNER 

 102212 PLATE ,BEAR1NG - INNER 

102214 SCREW 

85931 POST, SPRING 

126915 BLOCK 

1 UNLESS OTHERWISE SPECIFED 
ALL PARTS SHOWN ABOVE ARE USED ON 

TWI2,13 8 16 

129675 GUIDE , TAPE 

129676 WASHER, CLAMP 

1286 SCREW, FILISTER-
(10-32 7/16) 

151606 SCREW, HEX 
(10 -32 X 1/4) 

2669 WASHER, LOCK 

2191 WASHER, LOCK 
Ie-3598 NUT 

-126989 BRACKET 

129082 PLATE, 
DIRECTIONAL 

8330 WASHER, FLAT 

98237 PIN 

3438 WASHER , FLAT 

2669 WASHER , LOCK 

99712 SCREW 

2191 WASHER, LOCK 

151692 SCREW 

126914 GUIDE , STOP LEVER 

 3598 NUT 

126916 ARM, STOP LEVER 
RELEASE 

2191 WASHER , LOCK 

151659 SCREW 

126917 BLOCK, MOUNT ING - 
r -I26988 ARM, TAPE-

/-I26899 PLATE, BASE -

UTV111--

TW12 e. TW1311  

 139092 PLATE, BASE-

139190 ARM,TAPE  

LTV41j--

21333 ARM ,TAPE 



10758 

98222 SHAFT, CLUTCH 

77140 NUT 

90480 NUT, CAPSTAN 

76086 SPRING, FRICTION 

76395 DISK, FRICTION 

76396 WASHER-FELT 

98223 CAM, STOP----, 

76396 WASHER- FELT 

114501 GEAR, INTERMEDIATE 

( 

\ ç:1 

i 6994 BEARING, BALL 

% 4 

76450 SHIM 814 (.028WASHER, LOCK 
I 

70497 NUT 

99712 SCRE 

\ 2669 WASHER, LOCK  
3438 WASHER, FLAT 

98235 PLATE, BEARING 

98209 PINION (10T) 

2191 WASHER, LOCK 

3598 NUT 

 123701 GUARD, PINION 

125015 WASHER, FLAT 

2191 WASHER , LOCK 

151692 SCREW 

  2191 WASHER, LOCK 

151692 SCREW 

i 1 ALL PARTS SHOWN ABOVE ARE USED ON 
TWI2,13 8.16 

8 CHANGE 4 



1075B 

126905 BEARING 90490 SHIM(.005") 151658 SCREW 2191 WASHER, LOCK 126908 GEAR ,DRIVEN (407) 126907 SHAFT ASSEMBLY 

112626 NUT 2669 WASHER,LOCK 3438 WASHER, FLAT 78454 SCREW 120175 PLATE, DESIGNATION 
151657 SCREW 2191 WASHER,  LOCK  126903 BRACKET 126919 BRACKET , SWITCH 

91683 NUT 

151659 SCREW  2191 WASHER, LOCK 126910 HUB, GEAR-11 98210 GEAR , MOTOR ()RI vE SHAFT (I08T) 
2191 WASHER ,LOCK - 151693 SCREW--126904 BRACKET / 

153577 WASHER-FELT 2199 NUT 
150991 WASHER-FELT 91684 NU1,RING 3438 WASHER , FLAT 2669 WASHER , LOCK 99712 SCREW 

e 

151631 SCREW 2191 WASHER , LOCK 90790 WASHER, FLAT   105866 CLAMP, CABLE 3438 WASHER , FLAT 2669 WASHER , LOCK 151723 SCREW 
110664 SWITCH, TOGGLE (INCLUDES 91683 NUT, HEX AND 91684 NUT , RING) 

i IA LL PARTS SHOWN ABOVE ARE USED ON TWI2 a 13  

CHANGE 3 
9 



1075B 

104302 PIN 

125245 SPRING 

60473 BLOCK 

119653 RING, 
RETAINING 

e-2669 WASHER, 

1 LOC151724 SCLROCK/ 

160471 SHAFT 

60472 HUB 

.6> 
Ale 

ie-24 49 WASHER, LOCK 
125218 NUT 

126992 
159222 

Twi3 a 16 

102346 SHAFT 
125006 SCREW 

123699 SCREW,SHOULDER 

 74283 WASHER, SPRING 

 41663 WASHER, FLAT 

123700 PLATE, LOCKING 

 125006 SCREW 

26924 KNOB, TAPE REEL 

-126918 DISK, TAPE REEL 

26920 SPRING, FRICTION 

159227 CORE, TAPE REEL 

I 59228 GORE, TAPE REEL 

126921 CORE, TAPE REEL 

126922 CORE , TAPE REEL 

TWI2 

126918 DISK, TAPE REEL 

 126923 FLANGE, TAPE 

2539 NUT 

> 73175 WASHER, LOCK 

34432 WASHER, FLAT 

- 2669 WASHER, LOCK 

-151724 SCREW 

98203 GEAR (I44T) 

102017 WASHER BEVELED 

51659 SCREW 
2191 WASHER, LOCK 

102345 HUB, LOCKIN 

35551 SCREW 

REEL ASSEMBLY,TAPE( TWI2) 
REEL ASSEMBLY, TAPE (TW13) 

(Tw16 
3438 WASHER, FLAT  

266 9 WASHER, LOCK 

99082 SCREW 

126909 PINION (7 T) 

2191 WASHER, LOCK 

151659 SCREW 
I I 2626 NUT 

126900 BRACKET, MOTOR 

2669 WASHER, LOCK 

3 438 WASHER, FLAT 

TWI2 a 13 

TWI3 8 16 

//---126987 MOTOR (SHADED POLE TYPE) 
115 V AC; 50/60 CYCLE; 1/40 HP 

(INDIVIDUAL PARTS NOT REPLACEABLE) 

—Liwi2 a 13 II 

I___ UNLESS OTHERWISE SPECIFIED 
ALL PARTS SHOWN ABOVE ARE USED ON 

Tw12,13 ai6 

4851 TERMINAL' 
126990 CABLE —WITH 78369 

CONNECTOR, PLUG (TW12) 

139094 CABLE—WITH 139159 

CONNECTOR,PLUG (TWI3) 

1264 SCREW TWI2 a 13 

10 
CHANGE 4 



o o o r o 
Ç
 3
O
N
V
H
D
 

108353 SCREW 
2191 WASHER, LOCK 

129 425 SPRING 

7002 WASHER , FLAT 

2191 WASHER , LOCK 

151657 SCREW 

152893 SCREW 

110743 WASHER ,LOCK 

124441 PULLEY , BRAKE 

71659 SCREW , SHOULDER 

1214 0 4 WEDGE ,BRAKING 

122829 SPRING  

121405 BUSHING 

119652 RING RETA INER 

121411 COVER  

7002 WASHER , FLAT 

2191 WASHER, LOCK 

150710 SCREW-

121412 INSULATOR 

12 4451 SWITCH  
 T W200", 203**1 

121413 SPACER 

121402 GROMMET - RUBBER 

94665 SCREW 

121414 STUD 
2191 WASHER,LOCK 
3598 NUT 

108353 SCREW 
2191 WASHER , LOCK 

**SEE NOTE ON PAGE 99381 FOOT- LEATHER 
C FOR EXPLANATION ‘-I21418  SCREW, SHOULDER 

 TW200,203**1 

121398111•HOUSI NG 

121406 LEVER, BRAKE OPERATING 

12 4 435 ARM 

3598 NUT 

3598 NUT 

2191 WASHER , LOCK 

1214 07 SHAFT 

2836 SPRING 

[I22960 POST, SPRING 
2191 WASHER, LOCK 

112626 NUT -Lf.)A0)0' .H11* 

121403 STRIP 

21408 ROLL ERJ 

W200, 2031--

121409 WASHER-FIBER 

121410 SCREW, SHOULDER 

W200, 203**1  

125015 WASHER, FLAT 

125170 SCREW 

3598 NUT !TV, .:).(L.111.41 

121415 ARM, OPERATING 

112080 WASHER, FLAT 

121416 ROLLO 

112 080 WASHER , FLAT 

1 UNLESS OTHERWISE SPECIFIED 
ALL PARTS SHOWN ABOVE ARE COMMON TO 

TW 200" ,TW 20I,8 TW203** 

121426 STRAP, WIRE -7"LONG 
(INCLUDES 91280 TERMINAL) 

WIRING DIAGRAM - 2632WD 



N) 
2191 WASHER , LOCK  

151657 SCREW  

[124442  STRIP   
 trW201**1 

110191 WASHER, LOCK 

6032 SCREW 

121400 PLATE 

24438 STUD 
2191 WASHER,LOCK 
3598 NUT 

[ 124437 ARM, OPERATING 

 [P.I101 

e 
[-119652  RING RETAINER 
 LTVI_ZOINxt 
L150854 eACER 
150710 SCREW 

2191 WASHER, LOCK 
7002 %%ASHER, FLAT 

[121417 WASHER ,FLAT 

 [TW201 1411 t 

(-119652  RING, RETAINER. 
W201**I 

rit 
C.n 

112627 NUT 

90791 WASHER , LOCK 

71073 WASHER , FLAT 

124434 BRACKET 

1244 43 SWITCH 

114237 SCREW 

121401 GROMMET-RUBBER 

 121399 MOTOR (SHADED POLE TYPE) 
I I 5V. AC 50/60 CYCLE I/40 HP 

(INDIVIDUAL PARTS NOT REPLACEABLE) / 

124452 S I C 
121412 INSULATOR 
21411 COVER 

124439  BRACKET, STOP 7 
LTW2011HIlt  

124 440  R01,4„ER7i 
I_TW2011$11r 

1 UNLESS OTHERWISE SPECIFIED 
ALL PA ‘ RTS SHOWN ABOVE ARE COMMON TO 

TW200".TW201,a TW 203** 

121427 CABLE ASSEM. 
(INCLUDES 92854 
CONNECTOR, PLUG) 

* *SEE NOTE ON PAGE 
C FOR EXPLANATION. 



1075B 

121422 DISK 

93984 WASHER, LOCK 
151073 SCREW 

121420 COLLAR 
151073 SCREW 

93984 WASHER, LOCK 

120429 
PLUNGER 

121421 \ 
HUB 

121423 SPRING, 

PLUNGER 92260 WASHER, LOCK / 

151692 SCREW 

SEE PAGE 11 FOR DOTTED PARTS 

‘Zr? 

125151 SCREW, SET 

,--121425 DISK 

146626 MODIFICATION KIT TO PROVIDE 
TW200** WITH 145911 TAPE REEL (TW203**) 

rNOT SUPPLIED WITH 146626 

85924 DISK 

[151686 SCREW 'I 10743 WASHER, LOCK -e 

121424 HUB 

110743 WASHER, LOCK 
151686 SCREW 

"NOB 

NOT SUPPLIED WITH 121428  

121428 TAPE REEL ASSEMBLY (TW200**) 

79894 SCREW, SET 

85925 DISK 

e 

EARLY DESIGN 

119658 RING, RETAINING 

TAPE REEL ASSEMBLY (TW201**) 

151723 SCREW 
2669 WASHER, LOCK \ 

e 
146634 POST 2669 WASHER, LOCK \ 

146635 SLEEVE, HUB 

146612 SPRING .-•• .. *.e.e.. • 121409 WASHER, FLAT 
,e•e ....... 146355 PLUNGER 151630 SCREW 

• 'e 
2191 WASHER, LOCK \ 

172843 POST N  
,.--...........,;) 

**SEE NOTE ON PAGE 
C FOR EXPLANATION 

CHANGE 5 13 



119877**COVER 

83992 GOVERNOR   
(WITH SHAFT) 

94072 COLLAR 

83990 GEAR 
( WITH SHAFT & PINION) 

119876" PLATE ,FRONT 

"S 
124898 SHAFT ( UNTHREADED) 
104483 SHAFT (THREADED) 

93783 SCREW 

93782 COLLAR 

84000 ROO, MAIN SPRING  

119 879"I BASE 

84001 SCREW 

** SEE NOTE ON PAGE 
C FOR EXPLANATION 

78469 FOOT—RUBBER 

125946 SCREW 

PARTS SHOWN ABOVE ARE COMMON TO 

ALL SPRING DRIVEN TAPE WINDERS 

125011 WASHER, FLAT 

45964 SCREW 

83997 POST— TOP 

139268 RETAINER, SPRING 

84001 SCREW 

 83999 KNOB , STOP 

94569 PAWL 

129677 SPRING 

I 19878m*PL ATE , REAR 

5740 SCREW, SET 

94071 COLLAR 

73299 KEY 

94567 GEAR 
INCLUDES, 
RATCHET & PINION 

81835 WASHER, FLAT 

84006 SPRING 

94568 COLLAR 

o"400I SCREW 

78203 SPR 1 NG , MA IN 

83996 POST- BOTTOM 

84008 ARM, STOP 

i---1059 SCREW 

44,9 

83989 GEAR (WITH SHAFT) 
INCLUDES: 
8 3993 PAWL 
84005 SPRING 
93790 PAW L,STUD 

tr-- 1291 SCREW 



o CI o 
Ç
 3
O
N
V
H
D
 

85925 LID,TAPE REEL / 

91732 REEL,TAPE 
WITH STUDS) 

119658 RING, RETAINING-
(SUPPLIED WITH 
92501 HUB) 

79894 SCREW, SET-

4 

EARLY DESIGNA 

FIGURE I 

ri 

92501 HUB 

85925 LID,TAPE REEL / 

85924 REEL,TAPE 
(WITH STUDS) 

119658 RING, RETAINING — 
(SUPPLIED WITH 

85922 HUB) 

79894 SCREW, SET— O 

15" 
16 

EARLY DESIGN-' 

FIGURE 2 

85922 HUB 

1- 125203 SCREW 

85922 HUB 

4-125203 SCREW 

103033 LID,TAPE REEL 

** SEE NOTE ON 

PAGE C. FOR 
EXPLANATION. 

103034 REEL,TAPE 
(WITH STUDS) 

119658 RING, RETAINING— 
(SUPPLIED WITH 
92501 HUB) 

79894 SCREW, SET-q 

r 

ARLY DESIGN 'dig 

FIGURE 3 

92501 HUB 

93779 SCREW 

123593** REEL,TAPE-

123590" HUB 

N. 
93779 SCREW 

123588" REEL ASSEMBLY-FRONT 

TAPE REELS 

FOR 

SPRING DRIVEN TAPE WINDERS 

FIGURE 4 

123591" CORE ASSEMBLY 

 93787 SCREW 

93786 CLIP 

123592CORE 

125750 SCREW 

-123593" REEL TA PE , 

123589 ** REEL ASSEMBLY-REAR-



1075B 

 79894 SCREW, SET 

124885 REEL, TAPE 

103033 LID, TAPE REEL 

NOTE: 
FOR SIX UNIT TAPE 

FIGURE 5 

(%___ `__-1 19658 RING, RETAINING 
)  (SUPPLIED WITH 

85922 HUB) 

85922 HUB 

7-125203 SCREW 

—85922 HUB 

4.-125203 SCREW 
-...ue1/4 EARLY DESIGN 

10304 I SCREW 

1030 39 NUT 

103038 POST  

74547 COLLAR 

85575 BRACKET  

2669 WASHER, LOCK 

NOTE 
FOR SIX UNIT TAPE 

I 12 6 26 NUT  

I 2 4 2 01 SPINDLE ASSEMBLY 

73894 SCREW, SET 

153442 SCREW 

 85574 BRACKET 

2669 WASHER , LOCK 

112626 NUT 

116836 SET OF PARTS FOR APPLYING CENTER UNWIND REEL 
(USED WITH SPRING DRIVEN TAPE WINDERS) 

( EXCLUDES PARTS IN FIGURE 5 ) 

tenr,' 

16 CHANGE 3 



1075B 

94042 SCREW, PILOT  

85428 REEL ASSEMBLY,TAPE 

85576 PIVOT  

85575 BRACKET  

2669 WASHER,LOCK 

1126 26 NUT  

91819 SET OF PARTS FOR APPLYING CENTER 
UNWIND REEL 

(USED WITH SPRING DRIVEN TAPE WINDERS) 

103043 SPINDLE ASSEMBLY 

73894 SCREW, SET)  
74547 COLLAR 

35826 WASHER ,FLAT 

2669 WASHER,LOCK 

112 6 26 NUT 

SPECIFICATION 5573S 

v 03041 SCREW 

103039 NUT 

103043 SPINDLE ASSEMBLY 

 103038 POST 

74 5 4 7 CO LLAR 

7 3894 SCREW,SET 

103036 BRACKET 

2669 WASHER,LOCK 

 112626 NUT 

103035 SET OF PARTS FOR APPLYING CENTER 
UNWIND REEL 

(USED WITH SPRING DRIVEN TAPE WINDERS) 

r --r- ---

103041 SCREW 

103 039 NUT 

10 3038 POST 

151657 SCREW 

2191 WASHER, LOCK 

125015 WASHER ,FL AT 

 116705 GUIDE ,TAPE 

I 16704 HOLD ER ,SPINDLE 

114189 SET OF PARTS FOR APPLYING CENTER UNWIND REEL 

( USED ON A 14 TYPE TRANSMITTER DISTRIBUTOR COVER) 

3598 NUT 

CHANGE 3 17 



10758 

2382 WASHER, LOCK-\ 

153442 SCREW-

** SEE NOTE ON PAGE C 
FOR EXPLANATION 

SPECIFICATION 53I3S 

II 8 834** TAPE WINDER CABINET ASSEMBLY 

'125231 NUT 
- 

I H017 SCREW 

2191 WASHER,LOCK 

7002 WASHER, FLAT 

102762 GUIDE, TAPE 

3598 NUT 

102046" CABINET, TAPE WINDER 

35503 FOOT -RUBBER 

25015 WASHER, FL AT 

6345 NUT 

98693 KNOB 

90565 SPACER 

80402 SCREW 

125011 WASHER, FLAT 
3640 WASHER,LOCK 

74952 SCREW 

98688 HOUSING 
98704 SPRING 

98694 LATCH 

99494 CHANNEL 

78245 SCREW 

76249 SCREW 

)- 93030 MOUNT, VIBRATION 
( 12 LBS ) 

102492 TAPE WI NDER MOUNTING CHANNEL ASSEMBLY 

76099 WASHER, FLAT 

 2 1 9 1 WASHER,LOCK 

 71646 NUT 

115725** SET OF PARTS TO PROVIDE MEANS FOR MOUNTING A MOTOR 

DRIVEN SINGLE-REEL TAPE WINDER TO LEFT SIDE OF TABLE 
FOR ALL SINGLE -REEL TAPE WINDERS INCLUDING TW5 (BELL 2A) 

18 CHANGE 5 



1075B 

 TO SECURE 5668 SWITCH 
BOX TO CABINET 

330 SCREW 
2382 WASHER,LOCK 

,!2 52 31 NUT 

I 02693 RECEPTACLE 

5668 BOX, SWITCH.)  
56 00 SPACER  

73098 PLATE, COVE   

55309 SCREW 

1 

95 00 2 RECEPTACLE 

9158 9 ADAPTER  

90109 FUSTAT ( 3. 2 AMP) 

80402 SCREW 

98688 HOUSING 

98693 KNOB 

905 65 SPACER 

98704 SPRING 

12 5011 WASHER,FLAT 

98 694 LATCH 

3640 WASHER, LOCK 

74952 SCREW 

" SEE NOTE ON PAGE C 
FOR EXPLANATION 

SPECIFICATION 53 66S 

119936" TAPE WINDER CABINET ASSEMBLY 

1043 65 HANDLE 

02755 SCREW 

2 191 WASHER, LOCK 

3598 NUT 

71646 NUT-

151346 SCREW 

2191 WASHER, LOCK 

7002 WASHER, FLAT 

104066 GUIDE, TAPE 

3598 NUT 

103092 CONNECTOR, CORD 

10407 2)0( CABINET 

-06460 PLATE 

8 34 08 SCREW 
818 24 NUT 

6345 NUT 

125015 WASHER, FLAT 

35503 FOOT-RUBBER 

-998I7 FOOT 

qki 26 69 WASHER, LOCK 

 1121 SCREW 

104847 CORD1 
92854 PLUG 104848 CORD ASSEMBLY 

102492 TAPE WINDER MOUNTING CHANNEL ASSEM BLY 

99494 CHANNEL 

78 24 5 SCREW 

76249 SCREW 

93030 MDUNT, VIBRATION 

( 12 LBS, ) 

76 09 9 WASHER, FLAT 

2 19 1 WASHER, LOCK 

115743" SET OF PARTS TO PROVIDE MEANS FOR HOUSING A MOTOR 
DRIVEN SINGLE-REEL TAPE WINDER AT THE LEFT SIDE OF THE TABLE 

FOR ALL SINGLE-REEL TAPE WINDERS INCLUDING TW5 (BELL 2A) 

CHANGE 5 19 



1075B 

114858 

151657 

115535 

2191 

151630 

CONNECTOR 

SCREW  

CONNECTOR 

WASHER, LOCK 
SCREW 

3598 NIJT 

2191 WASHER, LOCKH 

7002 WASHER, FLAT 

173939 BRACKEI 

151631 SCREW 
2191 WASHER, LOCK 

119634 PLUG 
2191 WASHER, LOCK 

1 
I 

I 
I 

2 

151626 

o 

162702 BASE 
157215 BUMPER 

2669 WASHER, LOCK 

161552 STUD  

UNLESS OTHERWISE SPECIFIED 
ALL PARTS SHOWN ABOVE ARE COMMON TO 

TW1 4 & TW15 

155718 STRAP 
3598 NUT  

2191 WASHER, LOCK 
7002 WASHER, FLAT 

151631 SCREW 

162704 PLATE 

7002 WASHER, FLAT 
2191 WASHER, LOCK 
3598 NUT 

162706 BRACKET 
151631 SCREW 

1 62700 BRACKET 
162701 BRACKET 
162700 BRACKET 

Q 

Q 

112626 NUT 

t«k 

2 '120557 WASHER, FLAT 

20 CHANGE 3 



• 
P
 3
O
N
V
H
D
 

119655 RING, RETAINING 
162999 ROLLER, GUIDE  
163523 SPRING 
164.481 ECCENTRIC 

163527 ARM 
2191 WASHER, LOCK 

3598 NUT 

1 

2669 WASHER, LOCK 

74807 NUT 

•162716 GUIDE, TAPE 

• , 163526 BRACKET 

7 
en' 151639 WASHER, FLAT' 22015 

2669 WASHER, LOCK i/  o ‘e, 173952 
4807 NUT  

I ,d2K, 

SHER, LOCK 6970 NUT "ley t I I it r — 3598 73175 WA  
74807 

119652 RETAINING, RING 
162715 POST   I 

1 ••• 2191 WASHER, LOCK 
• - 

2669 WASHER, LOCK 

119648 RING, RETAINING 

—,--162718 ARM 

34432 WASHER, FLAT 
, 

r • 12669 WASHER, LOCK"...„ 

74692 POST 

163523 LATCH 
7634 SPRING 

/ e 
73276 SCREW- \ 
108C15 WASHER, FLAT 

*THE 162716 TAPE GUIDE IS REPLACED BY A 173953 GUIDE 
WHEN THE TAPE WINDER ACCOMMODATES REPERFORATOR 
INSTALLED ON THE LOWER SHELF. 

i --__ N 

I 1 
SPRING  !A 
POST 
NUT e > 
NUT I / 

'S."------------____H  ,&--
i se 0 

e- _ 

/ 
•162716 
I Cf 

74807 NUT 

162703 POST 
162719 ROLLER, GUIDE  
119655 RETAINING, RING 

-173116 

1 72932 

1 72981 ARM 
119648 RING, RETAINING 

162725 DEPRESSOR 
173116 SHAFT 

110743 WASHER, LOCK 

•c ,a  160474 
 173149 

162717 

151880 NUT 
SHAFT 

BUSHING 

POST 
GUIDE TAPE 

SPRING 

163633 STUD 

2191 WASHER, LOCK 
3598 NUT 



A
l
9
W
3
S
S
V
 I
d
V
H
S
 

173378 WASHER, FLAT  
2191 WASHER, LOCK 

151721 SCREW 

et 
151634 BEARING, BALL 
111427 WASHER, FLAT 
2191  

WASHER, LOCK 

151631 SCREW 

161514 PLATE 

162721 COLLAR 
162723 GEAR 

151642 SCREW 
2191 WASHER, LOCK 

173377 WHEEL, DRIVE "--N 
162721 COLLAR 419 

"---119657 RING, RETAINING 

 151630 SCREW 
 2191 WASHER, LOCK 

161513 CLAMP 

151721 SCREW 
2191 WASHER, LOCK 

173378 WASHER, FLAT 
173377 WHEEL, DRIVE 

153539 SCREW 
I 2191 WASHER, LOCK 

111427 WASHER, FLAT 
173377 WHEEL, DRIVE e s--151631 SCREW 
173378 COLLAR f ÍÍ  2191 WASHER, LOCK 

941e151721 SCREW 
I 2191 WASHER, LOCK 

152537 CLAMP 
162721 COLLAR 
112863 SHIM 
151634 BEARING, BALL 
11%57 RING, RETAINING 
162720 SHAFT 

151630 SCREW 



1075B 

151631 SCREW 
2191 WASHER, LOCK 

162722 GEAR 

i 
1 
i 
L. 

72655 SCREW 

I 
I I 

I i  I I 
I I 1 I1 

I 
I I 

i 
1 

4 
a  

151925 CLAMP 

173938 RELAY 

162196 BRACKET 

(REF. 173939 
SEE PAGE 20) 

 3640 WASHER, LOCK 

1 52893 SCREW 

173937 MOTOR 

UNLESS OTHERWISE SPECIFIED 
ALL PARTS SHOWN ABOVE ARE COMMCN TO 
- TW14 & TW15 

CHANGE 4 23 



1075B 

162824 DISK, TAPE REEL 
162823 DISK, TAPE REEL 

151689 SCREW--. 

124996 BUSHING...11 

41732 PLATE, U, 
CLAMP 

82548 INSULATOR-, 

102329 SPRING 7, 
CONTACT 

90033 STIFFENER, 

81726 TERMINAL 

82548 INSULATOR-

102330 SPRING— 
CONTACT 

81726 TERMINAL 

82548 INSULATOR-

41732 PLATE 
CLAMP' 

110743 WASHER-,---
LOCK 

151880 NUT-4 e) 

TAPE REELS TW14 & TW15 

3598 NUT 
151442 SCREW 

74701 SPRING 

.0) 

.0` 
ere 

I I 

155750 SLEEVE, INSULATING 

we% 

we, 
woe, 

L 

ee 
e 172933 BRACKET 

110743 WASHER, LOCK 
3599 NUT 

164516 MODIFICATION KIT TO PROVIDE REEL FULL ALARM 

151630 SCREW 
2191 WASHER, LOCK 

1 62708 BAR 
162714 GUIDE 
164483 SWITCH 

164491 CABLE 

24 CHANGE 4 



1075B 

112626 NUT 
2669 WASHER, LOCK 
3438 WASHER, FLAT 139394 CABLE WITH  

f 866 CLAMP, CA 139159 CONNECTOR, PLUG BLE 
7 

_ — 
r 

e 

1264 SCREW 
126903 BRACKET -I 

08809 SCREW 
7 2669 WASHER, LOCK 

‘g 117535 WASHER, FLAT 

178732 RAIL - ---- """ -- 
I e - 
I 'a, 

2191 WASHER, LOCK ---- c: t1D 
1151659 SCREW V 
I 112626 NUT 
12669 WASHER, LOCK 
1 3438 WASHER, FLAT 
I 

— 

178740 STUD, ECCENTRIC 
151659 SCREW 

2191 WASHER, LOCK 

178731 POST 

NOTE: 

2669 WASHER, LOCK 
3438 WASHER, FLAT 

---1264 SCREW 

o 

2191 WASHER, LOCK 
151658 SCREW r 

o °*-1 Qbb,et 

90490 SHIM (.0051 
150991 WASHER, FELT 
 179390 GEAR (40T) 
178738 SHAFT ASSEMBLY 

126901 PLATE, INNER 

G 

o 

itp 151637 SCREW 
3640 WASHER, LOCK 

ee-1,...42823 WASHER, FLAT 
(1).-- 124611 SCREW 

—178736 CLAMP 
112626 NUTi 

2669 WASHER, LOCK ..<k) 
3438 WASHER, FLAT 

\ —173938 RELAY 

FOR PARTS NOT SHOWN 
SEE PAGES 7, 8 & 10 

03 a 

151631 SCREW 
2191 WASHER, LOCK 
125015 WASHER, FLAT 

\-- 178737 PLATE 151693 SCREW 
r, 2191 WASHER, LOCK 
I G 

_.......i, 
t., 

2199 NUT" 
178739 BEARING 

150990 WASHER, FELT 
98210 GEAR, MOTOR 
DRIVE SHAFT (108T) ------ '\ 

126910 HUB, GEAR  --- 

OUTER 
178735 PLATE, 

— I08809 SCREW 
178732 RAIL CO-2669 WASHER, LOCK 

2191 WASHER, LOCK 
151659 SCREW 

2191 WASHER, LOCK 
151659 SCREW 

2669 WASHER, LOCK 
117535 WASHER, FLAT 

— L - 
--151924 INSULATOR 1 

(9) 
\1264 SCREW 

f ."---117535 WASHER, FLAT 

178731 POST 

-173937 MOTOR 

179389 PINION (7T)( 

........"--178739 BRACKET, MOTOR 1 

I 1264 SCREW 
a 

ALL PARTS SHOWN ABOVE ARE COMMON TO 
TW16 ONLY 

1264 SCREW 

178734 PLATE, BASE 

CHANGE 4 
25 



1075B 

NUMERICAL INDEX 

Part 
Number 

Description and 
Page Number 

1043 Screw (10-32 x 5/16 Rd) 2, 3 
1059 Screw (6-32 x 7/32 Rd) 14 
1121 Screw (1)-32 x 3/8 Fil) 1,19 
1181 Screw (6-40 x 1/4 Fil) 3 
1187 Screw (10-32 x 1/4 Fil) 1, 2 
1223 Screw (10-32 x 1/2 Fil) 
1 248 Screw (6-40 x 1/2 Flat) 7 
1264 Screw (10-32 x 1/2 Flat) 10, 25 
1268 Screw (6-43 x 5/16 Flat) 1 
1 286 Screw (10-32 x 7/16 Fil) 7 
1291 Screw (6-32 x 3/4 Flat) 14 
2191 Washer, Lock (Sev.) 
2199 Nut (7/16-32 Hex) 9, 25 
2382 Washer, Lock 18,19 
2449 Washer, Lock 10 
2539 Nut (3/8-32 Hex) 4, 5, 10 
2669 Washer, Lock (Sev.) 
2836 Spring 11 
3438 Washer, Flat 1,2,3,4,7,8,9,10,25 
3598 Nut (6-40 Hex) (Sev.) 
3599 Nut (4-40 Hex) 24 
3608 Spring 1 

3640 Washer, Lock 18, 19, 23, 25 
3646 Washer, Lock 23 
4814 Washer, Lock 4, 8 
4851 Terminal 10 
5600 Spacer 19 
5668 Box, Switch 19 
5740 Screw (2-56 x 1/4 Fil) 14 

6032 Screw (8-32 x 7/16 Fil) 12 
6345 Nut (6-32 Hex) 18, 19 
6970 Nut (3/8-32 Hex) 21 
6994 Bearing, Ball 4, 8 
7002 Washer, Flat (Sev.) 
7481 Hub 2 
7634 Spring 21 
7825 Spring 7 
8330 Washer, Flat 7, 19 
8333 Screw (10-32 x 3/8 Rd) 1 
22015 Spring 21 
34432 Washer, Flat 2, 3, 10, 21 
35503 Foot 18, 19 
35551 Screw (10-32 x 3/8 Flat) 2, 10 
35826 Washer, Flat 17 
41663 Washer, Flat 5, 10 
41732 Plate, Clamp 24 
41974 Spring 7 
42823 Washer, Flat 25 

45815 Washer, Lock 13 
45964 Screw (4-36 x 3/16 Rd) 14 
45969 Screw (10-32 x 3/4 Flat) 1, 5 
55010 Screw (10-32 Shoulder) 1, 7 
55309 Screw (6-32 x 1/2 Oval) 19 
70497 Nut (5/16-32 Hex) 4, 8 
71047 Shim (.010") 6 
71073 Washer, Flat 12 
71646 Nut (6-32 Hex) 18, 19 
71659 Screw (6-40 Shoulder) 11 
71971 Gear (351) 2 
71972 Pinion (51) 6 

Part 
Number 

Description and 
Page Number 

72655 Screw (8-32 x 1/2 Hex) 23 

73098 Plate, Covar 19 
73175 Washer, Lock 4, 5, 10, 21 
73276 Screw (6-40 Shoulder) 21 
73299 Key 14 
73894 Screw (6-40 x 1/8 Set) 16, 17 
74283 Washer, Spring 5, 10 
74547 Collar 16, 17 
74682 Screw (10-32 x 1-1/8 Flat) 4 
74692 Post 21 
74701 Spring 24 
74702 Spring 1 
74807 Nut (10-32 Hex) 21 
74952 Screw (4-40 x 5/8 Fil) 18, 19 
75257 Post 1 
76086 Spring 4, 8 

76099 Washer, Flat 18, 19 
76249 Screw (6-4) x 1/8 Fil) 1, 18, 19 
76281 Terminal 6 
76395 Disk, Friction 4, 8 
76396 Washer, Felt 4, 8 
76450 Shim (.028") 4, 8 
76484 Fan 6 
77140 Nut (9/16-32 Hex) 2, 4, 8 
78203 Spring 14 
78245 Screw (6-32 x 7/8 Flat) 18, 19 
78359 Connector 6, 10 
78420 Col lar 2 
78454 Screw (10-32 x 7/16 Flat) 9 
78469 Foot 14 
79894 Screw (1 3-32 x 7/32 Set) 13,15,16 
80402 Screw (4-40 x 15/32 Fil) 18, 19 
81726 Terminal 24 
81824 Nut (4-40 Hex) 19 
81835 Washer, Flat 14 
82283 Motor 6 
82548 Insulator 24 
83408 Screw (4-40 x 3/16 Rd) 19 
8341 3 Buffer 1 
83989 Gear (80T) 14 
83990 Gear (721) 1 4 
83992 Governor 14 
83993 Pawl 14 
83996 Post 14 
83997 Post 14 
83999 Knob 14 
84000 Rod 14 
84001 Screw (6-32 x 1/4 Washer Hd.) 14 
84005 Spring 14 
84006 Spring 14 
84008 Arm 14 
85428 Reel Assembly 17 
85574 Bracket 16 
85575 Bracket 16, 17 
85576 Pivot 17 
85832 Winder, Tape B 
85922 Hub 13, 15, 16 
85924 Reel 13, 15 
85925 Lid 13, 15 
85931 Post. 7 

26 
CHANGE 5 



1075B 

NUMERICAL INDEX (Continued) 

Part 
Number 

Description and 
Page Number 

85935 Post 7 
89437 Cord Assembly 6 
90033 Stiffener 24 
90109 Fustat (3.2 Amp) 19 
90480 Nut, Capstan 4, 8 
90490 Shim (.035") 9, 25 
90565 Spacer 18, 19 
90790 Washe:, Flat 9 
90791 Washer, Lock 12 
91 280 Terminal 6, 11 
91589 Adapter 19 
91683 Nut (15/32-32 Hex) 9 
91684 Nut (15/32-32 Ring) 9 
91729 Winder, Tape B 
91732 Reel, Tape 15 
9181 9 Set of Parts B, 17 
92260 Washer, Lock 13 
92501 Hub 15 
92854 Connector 12, 19 
93030 Mount, Vibration 18, 19 
93582 Washer, Flat 6 
93779 Screw (4-36 x 1/4 Flat) 15 
93782 Col lar 14 
93783 Screw (4-36 x 1/4 Fil) 14 
93786 CI ip 15 
93787 Screw, Wood (3/16" Long) 15 
93790 Pawl Stud 14 
93791 Winder Tape B 
93984 Washer, Lock 13 
94042 Screw (6-40 Pilot) 17 
94071 Col lar 14 
94072 Col lar 14 
94567 Gear (60T) I 4 
94568 Col lar 14 
94569 Pawl 14 
94665 Screw (6-40 S'houlder) 11 
95002 Receptacle 19 
98200 Reel Assembly 5 
98201 Hub 5 
98202 Shaft 5 
98203 Gear (144T) 4, 5, 10 
98204 Flange 4, 5 
98205 Reel 4, 5 
98206 Core 5 
98207 Knob 4, 5 
98208 Core 5 
98209 Pinion (10T) 8 
98210 Gear (108T) 2, 9, 25 
98212 Post 1 
98213 Pad 1 
98214 Channel 1 
98215 Plate, Base 1 
98216 Support 1 

98217 Stud 1 
98221 Bracket 2, 3 
98222 Shaft, Clutch 8 
98223 Cam, Stop 4, 8 
98224 Block, Bearing I 

Part 
Number 

98225 
98227 
98228 
98229 
98231 
98232 
98233 
98234 
98235 
98236 
98237 
98238 
98239 
98240 
98241 
98242 
98421 
98423 
98688 
98693 
98694 
98704 
99082 
99381 
99494 
99496 
99497 
99498 
99499 
99712 
99817 

101965 
102017 
102046** 
102073 
102212 
10221 3 
10221 4 
102329 
102345 
1 02346 
1 02492 
1 02495 
102693 
102755 
102762 
102898 
102899 
102032 
103033 
103034 
103035 
103036 
103038 
103039 
103041 
103043 

Description and 
Page Number 

Arm 1 
Hub 2 
Bearing 2 
Washer, Felt 2 
Shaft 2 
Plate - Outer 1 
Plate - Inner 1 
Bracket, Bearing 2 
Plate, Bearing 4, 8 
Lever 1 
Pin 1, 7 
Bracket 1 
Guide 1 
Guard 1 
Post 1, 4 
Post 1 
Pin 1 
Plate 2 
Housing 18, 19 
Knob 18, 19 
Latch 18, 19 
Spring 18, 19 
Screw (6-32 x 11/16 Hex) 10 
Foot 11 
Channel 18, 19 
Plate, Base 1 
Plate - Inner 1 
Shaft 2 
Bracket, Bearing 2 
Screw (10-32 x 5/16 Hex) 7, 8, 9 
Foot 19 
Conneeor 6 
Washer, Beveled 4, 5, 10 
Cabinet 18 
Reel Assembly 5 
Plate, Bearing-Inner 1, 7 
Plate, Bearing-Outer 1, 7 
Screw (6-4) x 1 3/64 Flat) 1, 7 
Spring, Contact 24 
Hub 4, 5, 10 
Shaft 4, 5, 10 
Channel Assembly 18, 19 
Cord Assembly 6 
Receptacle 19 
Screw (6-40 x 7/16 Flat) 19 
Guide 18 
Connector 6 
Cord Assembly 6 
Winder, Tape B 
Lid 15, 16 
Reel 15 
Set of Parts B, 17 
Bra cket 17 
Post 16, 17 
Nu (6-40 Special) 16, 17 
Screw (6-40 x 1/4 Fil) 16, 17 
Spindle Assembly 17 

CHANGE 4 27 



1075B 

NUMERICAL INDEX (Continued) 

Part 
Number 

Description and 
Page Number 

103092 Connector, Cord 19 
104066 Guide 19 
104072** Cabinet 19 
104302 Pin 10 
104365 Handle 19 
104478 Winder, Tape B 
10448 3 Shaft 14 
104847 Cord 19 
104848 Cord Assembly 19 
105866 Clamp, Cable 9, 25 
106460 Plate 19 

108015 Washer, Flat 21 
108353 Screw (6-40 x 1/2 Fil) 11 
108809 Screw (10-32 x 27/32 Hex) 25 
110191 Washer, Lock 12 
110664 Switch, Toggle 9 
110711 Spacer 4 
110712 Core 4 
110713 Coe 4 
110715 Reel Assembly 4 
110743 Washer, Lock 11, 13, 21, 24 
110822 Screw (10-32 x 13/16 Flat) 4 
110823 Screw (10-32 x 11/16 Flat) 4 
111017 Screw (6-40 x 5/16 Fil) 18 
111427 Washer, Flat 22 
111666 Plate, Base 1 
111667 Plate - Inner 1 
111669 Coupling, Driven 3 
111671 Shaft 3 
111672 Bracket, Bearing 3 
111673 Shaft 3 
111674 Coupling, Driving 3 
111675 Bracket 3 
112080 Washer, Flat 11 

112626 Nut (10-32 Hex) 1,2,7,9,10,11,16,17,20 
25 

112627 Nut (2-56 Hex) 12 
112863 Spacer 22 
114189 Set of Parts B, 17 
114237 Screw (2-56 x 1/2 Fil) 12 
114501 Gear, Intermediate 4, 8 
114858 Connector, Receptacle 20 
115537 Connector, Plug 20 
115725** Set of Parts 18 
115734** Winder, Tape B 
115743** Set of Parts B, 19 
115753"* Winder, Tape B 
115754** Winder, Tape B 
116704 Holder, Spindle 17 
116705 Guide, Tape 17 
116835 Set of Parts B, 16 
117535 Washer, Flat 25 
118834** Cabinet Assembly 18 
11 9634 Plug 20 
119648 Ring, Retaining 21 
11 9652 Ring, Retaining 11, 12, 21 
119653 Ring, Retaining 10 
119655 Ring, Retaining 21 

Part 
Number 

Description and 
Page Number 

119657 Ring, Retaining 22 
119658 Ring, Retaining 13, 15, 16 
119876** Plate - Front 14 
119877** Cover 14 
119878** Plate - Rear 14 
119879"* Base 14 
119936** Cabinet Assembly 19 

120175 Plate, Designation 9 
120429 Plunger 13 
120557 Washer, Flat 20 
121245 Cla-np, Cable 1, 2 
121332 Arm, Tape - Left 1 
121 333 Arm, Tape - Right 1, 7, 25 
121398** Housing 11 
121 399 Motor 12 
121 400 Plate 12 
121401 Grommet 12 
121402 Grommet 11 
121 403 Strip 11 
121404 Wedge 11 
121 405 Bushing 11 
121406 Lever 11 
121407 Shaft 11 
121408 Roller 11 

121409 Washer, Fiber 11,13 
121410 Screw (10-32 Shoulder) 11 
121411 Cover 11, 12 
121412 Insulator 11, 12 
12141 3 Spacer 11 
121 414 Stud 11 
121415 Arm 11 
121416 Roller 11 
121 417 Washer, Flat 12 

121418 Screw (6-40 Shoulder) 11 
121420 Collar 13 
121421 Hub 13 
121422 Disk 13 
121423 Spring 13 
121424 Hub 13 
121425 Disk 13 
121426 Strap 11 
121427 Cable Assembly 12 
121428 Reel Assembly 13 
122829 Spring 11 
122960 Post 11 
123587** Winder, Tape B 

123588** Reel Assembly 15 
123589** Reel Assembly 15 
123590** Hub 15 
123591** Core Assembly 15 
123592** Core 15 
123593** Reel 15 

123699 Screw (6-40 Shoulder) 5, 10 
123700 Plate, Locking 5, 10 
123701 Guard 4, 8 
123702 Guard, Gear - Left 2, 7 
123703 Guard, Gear - Right 2 
123704 Plate - Outer 1 

28 
CHANGE 5 



1075B 

NUMERICAL INDEX (Continued) 

Part 
Number 

1 23705 
1 23706 
1 24231 
124434 
124435 
124437 
1 24438 
1 24439 
124440 
1 24441 
1 24442 
1 24443 
124451 
124452 
1 24611 
124884** 
124885 
1 24890 
1 24898 
1 24996 
1 25006 
125011 
125015 
1 25120 
1251 21 
125151 
125170 
125171 
1 25185 
1 25203 
125218 
125231 
1 25245 
1 25750 
1 25946 
126721 
1 26899 
1 26900 
1 26901 
1 26902 
126903 
1 26904 
1 26905 
1 26907 
1 26908 
126909 
1 26910 
1 26911 
1 2691 2 
1 2691 3 
1 2691 4 
1 26915 
1 26916 
126917 
126918 
1 2691 9 
1 26920 
126921 
1 26922 

Description and 
Page Number 

Plate - Inner 1 
Screw (10-32 x 1/4 Flat) 2, 3 
Spindle Assembly 16 
Bracket 12 
Arm 11 
Arm 12 
Stud 12 
Bracket, Stop 12 
Roller 12 
Pulley, Brake 11 
Strip 12 
Switch 12 
Switch 11 
Switch 12 
Screw (8-32 x 3/8 Hex) 25 
Winder, Tape B 
Reel 16 
Spacer 2, 3 
Shaft 14 
Bushing 24 
Screw (10-32 x 5/8 Flat) 5, 10 
Washer, Flat 14, 18, 19, 
Washer, Flat 8, 11, 17, 18, 19, 25 
Screw (6-4) Shoulder) 1, 7 
Screw (6-40 Special) 13 
Screw (6-40 x 3/16 Set) 13 
Screw (8-32 x 5/16 Fil) 11 
Screw (10-32 x 1/2 Flat) 2 
Screw (10-32 x 1/4 Rd) 2 
Screw (4-40 < 5/32 Fil) 13, 15, 16 
Nut (1/4-32 Hex) 10 
Nut (10-32 Hex) 18, 19 
Spring 10 
Screw, Wood (1/2" Long) 15 
Screw (4-36 x 3/8 Flat) 14 
Collar 22 
Plate, Base 7 
Bracket, Moto- 10 
Plate - Inner 7, 25 

Plate - Outer 7 
Bracket 9, 25 
Bracket 9 
Bearing 9 
Shaft Assembly 9 
Gear, Drivel (401) 9 
Pinion (71) 10 
Hub 9, 25 
Stud 7 
Lever 7 
Bracket 7 
Guide 7 
Block 7 
Arm 7 
Block, Mounting 7 
Disk 10 
Bracket 9 
Sprinj 10 
Core 10 
Core 10 

Part 
Number 

Description and 
Page Number 

1 26923 Flange 10 
126924 Knob 10 
1 25987 Motor 10 
126988 Arm 7 
1 25989 Bracket 7 
126990 Cable 10 
1 26992 Reel Assembly 10 
1 29082 Plate, Directed 7 
1 29425 Spring 11 
1 29575 Guide 7 
129676 Washer, Clamp 7 
1 29677 Spring 14 
1 35378 Pinion (10T) 4 
1 35379 Shaft, Clutch 4 
1 39092 Plate, Base 7 
1 39094 Cable Assembly 10, 25 
1 39159 Connector 10 
1 391 90 Arm 7 
1 39268 Spring 14 
1 45911 Reel 13 
1 45930 Hub 13 
146 355 Plunger 1 3 
146612 Spring 13 
146626 Modification Kit 13 
146634 Post 13 
1 46635 Sleeve, Hub 13 
150040 Screw (6-40 x 5/8 Fil) 6 
1 50710 Screw (6-40 x 1-1/4 Fil) 11, 12 
150954 Space - 12 
150990 Washer, Felt 25 
150991 Washer, Felt 9, 25 
151073 Screw (4-40 x 5/32 Fil) 13 

151 34b Screw (6-40 x 3/8 Fil) 1,2,4,6,19 
151 442 Screw (6-4) x 1/2 Hex) 24 
1 51606 Screw (10-32 x 1/4 Hex) 7 
151626 Terminal 20 
1516 30 Screw (6-40 x 1/4 Hex) 7,13,20,22,24 

151631 Screw (6-40 x 5/16 Hex) 9,20,2,23,25 
151634 Bearing, Ball 22 
151637 Screw (4-40 x 1/4 Fil) 25 
151639 Washer, Flat 21 
151642 Screw (6-40 x 3/4 Fil) 22 
151657 Screw (6-40 x 1/4 Fil) 1,9,11,1 2,17,20 
151658 Screw (6-40 x 5/16 Fil) 9, 25 
151659 Screw (6-40 x 1/2 Fil) 2,4,5,7,9,10,25 
151686 Screw (4-40 x 3/8 Fil) 1 3 
151689 Screw (4-40 x 3/4 Fil) 24 
151692 Screw (6-4) < 3/16 Fil) 2, 7, 8, 13 
151693 Screw (6-40 x 9/16 Fil) 2, 9, 25 
1 51721 Screw (10-32 x 1/4 Hex) 22 
151723 Screw (10-32 x 3/8 Hex) 2, 3, 4, 9,13 
151724 Screw (10-32 x 5/8 Hex) 6, 10 
151880 Nut (4-40 He.() 21, 24 
151924 Insulator 25 
151925 Clamp 23 
1 52537 Clamp 22 
152893 Screw (4-40 x 1/4 Hex) 11, 23 
153442 Screw (10-32 x 1/2 Hex) 6, 16, 18 
153539 Screw (6-40 x 7/16 Hex) 22 

CHANGE 5 29 



1075B 

NUMERICAL INDEX (Continued) 

Part Description and Part Description nd 

Number Page Number Number Page Number 

153577 Washer, Felt 9 
155718 Strap 20 
157215 Bumper 20 
155750 Sleeve, Insulating 
159222 Reel Assembly 10 
159227 Core 10 
159228 Core 10 
160471 Shaft 10 
160472 Hub 10 
160473 Block 10 
160474 Post 21 
161513 Clamp 22 
161514 Plate 22 
161552 Screw, Sho_ddcr (10-32) 20 
162196 Bracket 23 
162700 Bracket 20 
162701 Bracket 20 
162702 Base 20 
162703 Post 21 
162704 Plate 20 
162706 Bracket 20 
162708 Rod, Pivot 24 
162714 Arm 24 
162715 Post 21 
162716 Guide, Tape 21 
162717 Spring 21 
162718 Arm 21 
162719 Roller, Guide 21 
162720 Shaft 22 
162721 Col lar 22 
162722 Gear (41) 23 
162723 Gear (40T) 22 
162725 Depressor, Chad 21 
162823 Disk, Tape Reel 24 
162824 Disk, Tape Reel 24 
162999 Rol ler 21 

163523 Spring 21 
163526 Bracket 21 
163527 Arm 21 
163528 Latch 21 
163633 Post 21 
164481 Screw, Eccentric (6-40) 21 
164483 Switch Assembly 24 
164491 Cable 24 
164516 Modification Kit 24 
172843 Post 13 
172932 Stud 21 
172933 Bracket 24 
172981 Arm 21 
173116 Pin 21 
173149 Guide, Tape 21 
173377 Wheel, Drive 22 
173378 Col lar 22 
173937 Motor, A.C. Induction -115 Volt 23, 25 
173938 Relay 23 
173939 Bracket 20 
173952 Post 21 
173953 Guide, Tape 21 
173938 Relay 23, 25 
178730 Bracket, Motor 25 
178731 Post, Mounting 25 
178732 Rail, Mounting 25 
178734 Plate, Base 25 
178735 Plate, Outer 25 
178736 Clamp, Relay 25 
178737 Plate 25 
178738 Shaft 25 
178739 Bearing 25 
178740 Stud, Eccentric 25 
179389 Pinion (71) 25 
179390 Gear (401) 25 

30 CHANGE 5 



• 

111 

I» - 



• 

• 

• 

• 



TA p It 71 D , rwc 
INSTRUCTION MANUAL 

0/ Le 3 V-53 frt. I) é ./ 3 
ec f 

I 22/ reen 

.01•111, 

C •  WESTERN APPARATUS PRODUCTS 
- .,---2200 East Devon Avenue 

Des Plaines, Illinois 60018 
(312) 297-1770 

"41111PR 

L 1/4.1') 

ELECTRONICS AND RESEARCH CENTER . 

VICTOR COMPTOMETER CORP 11: T C N 



o (O 

A 



DESCRIPTION  

The Tape Winder is powered by a 105-125 y 50 or 60 cps. motor. When 

the run of tape being wound becomes taut, it opens a mercury switch, cutting oil 

motor power. When the tape becomes slack the switch closes again. 

The tape is threaded around several posts whose function is to develop a 
suitable winding tension and thus develop a firm roll of wound tape, while pulling 

very gently on the perforator or transmitter which is delivering tape to the wind-

er. Figure 1 illustrates the tape threading path. The tape retainer (14W112) may 
e rotated clockwise to facilitate threading and then restored to retain tape in the 

threaded path. One of the tape guide posts is movable in a slot, to adjust winding 

tension. See "Tape Tension Adjustment" Figure 1. 

When the tape arm (14W111) is pushed down as far as it will go, and 

moved slightly to the right it will latch in a free-wheeling position. This disen-
gages gears in the motor drive train, allowing easy manual turning of the tape 
reel. A handle is provided in the outer tape reel flange to spin the reel. 

The tape reel is retained on its drive pulley by permanent magnets. To 

remove the tape reel, pull it off axially. 

Tape may be removed from the reel as follows: Twist the inner flange 
counterclockwise, and lift off the inner flange. Then turn over the outer flange 

(with the tape on it) and the tape roll will drop off. 

To reassemble the tape reel, enter the three pins in the larger openings 

of the twist lock and then turn the inner flange clockwise. 

When starting to wind tape, the free end may be simply inserted between 

the posts of the tape reel. Alternatively, a tape roll core may be pressed over 
the pins prior to assembling the tape reel. The tape end can be attached to this 
core by pressure-sensitive tape. The latter method is sometimes preferred if 

the core is useful in storing rolls of tape. 

The posts in the tape path are cut to fit particular tape widths. The 

model equipped with posts for 5 level tape is called TW-5, the model for 6 and 7 

level tapes is TW-6, and the model for 8 level tape is TW-8. Posts may be re-

placed to convert a winder from one tape width to another. 

Sets of parts are available to mount the basic tape winder in various 
ways. The "A" set of mounting parts will mount the TW-5 Tape Winder on the 

Teletype 28 Type Console. Thus, such a winder would be designated TW-5A. 
The "B" set of parts will mount the winder on the Teletype 19 Set (TW-5B). The 

'C" set of parts will mount a winder on the Teletype 14 1',jfpe Table (TW-5C) or 
on the Teletypesetter Rc._perforator Table (TW-6C). The "D" set of parts con-

verts the unit for nortable use on any suitable flat surface (TW-5D or TW-6D). 
etc-, (see page 8 for additional Tape Winders) The "E" sec of pai-ts is used 

for _mounting the rape Winder on an IBM-0406 Table. 

The 12 inch reel will hold more than I., 300 feet of chadiess t-..1.pe, or 

more than 2.000 feet of ehad tape. 





ADJUSTMENTS  

1. Mercury Switch Adjustment (20W107) Fig. 1  

The Tape Winder motor (20W101) should start as the tape lever 

(14W111) moves upward. At the instant of starting the clearance between the 

tape lever and its upper stop should be 1/4" to 1/2". To adjust, loosen the 

switch bracket mounting screw (35W100) and rotate the bracket (20W102). 

Tighten the screw. 

2. Clutch Lever Stud  Adjustment (11W116) Fig. 1  

When the tape lever (14W111) is latched in the free wheeling posi-

tion (down) the motor gears should be disengaged and there should be some 
clearance, not more than 1/16", between the motor shaft and the motor shaft 
return lever (14W100). This clearance may be observed from below the ma-
chine with the motor cover removed, or by viewing through the hole in the base 

plate. To adjust, loosen the nut on the clutch lever stud and reposition it. 

Tighten the nut. 
• 

3.. Tape Lever Spring Tension (27W100) Fig. 1  

With the tape lever (14W111) against the upper stop, hook a 32 oz 

spring balance in spring hole on the tape lever, and pull in line with the 

spring. It should require 11 to 13 ozs. to start the tape lever moving away 

from the stop. 

4. Clutch Lever Spring Tension (27W101) Fig. 1  

With power disconnected, push the tape lever (14W111) to its lower-

most position and then raise it to rest against the upper stop. This disengages 
the motor gears and allows the edge of the motor shaft return lever (14W100) to 

bear against the motor shaft. Hook an 8 oz. spring balance in the spring hole 

and pull in line with clutch lever spring (27W101). It should require 1-1/2 to 
3 ozs. to just start the motor shaft return lever moving. Belt must be removed. 

5. Tape Tension Adjustment Fig. 1  

One of the tape posts is mounted in a slot in the base plate. If this 

post is moved toward the top of the slot, increased tape tension results. Low-

ering the post in tl.e slot reduces tape tension. Additional tightness can be 
obtained by lowering the left-hand fixed post to the hole marked "X". In 
general, chadless tape requires greater winding tension than fully perforated 

tape. Also, there are individual preferences on tightness of winding. 





I/ 2 OW102 P811Y100? 38W100 
27W100 

1111 20W107 27W101 

`• ,`• • 

20100 35W104 14W105 11W113 
14W110 35W110 38W100 
11W116 
38W 100 38W 101 
39W100 
.14W100 11W114 14W106 35W100 38W101 38W100 

28W100 14W104 35W100 38W100 
14W101 35W100 38W100 
28W101 1.842W103 35W112 38W100 
20W103 
19W100 11W135 38W107 17W106 11W134 35W115 38W101 38W100 18W108 

20W101-
14W130 35W100 38W100 38W101 

14W101 35W100 38W100 42W105 \ 35W108 \ 35W116 38W109 38W108 38W110 17W105 11W136 

Figure I 

39W104 28W 102 42W102 35W106 11W100 35W 103 
17W102 
14W129 11W10/ 35W1 0b 38W100 14W120 14W111 
11W110 35W103 

20W119 35W109 38W10' 38W10. 39W10 
11W1 11W1, 
11W11 35W10 
11W11" 35W10: 
14W11 11W10 38W1C 35W10 38W10 



î, 

t 

p 
t 
t 
I 



LIST OF PARTS 

PART NO. NAME QTY. REQ. 

20W100 Base (w/Sprg. Post) Assy. 1 

14W101 Cover Mounting Bracket 2 

35W100 Screw 6 x 32 x 1/4" 3 

38W100 Split Washer, #6 1 

14W100 Motor Shaft Return Lever 1 
11W114 Clutch Lever Bearing 1 

14W106 Clutch Lever Spacer 1 
35W100 Screw 6 x 32 x 1/4" 1 

38W101 Flat Washer, #6 1 
38W100 Split Washer, #6 1 

20W101 Motor w/Pulley Assy. 1 

35W115 Mtr. Mtg. Screw 6 x 32 x 1-13/16" 2 

38W107 Flat Washer 2 

17W106 Grommet 2 
11W134 Grommet Spacer 2 

11W135 Mtr. Mtg. Spacer 2 

38W101 Flat Washer . 1 

18W108 Terminal Strip 1 
38W100 Lock Washer a. 1 

39W100 Nut 6 x 32 x 1/4" Hex 1 

14W130 Mtr. Support Brkt. 1 

35W100 Screw 6 x 32 x 1/4" 2 

38W100 Lock Washer 2 

17W105 Grommet 1 
11W136 Grommet Spacer 1 
35W116 Screw 8 x 32 x 7/16" 1 

38W108 Flat Washer, #8 Med. 1 

19W100 Insulated Hookup Wire 1 

20W103 Power Cord 1 
' 

28W101 Cable Clamp 5/16" 1 

42W103 Washer, #6 "D" 1 
35W112 Screw 6 x 32 x 3/8" 1 

38W100 Lock Washer #6 1 

18W107 SPST Switch 1 
42W118 Switch Plate "ON-OFF" 1 

22W100 Cover 1 
41W100 Rivet 4 
42W100 Name Plate 1 
17W101 Channel 3 
35W110 Screw 6 x 32 x 3/16" 2 

38W100 Split Washer, #6 2 



41, 

• • 

• • 

o 

o 

o 

0  

o 

0 

44 



LIST OF PARTS . . . continued 

PART NO. 

20W107 

28W100 
14W104 

35W100 

38W100 

27W101 

14W111 

14W110 
±35W110 
138W100 
1 
11W116 138W101 
38W100 

39W100 

OW102 

te35W100 

t38W101 

38W100 

114W105 11W113 

-35W104 

114W129 
! 

11W107 
35W105 
38W1.00 

1 14W120 

I 
i 27W100 
I 
i 28W102 

E 42W102 
t 35W106 

' 39W104 
11W100 

35W113 
26W100 

: 17W102 

11W110 

35W103 

11W111 
-11W101 _ 

-7 35W103 

11W112 
-,-35W103 
.. .  

NAME 

Mercury Switch 

Cable Clamp (underneath) 
Spring Tab 
Screw 6 x 32 1/4" 

Split Washer, #6 

Clutch Lever Spring 

Tape Levér 

Switch Lever 
Screw 6 x 32 x 3/16" 

Split Washer, #6 

Clutch Lever Stud 
Flat Washer, #6 
Split Washer, #6 
Nut 6 x 32 x 1/4" Hex 

Bracket w/Switch Mount Clip Assy. 

Screw 6 x 32 x 1/4" 

Flat Washer, #6 
Split Washer, #6 

Tape Lever Spacer 

Tape Lever Bushing 
Screw 10 x 32 x 1/2" 

Tape Lever Stop 
Tape Lever Stop Spacer 
Screw 6 x 32 x 7/16" 

Split Washer, #6 

Guard Plate 

Tape Lever Spring 

Pulley 

Magnet 
Screw (brass) 4 x 40 x 3/8" 

Nut 4-40 
Reel Stud 
Screw, Self Locking 
Nyliner Bearing 

Pulley Belt 

Tape Guide Post (see 

Screw 10 x 32 x 3/8" 

Tape Guide Post (see 

Tape Adj. Stud 

Screw -10 x 32 x 3/4" 

Tape Retainer Post 

Screw 10 x 32 x 3/8" 

—6— 

• 

note) 

Flat Head 

note) 

Flat Head 





18W108 

20W103 

GREEN 

0 0 0  

WHITE 

18W108 

t BLACK 

WIRING DIAGRAM Figure II 

o 

MERCURY SW. 

MOTOR 

1 



. 

.. 

C 

"D 

_ 



LIST OF PARTS . . . continued 

PART NO. 

14W112 
11W104 
38W102 
35W102 
38W1go 

42W105 
35W108 

38W110 
38W109 

20W110 
11W103 

35W100 
38W100 

20W109 
11W102 

35W100 
38W100 

NOTE: 

NAME 

Tape Retainer 
Tape Ret. Bushing 
Spring Washer, Special 
Screw 6 x 32 x 1/2" 

Split Washer, #6 

Rubber Foot 
Screw 4 x 40 x 1/4" 
Lock Washer, #4 
Flat Washer, #4 

Tape Reel Rear Flange Assy. 

Tape Reel Spacer Stud 
Screw 6 x 32 x 1/4" 

Split Washer, #6 

Front Reel Flange Assy. 

Tape Reel Locking Stud 

Screw 6 x 32 x 1/4" 
Split Washer, #6 

Posts shown for 5 level tape; when ordering 

specify whether for 5, 6, 7, or 8 level tape. 

TAPE REEL ASSEMBLIES 

With Small Diameter Cores (2-1/32")  

20W113 For 5 
20W118 For 6 

20W120 For 8 

level Tape (Used on TW-5 Tape Winder) 
& 7 Level Tape (Used on TW-6 Tape Winder) 

Level Tape (Used on TW-8 Tape Winder 

With Large Diameter Cores (3-5/16")  

20W108 For 5 
20W122 For 6 

20W123 For 8 

Level Tape (Used on TW-53 Tape Winder) 
& 7 Level Tape (Used on TW-63 Tape Winder) 

Level Tape (Used on TW-83 Tape Winder) 

TABLE & CONSOLE MOUNTING PARTS 

50W102 

50W101 

50W100 

Set of Parts "A" for Mounting Tape Winder on 

Teletype 28 Type Consoles. 

Set of Parts "B" for Mounting Tape Winder on 

Teletype 19 Type Table. 

Set of Parts "C" for Mounting Tape Winder on 
Teletypesetter Reperforator Table or Teletype 

14 Type Table. 

50W103 Set of Parts "D" for Portable Use. 

50W104 Set of Parts "E" for Mounting Tape Winder on 

IBM -0406 Table. 

QTY. REQ.  

1 
1 
1 
1 

1 
2 
2 

1 
3 
3 

3 

1 
3 
3 

3 

—8— 



• 

o 

o 

o 

o 



'NZ: 771- --7-77777.77.77"! 

Figure TR 

11W102 
35W100 
38W100 

20W109 

11W103 
35W100 
38W100 

20W110 

2 OW104 
42W100 
41W100 
18'0107 
421'1118 
17W107 
391100 
38W100 



- 

00 



LUBRICATION  

A. SILICONE LUBRICANT  

The following should be lubricated with Dow-Corning 

Silicone Oil #200 Viscosity Grade 350: 

1. Two nylon bearings inside bore of 

large pulley. 

B. OIL LUBRICANT  

The following should be lubricated with Teletype Cor-

poration #88970 Oil, or equivalent: 
4-

1. Tape lever pivot. 

2. Clutch lever pivot. 

3. Motor bearings. 

4. Tape lever spring. 

5. Clutch lever spring. 



o 0 







BULLETIN 12108 

32 PAGE PRINTER SET 

(ASR, KSR, AND RO) 

PARTS 

TELETYPE' 
CORPORATION 
5555 TOUHV AVENUE. SKOKIE. ILLINOIS 

SEE INDIVIDUAL SECTIONS FOR COPYRIGHT NOTICES. Printed in U. S. A. 





BULLETIN 1210B 
May 1974 
Change 6 

TABLE OF CONTENTS 

SECTION TITLE 

574-171-800TC 32 Keyboard (UK) 

574-172-800TC 32 Typing Unit (UP) 

574-173-800TC 32 Call Control Unit (UCC) 

574-174-800TC 32 Tape Reader (UX) 

574-175-800TC 32 Tape Punch (UPE) 

574-176-800TC 32 Cover and Table 

ISSUE DATE 

*5 May 1974 

*5 May 1974 

*5 May 1974 

*4 May 1974 

*4 May 1974 

*4 May 1974 

*Indicates revised sections 

A 



00 0 0 0 00 



TELETYPE CORPORATION SECTION 574-171-800TC 
Skokie, Illinois, U.S.A. Issue 5, May 1974 

FIGURE 

32 KEYBOARD (UK) 

PARTS 

CONTENTS PAGE 

1 Keyboard Basket and Contact Block 2 
2 Keyboard Covers 3 
3 Codebar Mechanism 4 
4 Keytops 5 
5 Keylevers 5 
6 186752 Modification Kit to Provide 

Locking for Keyboard 6 
Numerical Index 7 

o 1965 by Teletype Corporation 
All rights reserved 
Printed in U.S.A. 

NOTE: Refer to Section 574-020-800 
for Additional 32 Keytops Descriptions. 

Page 1 



SECT:ON 574-171-800TC 

0184110 
184106 

—182251 (Cancelled, 
Replaced by 184099 

cy 

180043-

180041 

4$1 
180031 

180081 

180107 

1 / 

e r 
93899 

()Peculiar to Units having separate 
break key capability. 

FIGURE 1. KEYBOARD BASKET AND CONTACT BLOCK 

page 2 



ISS 5, SECTION 574-171-800TC 

186827 

192538-9 

—117608 

EARLY DESIGN" 

41663 

119652 

a. ...I. 

.• 
.P.. 

''''' • 
i 
I. 

• • • " 

........ 
...... 

Ref. 180082 

FIGURE 2. KEYBOARD COVERS 

Page 3 



SECTION 574-171-800TC 

180030-F 

EARLY DESIGN 

180034 

186825 

183606 

183650 (5-1) 

183651 (5-4) 

183652 (5-6) 

183653 (5-7) 

(:) 185676 8)195614 

w1/4.f} 180044 1 
0® ® 180045 
a ? 

183654 (5-10)00 182726 
®0 

(ii 

.......".., 

i:, :— Ref. 180000 cr 1182643 
' 

e;r1 'i ) --. •,':. 1 II 

P' ( 1 ['I 1 , 

t ' ..., I 
------....., il,i‘ 

/lb LI 182239 

-G 163327 

10033 / 119653 

180055 18006 

180105 q606 

180002 (5-1) 

180004 (5-3) 

180006 (5-5) 
"' 1 80008 (5-71 • 180010 (5-9) 

— 180029 

119653 
180033 

180088 1809,28 

l<83607 (3607) 
1180003 (5-2) 

1 1 80005 (5-4) 

180007 (5-6) 180009 (5-8) 
/ 

0 320410 

—180100 

— 180032 

180077 

180029 

84575 

FIGURE 3. CODEBAR MECHANISM 

'CI 180029 
— 186437 

180011 (5-10) 

a 
180103 

84592 

180096 

186342 

Note: Numbers in parenthesis 
indicates number stamped on bar. 

0 180871 Cable Assembly 
0 180905 Cable Assembly 
0 180907 Cable w/Terminal 
0 184221 Cable Assembly 

Page 4 



ISS 5, SECTION 574-171-800TC 

Keytop 
Description 

Keytop 
Description 

0—TYPICAL KEYTOP 

180057 

Keytop Keytop Keytop 
Description Description Description 

Lower Upper Part Lower Upper Port Lower Upper Part Lower Upper Part Lower Upper Part 
Cose Case Number Case Cose Number Case Case Number Case Case Number Case Case Number 

A - 180223 F -.. 185232 L 3/4 180245 T 180261 2 180265 
A f 185230 G &L 180227 L EA 180450 U 180177 3 180266 
B ? 180236 G & 180242 l it 185237 U 7 180219 4 180267 
8 5/8 180249 G 180274 M . 180238 V ;11 180235 5 180268 
8 0 185240 G a 180387 N , 180237 V 3/8 180248 6 180269 
C 180234 G ‘ 185233 N 180250 V = 180276 7 180270 
C WRU 180247 H 180186 N 0 185241 V ' 180342 8 180271 
C 0 185238 H 1L 180228 0 180169 V NT 180452 9 180272 
D • 180225 H £. 180338 0 9 180221 V 0 185239 0 180169 
D $ 180240 H i 180448 P 0 180222 W 180172 (NO SYMBOL) 180299 
D WRU 180277 H + 185234 P 1 80263 W 2 180214 RETURN 180202 
D 180278 I 8 180220 P 0 180389 X / 180233 LINE FEED 180203 
D 1 185231 I 180262 Q 180171 Y 180176 HERE IS 180206 
E 3 180215 J BELL 180229 Q 1 180213 Y 6 180218 BREAK 180207 
E 180259 J , 180243 R 4 180216 Z "1-± 180232 REPT 180208 
F $1 180226 J 1 185235 R 180260 Z .. 180246 FIGS 180210 
F 1/4 180241 K ( 180230 S . 180224 Z + 180275 LTRS 180211 
F 180273 K 1/2 180244 S BELL 180239 Z PR 180451 TAPE OUT 180445 
F I 180343 K BD 180449 S RM 180446 BLANK _ 185229 LOC LF 151249 
F % 180386 K ee- 185236 T 5 180217 1 180264 LOC CR 151250 
F $ 180447 L ) 180231 

180054 
--(Space) 

180072 
(Line thee)" 

180064 
Repeat 

1 80088 

1/ 
180066 

(Here is) 
(Tape out) 

180078 

180078 

0180106 

FIGURE 4. KEYTOPS 

®180051 

FIGURE 5. KEYLEVERS 

195304 
(Local LF) 
(Local CR) 

180078-

0180048 

0 180050 

OUsed in bottom row. 
()Used in second row. 
()Used in third row. 
()Used in top row. 

Page 5 



SECTION 574-171-800TC 

119648 

186754 
(Part of 
185802) 

303037 

185802 

6345 

2191 

7002 

155755 

6) 

71263 

/ 2191 

90790 

303037 

(5 185802 

LATE DESIGN 

186703 

186701 

1 85677 

(Part of 
185802) 

5740 2 

93117 

71073 

186705 

86079 

321895 

126815 

93117 

186702 

181524 

112627-7 

93117 

3624 
186709 

.. 1** : ' e . • I .. , • . 

. ,. 
.....' 

, " 

-1zeijibe /3624 
186704 .1112627 

Z 93117 

Ref. 182239 
./ 

125011 

. 

3599 
, 

;» , 

.....- , . l .1 , 
•••• .• s. .‘De 4 , 1 .•:"•`. ..-- 4- . •.. - . . 

.. ..• 
- ' 1706 1/ .••: ..". 

.4, .- e .7.. ....:: ' , , ...." ..,,-- ., I. e . • -- -•,- , „.....e ......„ _-- , .-*N Ref. 180000 5% e'*"i)155755 - e:•::* -

.. . 182643 182644 —e. 

, 
/ 

EARLY DESIGN 

119648 
86079 

321895 

'cc:0 104807 
186832 

151880 4 g, 186830 

, e 
<"- 

.--* 

186700 

„.•••• 

\*; 

Ref. 182239 

, 
--"‘. 

, : 

...,..oe „.' .."--'.> • - ' . see ‘ :. -------
:.: La r,-......,, 1 ..• , a : 

, ' 4 ••• ''''... l ' " .. 
,..,e ,. / • , •. .**e.•:. • ...... e ' :.': ; • : :., 

--;),#''.7-:-.'' ' 93117 -«r':. -.(:-.......»:'#.-1 .'"....1...""`:ee...Re; ..:800 00 
-:' 

,,,,,," ,„:,. .e...._ ... .q :- 1 i 2627 
.„..-  - --ei‘ ....„ .... , 

, .•-

130664 

FIGURE 6. 186752 MODIFICATION KIT TO PROVIDE LOCKING FOR KEYBOARD 

125011 

3599 

--We& 

130664 

\186874 

Page 6 



ISS 5, SECTION 574-171-800TC 

NUMERICAL INDEX 

Part 
Number 

1263 

2191 
3599 
3624 

5740 
6345 
7002 

41663 
71073 
84575 
84592 
86079 
90790 
93117 
93899 
939E4 
104807 
112627 
117608 
119648 
119652 
119653 
125011 

126815 
130664 

151249 
151250 
151880 
155755 

156633 
163327 

180000 
180002 
180003 
180004 
180005 
180006 
180007 
180008 

180010 
189910 
180011 
180026 

180028 
180029 
180030 
180031 
180032 

Description and 
Page Number 

Screw, 6-32 x 1/4 Fil 6 
Lockwasher 6 
Nut, 4-40 Hex 6 

Washer, Flat 2,6 
Screw, 2-56 x 1/4 Fil 6 
Nut, 6-32 Hex 6 
Washer, Flat 6 
Washer, Flat 3 
Washer, Flat 6 
Spring 4 
Shim, .004" Thk 4 
Washer, Felt 6 
Washer, Flat 6 
Lockwasher 6 
Spring 2 
Lockwasher 6 
Washer, Flat 6 
Nut, 2-56 Hex 6 
Nut, Speed 3 
Ring, Retaining 6 
Ring, Retaining 2,3 
Ring, Reatining 4 
Washer, Flat 6 

Screw, 2-56 x 15/64 Hex 6 
Lockwasher 6 

Keytop 5 
Keytop 5 
Nut, 4-40 Hex 6 
Sleeve, 11/64 x 5/8" Lg 
Insulating 6 
Washer, Felt 2 
Ring, Retaining 4 
Frame Keyboard 2,4,6 
Codebar, No. 1 Rear 4 

Codebar, No. 1 Front 4 
Codebar, No. 2 Rear 4 
Codebar, No. 2 Front 4 
Codebar, No. 3 Rear 4 

Codebar, No. 3 Front 4 
Codebar, No. 4 Rear 4 

Codebar, No. 4 Front 4 
Codebar, No. 5 Rear 4 

Codebar, No. 5 Front 4 
Cover, Keyboard 3 

Lever 4 
Lever 4 
Lever, Patch 4 

Spring, Compression 2 
Lever, Non-Repeat 4 

Part 
Number 

180033 
180034 
180040 
180041 
180043 
180044 
180045 
180046 
180048 
180049 
180050 
180051 
180054 
180055 
180056 
180057 
180064 
180066 
180072 
180077 
180078 
180081 
180082 

180084 

180086 
180088 

180090 
180096 
180099 
180100 
180103 
180105 
180106 

180107 
180108 
180109 
180169 

180171 
180172 
180176 
180177 

180186 
180202 
180203 
180206 
180207 

180208 
180210 

Description and 
Page Number 

Shaft 4 

Spring, Flat 4 
Block, Contact 2 
Spring 2 
Wire, Contact 2 
Terminal, Tab Type 4 
Terminal, Tab Type 4 
Bail, Contact Reset 2 
Keylever 5 
Keylever 5 
Keylever 5 
Keylever 5 
Keylever, Spacebar 5 
Keylever Srace 4 
Link, Space 4 
Spacebar 5 
Keylever, Repeat 5 
Keylever 5 
Keylever, Fine Break 5 
Link 4 
Spring, Compression, 4,5 
Bracket, Right Keyboard 2 
Bracket, Left Keyboard 2, 

3 
Cover, Keyboard 3 

Lever 2 
Spring, Compression 4,5 

Terminal, Common 2 
Link 4 
Fastener 2 
Guide 4 
Link, Blocking 4 

Codebar 4 

Keylever 5 
Detent 2 
Keylever, Space 4 

Cover, Keyboard 3 
Keytop 5 
Keytop 5 
Keytop 5 
Keytop 5 
Keytop 5 

Keytop 5 
Keytop 5 
Keytop 5 
Keytop 5 
Keytop 5 
Keytop 5 
Keytop 5 

Part 
Number 

Description and 
Page Number 

180211 Keytop 5 
180213 
thru 
180250 Keytop 5 
180259 
thru 
180278 Keytop 5 
180299 Keytop 5 

180338 Keytop 5 
180342 Keytop 5 
180343 Keytop 5 
180386 Keytop 5 
180387 Keytop 5 
180389 Keytop 5 
180445 
thru 
180452 Keytop 5 
180798 Screw, 8-32 Self-Tapping 

2 
180871 Cable Assembly 4 
180905 Cable Assembly 4 
180907 Cable Assembly 4 
180977 Plate w/Stud 2 
181524 Nut, 2-56 Shoulder 6 
181962 Terminal 2 

181964 Insulator 2 
182239 Latchlever 4,6 
182251 Plate, Identification 2 
182643 Terminal, Plug ripe 4,6 

182644 Terminal, Receptacle Type 
6 

182647 Connector, 12 Pt Plug 
Type 4 

182726 Terminal, Receptacle 
4 

183606 Codebar 4 
183607 Codebar 4 

183650 Codebar 4 
183651 Codebar 4 
183652 Codebar 4 
183653 Codebar 4 
183654 Codebar 4 

184025 Keytop 5 
184026 Keytop 5 

184027 Keytop 5 
184099 Plate 2 
184106 Block Assembly, Right 

Contact 2 
184110 Block Assembly, Right 

Contact 2 

Type 

Page 7 



SECTION 574-171-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

184220 
184221 

185229 

thru 
185241 
185676 
18E 577 

185798 
185802 
185831 
186?53 
186314 

186342 

Description and 

Page Number 

Terminal 2 

Cable Assembly 4 

Keytop 5 

Terminal, Plug Type 4 

Terminal, Receptacle Type 
6 
Spring 4 

Solenoid 6 
Cover, Keyboard 3 
Lever w/Hub 2 
Spring 2 
Codebar, Universal 4 

Part 
Number 

186435 
186437 

186700 
186701 
186702 
186703 
186704 
186705 
186706 
186707 
186709 
186752 
186754 
186825 

Description and 
Page Number 

Spring 2 

Spring 4 
Shaft 6 
Plate 6 

Screw, 6-32 Spl 6 
Plate, Top Mounting 6 
Stud 6 
Shaft 6 
Cam, Trip 6 
Lever 6 
Bushing, Eccentric 6 

Modification Kit 1,6 
Bushing 6 
Link, Blocking 4 

Part 
Number 

186827 
186830 
186832 
186833 
186834 
186874 
187270 

192538 
195304 
195614 

303037 
312918 
320410 
321895 
336458 

Description and 
Page Number 

Cover, Keyboard 3 
Bracket 6 
Bushing, Eccentric 6 
Shaft 6 
Lever 6 
Cam, Trip 6 
Cover, Keyboard Contact 2 
Plug, Button 3 
Keylever 5 
Pin, Key 4 

Spring, Compression 6 
Strap 2 
Terminal, Spade Type 4 
Post 6 
Rivet 2 



TELETYPE CORPORATION SECTION 574-172-800TC 
Skokie, Illinois, U.S.A. Issue 5, May 1974 

32 TYPING UNIT (UP) 

PARTS 

FIGURE CONTENTS PAGE 

1 Platen Mechanism — Friction Feed 
2 Paper Handling Mechanism — Friction 

Feed 
3 Platen Mechanism — Sprocket Feed 
4 Platen Mechanism — Sprocket Feed 

(Continued) 
5 Ribbon Feed Mechanism 
6 Carriage Upper Plate Mechanism 
7 Carriage Lower Plate Mechanism 
8 Carriage Power Bail Mechanism 
9 Carriage Drive Bail Mechanism 
10 Carriage Mechanism for Two Color 

Printing 
11 Main Shaft Mechanism — Friction Feed 
12 Main Shaft Mechanism — Sprocket Feed 
13 Clutch Trip Lever Mechanism 
14 Codebar Basket Mechanism 
15 Function Box Mechanism 
16 Function Shaft Mechanism 
17 Selector Frame Mechanism 
18 Clutch and Camsleeve Mechanism 
19 Distributor Clutch Mechanism 
20 Trip Shaft Mechanism 
21 182964 Drive Arm Assembly 

2 

3 
4 

5 
6 
7 
8 
9 
10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 

FIGURE CONTENTS 

22 Clutch Trip Mechanism 
23 Answer-Back Drum Mechanism 
24 Answer-Back Trip Magnet Mechanism 
25 Line Feed Function Lever 

Mechanism 
26 Function Levers 
27 185971 Modification Kit to Provide 

Printer with an End-of-Line Bell 
to Ring on Approximately the 
62nd Character 

28 185791 Modification Kit to Provide 
Controlled Single or Double Line 
Feed Feature on Friction Feed 
Printer 

29 Typewheel Chart 

30 Form-Out Mechanism — Sprocket 
31 Later Design Form-Out Mechanism — 

Sprocket Feed 
32 Motor Contact — Sprocket Feed 
33 Base 

34 Sub Bases 
35 Motors and Electrical Components 
36 Cable Components 

Numerical Index 

©1962 and 1967 by Teletype Corporation 
All rights reserved 
Printed in U.S.A. 

PAGE 

22 
23 
23 

24 
25 

26 

26 
27 

Feed 28 

29 
29 
30 
31 
32 
33 
34 

Page 1 



SECTION 574-172-800TC 

104807 

110743 

\ 
110435 
181242 

i; 7.02 
124177 .. ...• 

1CG6 \ G' r-f s 
-el • i::!:_i 

..". 
»... 

gn‘ fe) 

76461 -  i .c ". 119421 N  
I ----____.. 

181055 

185789 

181042 Ae9 181173 

r 

185788 181052 
\ 

\ 

185790 
181241 

181240 

ter 181041 
EARLY DESIGN 

_‘STILL AVAILABLE 

1036 

Page 2, 

198670 

1857081 r-

181204 

r.. 

181245 

181045 

Ref. 183380 I 

180798 

181052 

185877 

181040 119651 

181523 

..-- -- gio-3598 , --- 85796 -- -.......... _.... 

2191 , 194987 1 

do -

180608 

186745 

FIGURE 1. PLATEN MECHANISM - FRICTION FEED 

198670 

NAIL 
181048 

185816 

A>, 

3606 

1 80798 

Ref. 183380 

198670 

181037 

&see note 4 on page 9. 



ISS 5, SECTION 574-172-800TC 

84575 

181525 

/ *Gee> 

198670 

0187078 

1 0181501 9 

EARLY DESIGN 

119649 
\ea,-

181051 
181164 

(.05: 

'91120 

181165 

119651 

\e 
0 °181168 

119651-, 

119651 

0 93985 .11210 

(:) 44048 

Igiv\0 194987 

- ' - --.---- .--- -- 
-- *-- ' - -. ---.< - . - - ' „-,,.- esr, c.,-.=-- -- 

_ 
r,-- t -- -- -- , -, -> t ,----._ ... .- . ,„-- .. .. - < L.-- . - . . . . - < 

I 112630 

."" 

181057 

181242 

•33765,s 
93117 

11640 

00181166I 
O 189019N 

.e" 
...- I.- e, 

.." 
../. .-

.0" ..." 
...-

..e" 0... . 
te" e" 

.."' 

0189023 

0189024 181056 

181053 

181521 

181050 

...'"*" 181242 

119651 

..."01 19650 

074700y 
@80758J 

181054 

90615 

119651 

181042 

01787251' 
-01188059 

181055 

7002 

119649 

181049 

181242 

181522 

151631 
124177 

84226 
0 °187076 

00187077 

FIGURE 2. PAPER HANDLING MECHANISM — FRICTION FEED 

0 Early Design, Pry Adjustment 
181044 Intermediate Design,Yield Adjustment 

0 Late Design, Yield with Pry 

Page 3 



SECTION 574-172-800TC 

180956 

183313 

183351 \eie 
EARLY DESIGN 

7002 
124177 

3598 \ N e 

183321-

183339 

183301 

ci 

187097 

183876 

183349 

183314 

183318 

119649 1833136 119651 — 
, —.. 

..1$133316 ,età 
I 

74722 I 

181242 / 

119651 
3598 

tlY 

124177 

183438 183309 

181041 

02191 

0187099 e 
0187098 

0187100 

ç)187698 

183308 

0185989 

181040 

1523 

18332 

183319 

0 183303 

183876 

183338 

EARLY DESIGN 

1 183349 83320  183357 

183356 

—183317 

198670 

173807 

0151722 
0124177 t.4..,•  

181242 07002 --- 17-

*le 

183322 

119649 
183335 / 

7002 0 185990 

\ 301477,.. 

0181120 

0185922— 

(5) N .N*0181120-
'0124177 

X0185924 

FIGURE 3. PLATEN MECHANISM — SPROCKET FEED 

183352 

y183346 

110743 

e 
I 149 

87398 
158186 

0 185923 

0! 85926 

0301477' 

-‘9 185927 

0 185921 

0 184280 Knob Asserrdsly 
0 186606 Platen Set of Ports 
0185920 Knob Assernbly 
()Later Design, Inter-

changeable in Groups Only. 

Page 4 



ISS 5, SECTION 574-172-800TC 

0138033 

î 0121 0 

0 93118 

C) 138034 

0 183865 

0138033 
0 183862 

3 
18336836731 

0183862 

eCAUp ?t)183864 
C) 336372 

0138033   

a) 138033 

so, 
01 83443 I--

7002 

181 242 

4C)0183863 336371 

1 83862 

(D1 83861 

31636 

11 64 — T 
93117—* 
.71073- —4p." , 

v 

r•-• 

180798---11 

183358 

< 

180798 

e. 

• „- Y  
Ref. 183308 s. 7r: '4 

Ref. 183309 

185945 

• 

180798'4 
1 

3646-4a 

181204 — C) 

181242 

1 
1 

181197 

7002 

151 

‘leirr 
2191 

„el> 

1 94987 

Ref. 18380 

•••• 

93985 

180608 

186745 
smeson 

0 Part of 183445 and 336370 Paper Out Contact Assemblies 
OPeculiar to 183445 Contact Assembly 
OPeculiar to 336370 Contact Assembly (Gold Contacts). 
0See note 0 on page 9. 

FIGURE 4. PLATEN MECHANISM — SPROCKET FEED (Continued) 

Page 5 



SECTION 574-172-800TC 

Ref. 180541 or 183553 

L. 
119653 

181074 

181079 

1 "".1 

I EMBOSSED 

Ar-

2669 

112626 

Ref. 183380 

(..)1 2468 I 
0180744 

EARLY DESIGN 
UNAVAILABLE .5-1 

0 181092-

181113 I 

0185975 L 

0183330 

EARLY DESIGN 

1 

3599-

\ \ 1 10743 
151737 

1 10743 

181111 

153267—e 
180798: 

181118 --jige 
181l19-

-- ..., ........... 

I 181072 Early Design 
80798 i nterchangeable 

L 
.,--18108-4-  

Ref. 183380 131629 
I   
1 \ 

181424 

0181093--e ?' 153799 

, 

181125 

81117 
181126 

r- J 

r-

Ref. 180500 

3598 

7002\ \\ 
107116 

• e.., 
, 

I 

, dej 
1 .1" 
>,-

- ' 
***** ----

184067 

r 
180543 

153817 

1 10743 

2034 

181120 
----181122 

181121 

19651 

181114 

0180744 

180498 r CleX 

---..... J80547 

181075 

I I 
lee 

181243 I 

186175 

181129 

181069 

18 1077-

119654-' -ere 

18 10664 

0 180465-One Slot 
105799-Two Slots 

112634 

3608 

7002 

180489 
181312 

0183474 Modification Kit (includes the 183326 
Guide Bracket shown on page 7) 

0Early Design and Late Design guides are 
replaceable in pairs only. 

()Replaced by 186175 

ONo longer available - replaced by the 183545 
Reverse Arm shown on page 11. 

()Early Design - No Longer Required with 

Redesigned 181084 w/Embossment and 
185799 Shaft with two Slots. 

FIGURE 5. RIBBON FEED MECHANISM 

Page 6 



ISS 5, SECTION 574-172-800TC 

180554 

11F-0 151693 

10-'45 2191 

1805521 

124177 

18°5°6‘.... j 0186432 

7/40 180505 

0152893.„ 180554 
0110743 ...„ 
0125011A 

.1- 

Ref.  180500 

7002 

180610 

7002 

180554 

1 eté 152893 
110743 

f' ... I 
180591 4,  (»182157 

1 180581 

1 4 -----.... 
L.... ' i 0182155 

182156 
1 
I 

0183967 

1181242 L. L-

----7002 _ 

EARLY DESIGN - UNAVAILABLE 

180495— 

iiL o 

"•-124177 
3598 

Replaced by 186732 
Link w/Stud 

119649 
180562 

el 

0183553 

180502 

11%51 

180534 

3599s...1, 

110743-181 

104807 

180501 

TYPEWHEEL 
(Sae chart on page 27) 

.119649 

186732...„, 

180519 

119651 

Ref. 180500 

e.** 

0183555 

180497 

183326 

Ref. 180503 

180569 

3598 

:0Part of the 183474 Modification Kit 0Late Design parts - Early Design and Late Design 
(See note Ci on page 6) parts are interchangeable as a complete set only. 

OUsed on two color printer ()Used on units equipped with the non-adjustable rotary rock. 

()Used on units not equipped with the non-adjustable rotary rock. 

FIGURE 6. CARRIAGE UPPER PLATE MECHANISM 

Pogo 7 



SECTION 574-172-800TC 

r 

180500 

-J12,177 

1 3598 
119649 te* 

185986 

185987 -1 
---.. ....119652 

-...._ .... 

-1 124177 
I 
I I 1 3598 1 

I ir--**/ : i 
/ 119649 
/ 180479 I I I 
n (f) 0183549 

Ceilet ze) 

180470 
180538 

Ref. 183380 

Ref. 180540 

SS"' 
/ 180508 

\ 

119649 

181241\ a-,...-180595 
7002 d\e t, 80558 

180492 

180522 

180493 

Ref. 

0183544 180486— .-

24177 

80476 

119649--le 

180512 

1 180521 

--181323 0: 

124177----

3606 t 

81731 

180585 

'IN 
84575 I 

180517 

..-119649 

gb-

65r-180508 --
119652., 

)11 

180539 
119652 

180 , ,Ref. 180469 

Ref. 180580'. 

180511 180510 

/ 84575 

359pi 

119651 

180509 180514 

180513 

I I 
I 

\ 1 1 9648 .......4 
.... 1 

11 
1804-.7;4  

0,Used on two color printer 

FIGURE 7. CARRIAGE LOWER PLATE MECHANISM 

Pouf 8 



ISS 5, SECTION 574-172-800TC 

2167 

183503 
\ r 

156536,, 

183504 

à-124177 

a-151630 EARLY DESIGN 

180553 

MOMIltMe 

180471\  

119649\  

180606 

0 180474--,,,..tl 

180466 X  
180566 

Ref. 180500 

; 
.; 

CI 180571., 

s-.. " 124177 •..' c 
6.'3598 

AJ 
-181194 

181191 

181195 

0186442 

119649 
180471 

\rt< » 
e;-V•t 

ceefx. 
180491 

180528 

180553 

I 0183995 (Late Design)--: 
180584 (Early Design)... 

r- 110743 , di, 1111410 151152 

1 

1 

0180526 
(E-orly Design) 

OUse on left side only 

0182022 Bearing Assembly 

180503 

180580 

3598 

124177 

180579 

I' :VI, 

; 1 -124177 

4-, 3598 
I f1  

...•••••• 

180473 ) 

r",c), 

180487 

I80575... _-I80576 

110743  

151880 3599 et 

124177 
/ 3598 
7 

Ay'e" 

\\ 2191 
151630 

7002 

07,40---_151630 
"*". 7002 

°Used with 183994 (see Fig. 11) 

0180526 Early Design Bail can only be used with 
181038 Bracket (see Figs. 1 and 4). 

0186536 SOP. Early Design and Late Design bumpers 
and pistons are interchangeable in pairs only. 

FIGURE 8. CARRIAGE POWER BAIL MECHANISM 

Page 9 



SECTION 574-172-800TC 

0-119652 

czircz4,4/1 81 316 

152441 

181 338 
181 320-.."'""*" 

180798.--
1 81 230 

Ir's, 180798 1 80463 

I 180682 

180797 

181278 
\ \eeee' EARLY DESIGN 

L 

180798 --ef 

156509 

'et 
181082 

Q f) 

181068 /  
EARLY DESIGN 

Orders for these parts will be filled 
with 186728 Modification Kit. 

180798-
180578 
180544 

119651 \ 
151413 

181 241 
2191 3598,...,2 

I 24177 .... 
158189 ' \- Ref. 183380 

90790 .......... 7002 

e e_ 3598 
i .... 1 24177 

I 

I 

70388 

161346 
181078 
181076 
119648 

151152-1 
110743 —COD 
2034 ---- BIB 
181319 I 

EARLY DESIGN 

Ref. 181005 or 183994 

180546 

180545 (Black Oxide) 
4096 (Nickel Plote) 

te 156558 

119651 

74701/"... 

3598 dà 
1 24177, 'le 

119651 s...... 181062 \ 4 

1/11 

1810911----
0183996i I 

•••• 

90432 I 

181065 
83877 N. 

glee 110743 ‘I19649 a Ref. 181071 

151880 
®186692 

° 186694 / 

3598 
124177 

181094"'"----

FIGURE 9. CARRIAGE DRIVE BAIL MECHANISM 

119649 

,181088 '114107 

1 80798 

42661 

0 Used with 183994 (Figure 11) 
Used with 181005 (Figure 11) 

0 186728 Modification Kit 

0 181278 Replaces 180797 
188328 Replaces 181089 

119649 

---181086 

Page 10 



IISS 5, SECTION 574-172-800TC 

181123 
183545 

181113 

18.5975 

[_183330t._ EARLY DESIGN 

181125 

181117 

1 80543 

--ogee 

1107437  gIgi le\ 
a-, 110743 184°67 

3599 151737 
110743 181111 r ("7,-119651 

1 53267 

I 81119-'-c4181:, 

181118-.. 

181114 A 86079 

I 83534 

183536,, 

151152 

1 88828 

183885 

124177 ..C ey 

‘kir 

119649 

187071 

2605 

156572 

i r --181120 

1181122 

181121 

183533 

(D188627 
119648 

183537 

183530 

188827 

181115---- • 

119649 

180508 

0 188829 

151152 
110743 \ 

104807 \ 

119651 

,q)ereire 151737 
110743 

47024 

3598 

124177 

180539 

180537 

0 187206 Set of Ports 

119651 

(ID Early Design and Late Design guides are 
replaceable in pairs only. 

FIGURE 1 O. CARRIAGE MECHANISM FOR TWO COLOR PRINTING 

Page 11 



SECTION 574-172-800TC 

180798 

Ref. 183380 1 . 

',1r / 

0,., 181028 
w 180807 

Ref. 181022 

181001 

®1181007 186241 

119651 

Ref. 180746 or 186575 

0 151728 

0 150026 

\ 

• 0 181426 

® 181427 

0 150029 

SCS 

181244 

181008 

0 181003 

°150043 

°150044 

.4e-22 100759 

0 181425 

151618 

ir 2191 

199440 —I: 

2191--à 
181008 

I (7;181000 
4  

0 150043 

• 0 150029 
• 0 151728 (3 150241 

0 15 mu 
• 
0 150026 

0180806 (Used with 181005) 
0183993 (Used with 183994) 

[0181005 (1.406 Dia. Hole) (D183994 (1.221 Dia. Hole) 

19944011 

"Ir 

°150241 

181002 

lt.„„..--153839 

181424 

.e• 

---181015 

()Early Design. Also see Figures 8 and 9 

0182047 Codebar Reset Clutch Assembly 

0183998 Eccentric Drive Clutch Assembly 

()The 181007 Main Shaft has been replaced by a New Design 
186247 Main Shaft. The 186247 can be identified by the 
1/4" x 1/32" boss on the end of the shaft. 
New Design shaft must be used with New Design selector 
corn sleeve. See note 0 on page 19. 

FIGURE 11. MAIN SHAFT MECHANISM — FRICTION FEED 

Pope 12 



ISS 5, SECTION 574-172-800TC 

180798 

/ 
® 183382 

[8624Ei 

Ref. 181022 

1 
fie '1'1% 

I 
Ref. 183380 1 ...- ---

I ...---- 1994401 

ii......14:411:-3e;) II 

ieetiff 1 I 
1131001 ...- **--

------ ....-",,-.--

0150043 

C) 181000 

2191,4 

I 

' 
'... 

0 183999 

0180774 

151618 0 180768 
181244N, \ 

e." 

I I A ) 150930 ..- 
2191 1 .,-. 
I /47-7* ..---
I ...- it 1. le"; 7 6..e9\ 119651, ./- o,',i" 

0 (1) ::'1--------- Ref. ,-- 180746 or 186575 

181008 ..--".. 
...-

.., 
..--. 

....-
....-

e." 

0151728 

0183993 

0183994 

0150029 

0150044 

0150026 
199440 \ 0150029 

'- 150241 

ee' 

0150043 

71 

0150029 

01808070151728 ..----****'0150241 

0150043 

C1183372 

2191 

0181000 
7 7- 74701 80273\ ., 

..-
I 183389 \ 

124681 

/ en 
( ei 

92260 153839 I 

1 99440 

1/ 21,1 183408 
(1)181000 ; 183376 

\ \ 181015 

181002 181424 
0183361 

0150044 

0150026 

0150841 

0183374 

0150830 

0183371 
..," 

®150241 '''' 181241 

... / ...---- 
0150044 ....,' 

1  18)241 ' ...."0183383 e;) 
.1 

i 
i 36273 / ..- 

I 1 4), . L.-® .. -7-0162573 
I,-1/4V 0 183373 

/ 
..- I 

.1 

_01-94956 

183381 

_A411183450 

0183998 Eccentric Drive Clutch Assembly 
0182047 Codebor Reset Clutch Assembly 
0183492 Line Feed Clutch Assembly 

OThe 183382 Main Shaft has been replaced by a New Design 
186248 Main Shaft. The 186248 can be identified by the 
1/4" x 1/32" boss on the end of the shaft. 
New Design shaft must be used with New Design 
selector cam sleeve. See (See note (D on page 19) 

FIGURE 12. MAIN SHAFT MECHANISM — SPROCKET FEED 

Page 13 



SECTION 574-172-800TC 

15 1629 

0 - 124681 

—74547 

EARLY DESIGN 
AVAILABLE 

7002 
181019 

180927 

181003 _-

183594 

181017 

76422 

181011 

7002--

80945 

181020 

110743 

\ 151733 

cieje 

15\0040 I 

8330 

-.151629 

(eZZI' 

/ 18241 

80945 

108943 
41732 

825 48 1835 91 
81726 

eep,e: 825 48 

82548 
81726,183595 

195057 p-e 
--- 1835 90 / 1835 96 

te,„ 

\ 

180767 

181004 

181003 

I 

181023 

181006 

FIGURE 13. CLUTCH TRIP LEVER MECHANISM 

1835 

eee 

181014 

L-7 
110743V 3599 

'ee) 

•  181240 

184006 (Sprocket) 

180798 (Friction) 

Ref. 183380 

Page 14 



MS 5, SECTION 574-172-800TC 

3598-

124177 
125015 

180926 

(see chart) SLOTS 
(see chart 180925 

CODEBARS 

SLOT ®LATE DESIGN (DEARLY DESIGN 

1 _ 

2 

0183495(A) 
0183496(A) 
0183497(A) 
0183498(A) 

180948 

3 1 80947(PS) 180947(PS) 

4 182300(5-0) 180940(5-0) 

5 
182306(5-1B) 
182301 (5-1VV) 

180954(5-1B) 
180941(5-1W) 

6 
1 82307(5-26) 
182302(5-2W) 

180953(5-28) 
180942(5-2W) 

7 
182308(5-36) 
182303(5-3W) 

180952(5-3B) 
180943(5-3W) 

8 
182309(5-4B) 
182304(5-4M 

180951(5-46) 
180944(5-4W) 

9 182305(5-5) 180945(5-5) 

10 — — 

11 — — 

12 — — 

180923 

186770 

Ref. 183380 

180949 

182318 (R) 

— 186782 

180926 

180950 

36351 180948 - Early Design 

1 183495 Lore Design 

183496 used with 
183497 EOL ports 
183498 in Figure 27 

180922 (All others) 
180956 (Used on PS, 5-36 and 5-3W) 

180921 

®Early Design 
Codebar 

@Automatic carriage return on 69th character 

®Automatic carriage return on 72nd character 

0Automatic carriage return on 74th character 

()End of line bell only 

()Early Design and Later Design code bars 
are interchangeable in sets only. (Numbers 
in parenthesis indicate stamping on bar.) 
See notes 0 and CD on page 18. 

The letter "B" in parenthesis indicates 
signal bell on Figs. J and answer-back 
on Figs. D. The letter "W" in paren-
thesis indicates signal bell on Figs. S 
and answer-back on Figs. C. 

FIGURE 1 4. CODEBAR BASKET MECHANISM 

Page 15 



SECTION 574-172-800TC 

180792 
SPACE 
LETTERS SHIFT 
PRINT SUPPRESS 

END OF LINE BELL 
END OF TRANSMISSION 
ANSWER-BACK 

///1 
180863 

(Carriage Return) 

180772--

180740 

181241 

181322 
CARR!AGE RETURN 

1 

49420 49420 --,. 

181324 STOP 

- 
I--

181325 
AUTO. CARRIAGE RETURN 

183387 LINE FEED 

\ 49420 

183388 BLOCKING 

186802 
LINE FEED 

\ 86283 

181461 

186793 
ANSWER-BACK 

180798 

0183425 

I 180798.k., 

- 

. 

119649 
7002 

181241 N 

86283 (All Others) 

, 125011 

3599 1 49420 
/ 0 I 181464 / 

— 181222  110743 I 
I 1 

FIGURES SHIFT I 
1 I 
i 

I., 
181221. -I 

BLOCKING 

180789 180767 

/ 180791 /182237 
/ SIGNAL BELL y 180813.---" 

/ SIGNAL BELL,'" 

125252 1 Slot 

152893 

180771 

181286 

180781 

/ 186604 

181983 

Mite 90790 

' 

124177 

123802 " 153799 

110743 /9' 

1 84056 

180773 

0184006 
180798 

180783 

183426 
181278 

01871°3 

OUsed with form-our mechanism 
0 187103 Support Bracket is used 

on the Late Design 180783 
Function Box Cost.ng. 

180788 

FIGURE 1 5. FUNCTION BOX MECHANISM 

3 S:ots 

1 80835 
ANSWER-BACK 
BLOCKING 

180779 

Page 16 



ISS 5, SECTION 574-172-800TC 

90790 

2191 

42te 

fr 151631 

125015,e 4§ 

1 

180741 

180998 ) 
) 

) 
) 

" 183425 

151631 
2191 

0 186576 (Late Design) 

)11 

90790 \ e, 

\ ea 9 
,e 0 180744 

124681 

180754 
180745 

180750 

111:744 0186213 
) 124681 

180999 

...-

181174 ......."' 90790 \ ,eN, " 

\ \cealer'"  
180809 )- .--C)180746 ---

))) (Early Design) ..- r 1 ......- - 
,-,- - 

.... 1 i 180744 
0180777 r - , .... .... , ....-i .., 

®180777— 
) r 0186575 (Late Design) 

0180749 (Early Design) 

3598 
124177 / 0186413...„..... s ........" ..-\ e 124681 ' ." \ ... 

0 186412 .::::1„..\ 

-C19- ie \if 
\ —..... 1,,,...,... 

180744 e..."--- 1 80742 119649 \s 
420.N  N.,. 10 44048 

0 93985 Ref. 183380 

0194787 
180752 

( 

151631 9 C, 
2191 \ 

125015 
124177 

3598 

eyet-151631 

2191 

t— 180798 
) 

180797 

0181231,,- ®186259 

161347 124681 

180575 \ 

327323 

0 112620 180744 

/'11 
180761 IP 

• 
• 

180743 • 

<474i6, 
/ 0 Peculiar to units having low paper alarm 

180860 0 186240 Set of Ports 

OEorly and Lote Design Parts interchangeable in sets only 

()Early and Late Design Parts interchangeable in pairs only 

O 

O 

I 

183390 (Sprocket Feed) 
180748 (Friction Feed) 

0180777 (Friction Feed) 

180798 

183360 (Sprocket Feed) 

0125181 

01814.41 

0 181440 
The 180755 Hub has been replaced by a 186240 SOP 
consisting of a 186213 Hub and a 186214 Washer. 

The 180777 Arm has been redesigned from aluminum 
to steel and requires the new 1-1/16" long 181231 
Screw. The old screw is 1" long. 

Used with Lote Design distributor trip I inkoge ports. See 

notes®, 0 and 0 on pages 20, 21 and 30 respectively 

FIGURE 16. FUNCTION SHAFT MECHANISM 

• 

Page 17 



SECTION 574-172-800TC 

101386—'0 

.-- 180715— 

181242 

7002 

180673 

180655 

180676 

180710 

180688 

• 

180672 

......::«). 
..," 

....." ....". 
.."' S— 

S-

124177 

187000 

—186734 

A 
180642 

0180721/ 

<. 

180657 

....-..- 
.., ........ .."" -..., ..... 

• -.... 
S- --.. --- ---- ---- ..-- ...., 

..-• '—s180678 ,--

180649 

187000 

Aee 
Iveticy 

Ref. 183380 

• 

C7:5 180676 

083877 

151397 

180704 
180717 

152425 
151603 

152426 

®Blocking lever spring 

()Bail spring 

()The Early Design 180643 and 180644 Blocking Levers 
(Nickel or Black Oxide finish) must be used with 
Early Design code bars (Black Oxide finish). See 
Fig. 14. 

®The Late Design 186446 and 186447 Blocking Levers 
(Bronze finish) must be used with Late Design code 
bars (Nickel finish). See Fig. 14. 

"124177 

C5Used on number one push bar only 

FIGURE 17. SELECTOR FRAME MECHANISM 



1SS 5, SECTION 574-172-800TC 

186642 

7002 

86778 

0181000 

0186400 Clutch and Cam Sleeve Assembly 

®The 180647 Selector Cam Sleeve (with plastic bushing) 
has been replaced by a New Design 186250 Selector Cam 
Sleeve (with porous bronze bushing and oil hole between 
start cam and number one cam). New Design cam sleeve 
must be used with New Design main shafts. 
(See note 0 on pages 12 and 13) 

FIGURE 18. CLUTCH AND CAMSLEEVE MECHANISM 

Page 19 



SECTION 574-172-800TC 

EARLY DESIGN-AVAILABLE 

180964 (Friction Feed) 
183415 (Sprocket Feed) N. 

180991 
119648 

180997 --„, 

0 111410 
® 93984 \t„... 
164958-

180969 

EARLY DESIGN 

1_1186268 (Friction Feed) 
186271 (Sprocket Feed) 

 Early design 
(Avai loble) 

119648 
- 182232 (Friction Feed) 

183415 (Sprocket Feed) e 

[0180967 (Friction Feed) 0183418 (Sprocket Feed) 

150029 
1—Lote Design \ e 
150043 , 181407 (Sprocket Feed) 

181284 (Friction Feed) 

150241 

0 182195 

0 182194 

150044 

. 
181414 ..--. 0180995 'in, 

180676.,...„: _-i 180798 

183380 , --. 1:21 : 98718- \(¡)180995 
o'•--1, -• 

7002 ::' . r, . 
2191 \ ;•'-: ' 

3598.. N. 

181409 

„ 
j 

Ref. 1833380_ 

180994 

N.' 

!, 
\‘‘‘, 

-.J• 

's Th80989 

7001 

180970 .1 

186973 (Aluminum) Early Design 
186052 (Block Oxide)Intermediate Design 

180676 (Early Design) 
186053 (Intermediate Design) 

Early and Intermediate Design speed nut and spacer are 
interchangeable in pairs only. 

se 
- 

- 151640 

119652____ 
180992 „......01D 

180979 
180989 

6091 

180998 

0 187126 

0 151610 

0 183221 

181242 

kDt) 

7002 

180980 

03606 
0124177 
090096 

180986 

0 Not required on units having 1 son) Magnet Bracket. 
(See Figure 22) 

()Late Design replaces Early and Intermediate Design as o group. 

(Early and Lote Design distributor trip linkage ports 
aró interchangeable in sets only. See notes 7, 5 

,and 1 on pages 17, 21, and 30 respectively. 

,f 0186042 Set of Parts in interchangeable with 
181413 Drum. 

FIGURE 19. DISTRIBUTOR CLUTCH MECHANISM 



ISS 5, SECTION 574-172-800TC 

180981 
(Early Design) 

7002 

181241 

0186254 
(Late Design), 

r 

327323 

1 82262 

—119654 _-

" 180828 

81731 

180829s,G , 

180968 (Early Design) 0186265 
(Late Design) 

76422 

- fete 

119653 

C) (Late Design)186265 

®(Lote Design) 186262 

—180821 

184201 

31636 

„ •••• 

180863 

gel> 

180971 (Early Design) 

84226 

C*Iliejieitee.) 

11885 °:37 31 

119653  
e' 

"*" 0180864- 
0182277 \ 

110743 
2034 \ 

\ 

0 
®7002-

3599 

0180861 

180820 

0119653 

182244 (Friction Feed) 
182268 (Sprocket Feed) 

180985 (Early Design) 

180968 (Early Design) 

181242---

180988 

C)1516301----0124177 

180798---T 

0186257 
(Late Design) 

Ref. 183380s, 

@Used on units with two color printing 
4 ®Used with units employing • 180843 trip lever (Figure 24) ®Omitted on units employing 182276 Answer ,,,,,, 

-(1)Used with units employing 182276 trip lever (Figure 24) Bock Trip Lever. (Figure 24). 

0182269 Modification Kit to prevent double tripping of the Distributor Clutch by the 
Keyboard, Reeder and Answer-Bock Mechanism. Also includes the 182239 Latch 

Lever and the 186253 Lever used on the Keyboard (Specification 50264S) 

@Early and Late Design distributor trip linkage ports ore interchangeable in sets only. 
See notes 0, @ ond 0 on pages 17, 20 and 30 respectively. 

FIGURE 20. TRIP SHAFT MECHANISM 

• 4ef. 

ii ,......,0182264 

044048 

ct) --• 1 

180972 
I (Early Design) 

................ 

3598—e 

Page 21 



SECTION 574-172-800TC 

• .• 

185676 

18 

181242 

76461 

186668 

1) 
I Ref. 180741 

186755 ----..... \ Ref. 181045 
1 
i 

.0" 

128357 

182894 

57 \ 

182960 

182958 

182955 
156169 \ 

\ 152890 
124177 

78103 

CD Replaced by 186668 Sleeve, 186755 
Screw w/Lockwasher as a set only. 

FIGURE 21. 182964 DRIVE ARM ASSEMBLY 

0.276M (115 Volt, AC 60 Hertz) 
279M (48 Volt, AC) 
295M (24 Volt, DC) 
300M (115 Volt, AC 50 Hertz) 

181104 

0104807 

® 110743 ."1 

®183052 

® 151152 

0 183062 124177 1 

3598 

121630 

181279 

183110-

180850 

180847 

0183057 
/ 

018354 

180995 

180995 

-1 

155750 

180844 

ty..,124177 
-82538 

0 183058 
0183130 

0183057 

0183055 0183053 

151152 
'NN4ii;, e/153817 

152893 

110743 \ 
le 

— T-110/43 
+------:, 

\ ‘V 1 -----0,H, 
: 04752 

104752 

0183060 
1 0 183057 

-0183056 

FIGURE 22. CLUTCH TRIP MECHANISM 

_ 

185775 

110743 
--151880 

0183058 

183098 

36463 

0158772 

/ 0179145/  
0183058 

0:41732 0 110743 

0 182137 Contact Assembly 
® No longer available, use 300M 

Page 22 



ISS 5, SECTION 5 74-172-800TC 

180826 

180862 

91Iia 01184149 (Suppression tine not removed) 
0180827 (Suppression tine removed) 

180824 

184006 

180842 

184148 

180044 

4‘ 1  182726 

182286 
—152129 

180823 0182643 

„gee .... ...._ 
Ref. 183380-- I 

11)180872-7 Leads 
0184150-10 Leods 

54182647 

OFor coding information refer 
to section 574-100-201TC 

®Port of 180872 
(»Port of 18415 0 

FIGURE 23. ANSWER-BACK DRUM MECHANISM 

180995,..N  

Ref. 7002,_ .›.",; 
Ref. 2191 

Ref. • 

Ref. 180989---„Q 

Re f . 180986 

EARLY DESIGN 
180843 

I ,-153817 

155 750 .......:?..{..„....... rgilc_...iettl. „es ) i I 7 104752 
..?,...i .. ----•cie 3 `-c.I -N-I i I 185775 

f31-- 
SI`I..,.71.,.‘  

ri?::::' ' ..„4. .... ---:.•brec, .. Z> . . ,-;-•-) .......? _ 
11 , .1;1 .........* ,i....,:r ---- --- 

Ref.  18085 0 -------1 , Ir. ,..,‘ , 
`Z:--- : I 

I 
1 

74882-J  
180847 

181243 

180844 
15 

182276 

6e1.\ 

\119648 
180855 
171259 

t ----Ref. 180971 or 186262 

FIGURE 24. ANSWER-BACK TRIP MAGNET MECHANISM 

/ 160455 

Poge-23 



SECTION 574-172-800TC 

18076 

119651—n 

183468 STRIP 

180798 
7 18077 4700 

90361., 1 ,180797 

180781,e ...el 

180782 

36273 -181240 

Ce» 
183469  72468 181577 (13)LINE FEED 

80767 

180798 

.494" 

180763 
119651 

74700..„. 

.682" 

Ref. 183380 

'Ref. 183380 

180794 LINE FEED 

183499 LINE FEED ON 
CARRIAGE RETURN 

181179 
LINE FEED BLOCKING 

0184157 Modification Kit to provide automatic LF on CR 

Specification 504135 

NOTE: Number in parenthesis ( ) indicates slot number. 

FIGURE 25. LINE FEED FUNCTION LEVER MECHANISM 

Pape 24 



ISS 5, SECTION 574-172-800TC 

0180801 UNCODED LEVER - For Coding Information Refer to 
Specification 50370S 

181573 ACK 
181572 WRU 

181571 X-OFF 

181570 X-ON 

186669 

181580 BELL 

181576 RU 

180793 
CARRIAGE RETURN 
PRINT SUPPRESS 
LETTERS SHIFT 
FIGURES SHIFT 
SIGNAL BELL 

180818 (8) BLANK 

181583 SHIFT IN 

181582 SHIFT OUT'"" . 

181581 

181083 (3) 
SPACE 

181318 (B) 
CARRIAGE RETURN DRIVE 

184250 (14) U.C."G" 

184261 (13) U. C. "F" 

181220 (D) 
BLOCKING 

181172 (F) 
END OF LINE BELL 

186791 (15) ANSWER BACK 

186796 (15) ANSWER BACK 

0186469 (15) ANSWER BACK 

W186468 (15) ANSWER BACK 

180836 (0) 
ANSWER BACK 
BLOCKING LATCH 

0 No longer available. Replaced by 186796 

NOTE: Number or letter in parenthesis ( ) indicates slot number. 

FIGURE 26. FUNCTION LEVERS 

Page 25 



SECTION 574-172-800TC 

Ref. 3598 
Ref. 124177 

151630 

124177 

FIGURE 

181241 

90790 

185970 

1115969 

Ref. 180788 

Specification 503425 

Ref. 180479 of 183549 

119652 11/9649 

„ 

NOTE: For units equipped with automatic 

CR and LF, see Figure 14. 

27. 1 8 5 9 7 1 MODIFICATION KIT TO PROVIDE PRINTER WITH AN END-OF-LINE 
BELL TO RING ON APPROXIMATELY THE 6 2ND CHARACTER 

185789 

........ ...s s„ 
.,.. . 

----... 

......_ .) '',›.---"-•'?;f1 

ei•• •• :s 
,...esses•I 

••'...- ,„•!!E:::., 'sslig•-...1 
• --..,:.s , K.,' 

1 
14 sssqi: 

_. s %,.:-...., 
% '- 
..; 

"‘ 
1 
% 
% 

Ref. 181052 

Specification 504555 

Ref. 185877 

s'1; ;:;;;,' ... , 

........... ......., ...... „...e• 

FIGURE 28. 185791 MODIFICATION KIT TO PROVIDE CONTROLLED SINGLE 

OR DOUBLE LINE FEED FEATURE ON FRICTION FEED PRINTER 

Page 26 



1
A
V
H
D
 
1
3
3
H
M
3
d
A
l
.
 

TYPE- 
WHEEL 

PART 
NUMBER POSITION CHARACTERS FUNCTIONS 

A 8 CDEFGH 1 JKLMNOPORSTUVWXYZ CR 1..F ORS FIGS SPACE BLANK 

m C) 180460 
LETTERS STANDARD ARRAGEMENT 

al III ill Mil JA 
FIGS - ?,1113 S EE 8 .1 ( )., 901 4 9 5 7 ; 2 / 6 "II In 1.1 MUM 

18 180596 
LETTERS 

18 
FIGS ,,, pc), -...,,,, ¡ ,....- \ (3 a cp + — 

JC 180597 
LETTERS 

JC 
FIGS 5 e $ 2 

— 
8 ° 4 6 \ 0 a 3 

JO 1813C2 
LETTERS 

Jo 
FIGS Ill 8 21 = + 

JE 182288 
LETTERS 

JE 
FIGS a % 2° = + 

JF 182289 
LETTERS • 9 Ill 1 III + --•• ) - , >... • .--.:-- (e. 6 = 1 0 7 a 3 ° 5 > 8 1 I 4 JF 
FIGS 6 Yn, 71 'n 7 "k o r I x•w.j•F. °Tr.? 6 71 h 6 I 0 

JG 183587 
LETTERS 

JG 
FIGS a ID [21 0 = + 

JH 183962 
LETTERS 

JI1 
FIGS S I V 

Ill 

1.1 182296 
LETTERS 

.1.1 
FIGS 

JK 184684 
LETTERS X S NR PVEELZIIIIGFCMUJTAIIII0YwU0 8 H D .1K 
FIGS (-è 3 • ) Çie 6 + < • ell 9 7 » • - Ill ' ._1 JII > 9 5 ( 2 

8 4 

11. 18468, 
LETTERS 

11. 
FIGS BD EA RA4 NT PR 

JJA • 183963 
LETTERS 

JA4 
FIGS S I t o a 

JN 183964 
LETTERS • 9 a ,,Zi 1 Ill + -P. ) - • > • V I' 6 / ( 0 7 In 3 N 5 > 8 2 I 

_ 
4 IN 

FIGS CYNIAMZIFKOR LXVWJEPGeSTUO 14 8 I 0 

JP 184301 
LETTERS ULN ZM IFS IBMIEV1PliwYAOKHRC X 0 JP 
FIGS 1 11 - 3 , 

-...V 

4 

9 K 

6 7. 

' 

5 5 8 , a 4 6 9 2 " 7 0 I 10 7 4 2 3 

JR 184302 
, 

LETTERS X SNR E L Z d 1 G . F C A4 1111 J' T Aii -i)Y .-,.•;;C7 8 H D JR 
FIGS (e 3 • ) Cb 4 + 6 • . esa • 7 = • - ' ? AI % 9 5 ( 2 8 4 

JS 184303 
LETTERS 

BLANK JS 
FIGS % (. e . + BLANK 

JE 184304 
LETTERS 

IT 
FIGS e $ I ill V C. 

JU 184305 
LETTERS • 9 MI 7'. I IIII + -R.\ ) - ° >15 • : 0 6 / = ( 0 in, • 5 > 8 2 I 4 Al 
FIGS CYNIAMZTFKOR L XV 'NJ EPGrrs T UOM 8 0 

JV 184306 
LETTERS 

JV 
FIGS S a 

.IX 184308 
LETTERS 

IX 
FIGS n X > > 0 = + 

IY 1 84309 
LETTERS • 9 111 ox, , 5 ... _...... ) _ . > • , . 6 / = ( 0 7 3 

_.. 

• 5-.5 8 _ 2 
.....« 

I 

—  
4 lY 

FIGS CYNIA•AZTEK ,OR L XVvil 

, 

E PG S ?UO H 8 I D 

l Z 184310 
LETTERS 

.12 
FIGS " ID E3 0 

TN 0 es: 
Only deviations from the basic typewheel "JA" are shown. A blank space indicates 

that the character for that position is identical to the basic typewheel. 
SOI id square (a) indicates printing is suppressed in this position. :n

oo
e-

w-
rz

s 
N
O
I
1
D
3
S
 



SECTION 574-172-800TC 

110743 
162886 

11•• / 0183458 

/ 

181241 

/ 

186748 

125011 

183436 

I 0181241 

/ 151610 
181242 

45104 

183435 47,08 

e *) 

07002 

36273 
181241 

933.5 

183884 

I. 

L-

lek5747---

EARLY DESIGN 

Q)- 

I ‘ 1 
128357 

183369 

183378 (411) 

- '-

183431 

_ - - 
- --

180956 

1 
183457 

104807 a 4 —  152893 

; 110743 

-r 

183437 

183379 (501) 

183364 

- 

ce 
-ce-181243 

7002 18124° 
- 

183448 

183467 

1 83367 

183423 
183428 

72563 (f5-

183465 

0 el: ---- 183464 

1 10743 e-180860 

— 183466 

0187096 

183384 

Spur Gear 
See Chart 

110743 
162886 

125011 t if 
N, a ge 

-- leee I 

128357 151152 

183449 ® \ 
(3/32'Thk) / 153537 

7002 124177 

151693 183422 119648 

--124177 / / /-(-- 

fie>  ... ir.•  

„ _ .._ 

..1 -) 

. \ 

151629 Gear w/Gear 

1 
_ .......5ee Chart 

-skt\1 
183405 

128357 
_ - 

_ - - 151693 
- 7002 

/ 124177 

181241,, ®_ €9„ 

184088 

gee, 

\ 0183409 
183377 — 183429 

183887 124681 

lit-124681 
183377 

0  The required number of 187096 Cam Plates and mounting 
hardware are furnished with each kit (Specification 50410S) 

0 Early design parts. See Figure 31 for later design. 

0 These parts are factory adjusted and fixturized. Should they be 
loosened, remove and discard them. Then readjust. 

/ 8330 
/ 

151629 I 
/ 183432 018338.5 

0183407 7002 
181240 

172993 

141., 
183430 

119651 

_-e 

Modification Kits to equip 
formout mechanism for various lengths of forms 

Form Length 
in Inches 

OKit 
No 

Gear 
w/Geor 

Spur 
Gear 

11 5-1/2 3-2/3 183877 183391 183398 

9 4-1/2 3 183878 183392 183399 

7 3-1/2 2-1/3 183879 183393 183400 

8 4 2-2/3 183880 183394 183401 

8 1/2 2-5/6 183881 183395 183402 

10 5 3-1/3 183882 183396 183403 

6 183883 183397 183404 

FIGURE 30. FORM-OUT MECHANISM — SPROCKET FEED 

P°Ile 28 



ISS 5, SECTION 574-172-800TC 

" r 1 t 
• - -- 't 

L.- •",:: 

p• 

N50923 
e 

g e-- ••••:-

36273 

185993 

e., 
185996 

NOTE: Reference ports appear in Figure 30. 

FIGURE 31. LATER DESIGN FORM -OUT MECHANISM — SPROCKET FEED 

,112627 

1073 
0183483 

01156 093118 

r c (CC 

0183865 

0138034 0138033 
01831162 

0 183861----

0 33637j C)138033tiee 

0 18386 
0 336372 0183862 

.••••• 

0)38033 
0183863 
0336371 

0138033 

0 

183862 

tePart of 183444 and 336368 Motor Control Contact Assemblies 
0 Peculiar to 183444 Contact Assembly 
0 Peculiar to 336368 Contact Assembly (Gold Contacts) 

184090 (used when contact assembly is not 
equipped with the 183483 post) 

FIGURE 32. MOTOR CONTACT — SPROCKET FEED 

Page 29 



SECTION 574-172-800TC 

180865 

Ref. 180820 

180832 

327323 

18139217 

180874 

/ 

*88.881*.eleSee/ 320411 ..-- ---
i ..-
i .. 
I , 
L. ' 

0186775 

tito. 

'117"..-'•184055 

" 180776— 
.e 

..  0186774 

()Early and Late Design distributor trip linkage parts 
are interchangeable in sets only. See notes 0,0 2191 

and 0 on pages 17, 20 and 21 respectively. te-3598 
0 186776 Modification Kit to Provide a Handle 

(Specification 50714S) 

180831 

CO 180930 1 

—181245 

_ Early Design 

iii 664 `I 

FIGURE 33. BASE 

EARLY DESIGN - AVAILABLE 

180990 

-et; 

Ref. 186254 

eG) 

327323 

/ 90615 

181081 

119649 

e 

0186261 

180975 

181071 

/ 119649 

83380 

1:.2125015 181243 

j 119652 

3598 

182286 

—181oas 

181315 

181178 

119649 

181071 

Page 30 



MS 5, SECTION 574-172-800TC 

181109-,,,  

18.5871 x  

/ 1 f 184085 
15594 

/ eàe g 

181138 

r -- .... 
I 25928  181237 ------ .... --111 I 

...."--...i 

1 

0 

18 1951 
...........--186691 

 Ci) 2669 

151723 

181103 

7 182531 

Cji tjeD181108 

()For stand costing only 
OUsael on early base having two p.m 

nuts pressed in place 

FIGURE 34. SUB BASES 

Pogo 31 



SECTION 574-172-800TC 

182241 (1.6 Amp. 33 MPH-60 Hertz) 
Afte269 (1.  JO rierrz) 

92115 Supplied w/182181 

®181383 

0182181 ----

181870 (2.0 Amp. 33 MPH-60 Hertz) 

0181151 

92115 Supplied w/181151 

I 

...«•." • 
(Ds 85733 

00)181386 
Ref. 183380 

0Used with 181861 Motor 
(copocitor start) 

0For sand casting only 0181867 
Q.Used with 181870, 182241 0110743 

or 182267 Motors 
0Early Design 01151737 

OUsed with 181870 Motor 
W - (capacitor start) 

0Th. 181151 Fon (2-1/2" pia.) is used with the 
181870 and 182241 Motors. 

0Th. 182181 Fan (3" Dio. ) and the 1E2183 Air 
Deflector ore used with the 182267 Motor. 

156768 

3646 ebb ••••'# 

181203 cc ,% 
iI 

W et\ 156768 

3646 

180798 

tt 
e 

(11-181877 

128357 

Operation Gear - see Chart 

Motor Gear - see Chart 

SPEED 
OPERATION 

GEAR 
MOTOR 
GEAR 

60 WPM - 50 HERTZ 181_853 181851 

60 WPM - 60 HERTZ 181417 181411 

66 WPM - 50 HERTZ 181854 181851 

66 WPM - 60 HERTZ 181419 181411 

75 WPM - 60 HERTZ 184158 181411 

100 WPM - 50 HERTZ 181855 181851 

100 WPM - 60 HERTZ , 181420 181411 

0181384 

C.)181866 

0181394 

0  181868 

182272 
181892 0 181387 

_®To prevent possible rotation of the motor, the Early Design (black oxide) 
clomps were modified by removing 0.020" off the bottom of both ends of 
the clomp. Modified clamps ore identified by a red marking near one of 
the mtg. holes. The Late Design clomps have a nickel plate finish. 

FIGURE 35. MOTORS AND ELECTRICAL COMPONENTS 



ISS 5, SECTION 574-172-800TC 

327828 

182540 

182650 

180045 

0 185721 

Applicable 
Motor 

SL-BL 
Fuse 

'dent. 
Plate 

Fuse 
Value 

181361 185843 185833,1-1/4 amp 
181861 143306 185834 1.0 amp 
181870 185734 182068 2-1/4 amp 
182241 138538 1 85680 2.0 amp 
182267 320246 182069 1.8 amp 

Part No. A B 

312918 3/32 4" 
312919 3/16 6 11/16" 
312920 3/16 11" 

182647 

181826 

195614 

80044 

181374 

320418 

182644 (22 to 28 AWG, Wire) 
185677 (18 to 20 AWG. Wire) 

185676 (18 to 20 AWG. Wir/".../ - 
182643 (22 to 28 AWG. Wire) 

'.0182182 

T-80586 
181891 
181895 

0185732/---

FIGURE 36. CABLE COMPONENTS 

182726 

181392 

336379 

()Fuse (See Chart) 

(1186639 (1-7/8" Long) 
0196932 (1-1/4" Long) 

---................... 

C)Identification Plate (See Chart) 

4/ 0185731-1 

------1920ffi] 1 

185730 Modification Kit to add Motor Fuse. 
Also includes the 185733 Insulator shown 
in Figure 35 (Specification 50428S) 

Pope33 



SECTION 574-172-800Te 

NUMERICAL INDEX 

Part 

Number 
Description and 

Page Number 

272M Coil, Magnet 23 

276M Coil, Magnet 22 

279M Coil, Magnet 22 

295M Coil, Magnet 22 

300M Coil, Magnet 22 
1036 Nut, 6-40 Hex 2 

1156 Screw, 2-56 x 9/16 Fil 29 

1164 Screw, 2-56 x 3/16 Fil 5 
1178 Screw, 2-56 x 7/16 Fil 29 
1210 Screw, 2-56 x 5/8 Fil 5 

2034 Washer, Flat 6,10,21,24 

2167 Bali, Bearing 9 

2191 Lockwasher 2,4,5,7,9,10,12,13, 

17,20,23,30,32 
2605 Spring 11 

2669 Lockwasher 6,31 

3598 Nut, 6-40 Hex 2,4,6,7,8, 

9,10,11,15,17,18,19,20, 
21,22,23,26,30 

3599 Nut, 4-40 Hex 4,6,7,9,11, 

14,16,21,26 

3606 Nut, 6-40 Hex 2,8,20 
3608 Spring 6 

3646 Lockwasher 2,5,32 
3864 Spring 22 
4703 Spring 10 
4708 Spring 28 

5599 Nut, 8-32 Hex 22 

7001 Washer, Flat 20 
7002 Washer, Flat 2,3,4,5,6,7, 

8,9,10,14,16,18,19,20, 

21,23,28,30 
7655 Spring 24 

8330 Washer, Flat 14,28 
31636 Spring 5,21 

33765 Washer, Flat 3 

36273 Washer, Flat 13,24,28, 
29 

36351 Spring 15 

36463 Spring 22 

41732 Plate, Clamp 14,22 

42661 Spring 10 

44048 Washer, flat 3,17,21 
45027 Spring 8 
45104 Spring 28 

47024 Washer, Flat 11 
49420 Spring 16 

70388 Spring 10 

71073 Washer, Flat 5,29 

Part 

Number 
Description and 
Page Number 

71681 Spool, Ribbon 6,11 
72468 Spring 24 

72509 Lock-washer, 19 

72563 Washer, Felt 28 

74547 Collar 14 

74700 Spring 3,24 
74701 Spring 10,13 

74722 Washer, Flat 4 

74882 Spring 23 

76422 Spring 14,21,23 

76461 Washer, Flat 2,22,26 

78103 Screw, 6-40 x 1-3/16 Hex 
22 

80273 Washer, Felt 13 

80758 Spring 3 

80945 Spring 14 
81726 Terminal 14 

81731 Spring 8,21 

82463 Spring 29 

82532 Screw, 6-40 Shoulder 26 

82538 Screw, 6-40 x 5/16 Hex 22 

82548 Insulator, .062" Thk 14 
83877 Spring 10,18 

84226 Spring 3,21 

84575 Spring 3,8,10 
86079 Washer, Felt 11 

86283 Spring 16 

87398 Washer, Flat 4 
90096 Washer, Insulating 20 
90361 Washer, Felt 24 

90432 Washer, Flat 10 
90615 Spring 3,30 

90790 Washer, Flat 10,16,17,26 
91120 Spring 3 

92115 Screw, 8-32 Set 32 
92260 Lockwasher 12,13 

92527 Lockwasher 22 
93117 Lockwasher 3,5 

93118 Lockwasher 5,29 

93356 Washer, Felt 28 
93984 Lockwasher 20 

93985 Lockwasher 2,3,5,17 

97117 Ribbon w/Spool, Red-Black 
11 

98718 Washer, Flat 20 

100759 Screw, 4-40 x 3/16 Flat 
12 

101386 Spring 4,18,22,24 

104752 Washer, Flat 22,23 

Part 
Number 

Description and 
Page Number 

104807 Washer, Flat 2,7,11,22,28 
107116 Lockwasher 6 

108943 Bushing 14 

110435 Nut, 4-40 Hex 2,26 

110743 Lockwasher 2,4,6,7,9,10,11, 
14,16,21,22,23,24,28,32 

111410 Washer, Flat 9,20 

111640 Screw, 2-56 x 7/32 Fil 3 

112620 Screw, 4-40 x 1/2 Hex 17 
112626 Nut, 10-32 Hex 6 

112627 Nut, 2-56 Hex 29 

112630 Spring 3 

112634 Spring 6 

114107 Spring 10 

115594 Nut, Speed 31 

119421 Washer, Flat 2,5 

119648 Ring, Retaining 8,10,11, 
20,23,28 

119649 Ring, Retaining 3,4,7,8, 

9,10,11,14,16,17,26,30 
119650 Ring, Retaining 3 

119651 Ring, Retaining 2,3,4,6, 

7,8,10,11,12,13,24,28,30 
119652 Ring, Retaining 4,8,10, 

20,26,30 
119653 Ring, Retaining 6,21 

119654 Ring, Retaining 6,21 
121018 Nut, 4-40 Hex 9 
121100 Spring 18 

121630 Washer, flat 22 
121923 Spring 26 

124177 Lockwasher 2,3,4,7,8,9, 

10,11,15,16,17,18,19,20, 
21,22,26,28 

124681 Setscrew, 6-40 6,13,14, 

17,28 

125011 Washer, Flat 7,16,28 
125015 Washer, Flat 15,17,18,19, 

30 

125124 Screw, 4-40 Shoulder 14 

125181 Screw, 4-40 Shoulder 17 
125252 Spring 16 

125802 Washer, Flat 16 

125928 Washer, Flat 31 

128357 Ring, Retaining 22,28,32 
138033 Insulator, .031" Thk 5, 

29 

138034 Plate, Clamp 5,29 

138538 Fuse, SL-BL 2 Amp 33 

Page 34 



ISS 5, SECTION 574-172-800TC 

NUMERICAL INDEX (Continued) 

Part 

Number 

Description and 

Page Number 

143306 Fuse, SL-BL 1 Amp 33 

150026 Lever, Shoe Release 12, 

13 

150029 Wick, Felt 12,13,19,20 

150040 Screw, 6-40 x 5/8 Fil 

14,19 

150043 Shoe, Secondary Clutch 

12,13,19,20 

150044 Shoe, Primary Clutch 12, 

13,19,20 

150241 Spring 12,13,19,20 

150830 Bushing, Shoulder 13 
150841 Bearing 13 
150923 Washer, Felt 29 

150930 Washer, Felt 12,13,17 

150990 Washer, Felt 30 

151152 Screw, 4-40 x 3/16 Hex 7, 

9,10,11,22,23,28 

151346 Screw, 6-40 x 3/8 Fil 32 

151397 Spring 18 

151413 Washer, Flat 10 

151603 Spacer 18 

151610 Washer, Flat 20,28 

151618 Screw, 6-40 x 7/16 Fil 

12,13 

151629 Nut, 6-40 Lug 6,14,28 

151630 Screw, 6-40 x 1/4 Hex 9, 

10,18,21,26 

151631 Screw, 6-40 x 5/16 Hex 3, 

17 

151640 Lever, Shoe Release 20 

151693 Screw, 6-40 x 9/16 Fil 7,28 

151722 Screw, 6-40 x 3/16 Hex 2,4,5 

151723 Screw, 10-32 x 3/8 Hex 31 

151728 Spring 12,13 

151733 Screw, 4-40 x 9/16 Fil 14 

151737 Screw, 4-40 x 11/64 Hex 

6,11,32 

151880 Nut, 4-40 Hex 9,10,11,22,23 

152129 Spring 23 

152425 Post, Spring 18 

152426 Nut, 6-40 Self-Locking 18 

152441 Washer, Flat 4,10 

152890 Washer, Flat 22 

152893 Screw, 4 40 x 1/4 Hex 7, 

16,22,24,28 
153267 Washer, Felt 6,11 

153537 Screw, 6-40 x 9/32 Hex 28 

153799 Screw, 4-40 x 21/64 Hex 

6,16 

Part Description and 
Number Page Number 

153817 Screw, 4-40 x 3/8 Hex 4, 

6,22,23 

153839 Screw, 6-40 x 5/8 Hex 12,13 

155750 Sleeve, 3/32 ID x 1/2" 
Lg Insulating 22,23 

156169 Washer, Felt 22 

156509 Washer, Flat 10 

156536 Screw, 4-40 x 1/8 Fil 9 

156558 Washer, Felt 10 
156572 Washer, Felt 9,11 

156768 Screw, 8-32 x 9/32 Hex 32 

158186 Screw, 4-40 x 7/32 Fil 4 

158189 Washer, Felt 10 

158772 Screw, 4-40 x 5/8 Hex 22 
160455 Spring 23 
160626 Insulator, .031" Thk 29 

160627 Bushing, Insulating 29 

161346 Washer, Felt 10 

161347 Washer, Felt 17 

162573 Retainer 13 

162886 Screw, 4-40 x 7/32 Hex 28 

164958 Screw, 4-40 x 1/2 Hex 20 

171227 Spring, Contact 29 

171235 Spring, Contact 29 

171236 Spring, Contact 29 

171254 Insulator, .015" Thk 29 

171259 Spring 23 

172993 Spring 28 
173807 Setscrew, 6-40 4 

179145 Bushing, Insulating 22 

180044 Terminal, Tab Type 23,33 

180045 Terminal, Tab Type 23,33 

180063 Spring, Compression 30 

180460 Typewheel, JA 27 

180463 Post, Bail Pivot 10 

180464 Pulley, Carriage Return 

Spring 10 

180466 Ring, Retaining 9 

180467 Bearing, Ball 9 

180468 Bearing, Ball 9 

180469 Link 8,9 

180470 Roller 8 

180471 Block 9 

180473 Shaft 9 

180474 Stud 9 

180475 Bushing 9 
180476 Screw, 6-40 Spl 8 

180477 Bracket 8 

180478 Guide, Nylon 8 

Part 

Number 

180479 

180480 

180482 

180483 
180484 

180485 

180486 

180487 

180488 
180489 

180491 

180492 
180493 

180495 

180496 

180497 

180498 

180500 

180501 

180502 

180503 

180505 

180506 

180508 

180509 

180510 
180511 

180512 

180513 
180514 

180517 

180518 

180519 

180520 

180521 

180522 

180526 

180528 

180534 

180537 

180538 

180539 
180540 

180541 

180543 

180544 

180545 

Description and 
Page Number 

Bracket 8,26 

Arm w/Stud 9 
Arm w/Shaft 7 

Arm, Stop 8 

Arm, Stop 8 

Arm w/Spring 9 

Link 8 

Stud 9 
Shaft 7 

Lever w/Pin 6 

Shaft 9 

Arm 8 
Lever, Trip 8 

Link, Ribbon 7 

Arm, Stop 8 
Spring, Print Hammer 7 

Bracket 6 

Frame 6,7,8,9 

Arm w/Stud 7,8 
Head, Print Hammer 7 

Shaft w/Spacer 7,9 

Guideplate, Left 7 

Guideplate, Right 7 

Stud, Eccentric 8,11 

Slide, No. 3 Pulse 8 

Slide, Common 8 

Slide, No. 1 and No. 2 

Pulse 8 

Slide w/Plates 8 

Slide, No. 5 Pulse 8 
Slide, No. 4 Pulse 8 

Latchlever 8 

Plate 7 

Rack 7 

Arm 8 

Slide, Print Suppression 

8 

Bushing 8 

Rail w/Stud 9 

Lever w/Hub 9 

Guideplate 7 
Link 8,11 

Shaft 8 

Bail w/Stud 8,11 

Rail, Print Hammer 7,8 

Plate w/Posts 6,7 

Base, Ribbon Unit 6,11 

Bail, Drive 10 

Bracket 10 

Page 35 



SECT ION 574-172-800TC 

NUMERICAL INDEX (Continued) 

Part 

Number 
Description and 

Page Number 

180546 Post 10 

180547 Stud, Eccentric 6 
130548 Plate 7 

180549 Bracket 7 
1805F2 Post 7 

180553 Spring 9 

180554 Bushing 7 

180555 Spring 7 

180556 Plate, Gauge 9 

180557 Lever w/Stud 8 

180558 Collar 8 

180559 Shaft 8 

180562 Link, Left Ribbon 7 

180563 Stud, Eccentric 7 

180564 Bracket, Lock 7 

180566 Hub w/Pinion 9 

180568 Bracket, Guide 7 

' 30569 Spring, Compression 7 
180F:71 Plate 9 

180574 Stud, Eccentric 9 
180575 Bearing, Ball 9,17 
180576 Bearing, Ball 9 

180578 Bracket w/Post 10 
180579 Bracket w/Hub 9 

180580 Lever w/Stud 8,9 
180581 Roller, Typewheel 7 
180584 Lever 9 

180585 Spring 8 

180586 Sleeve, 5/32 ID x 21/32" 
L,g Insulating 8,33 

180591 Spring 7 

180595 Setscrew, 4-40 8 

180596 Typewheel, JB 27 
180597 Typewheel, JC 27 
180606 Bail 9 

180607 Arm, Adjusting 9 

180608 Bracket, Left 2,5 
180610 Shield 7 

180642 Pushbar 18 

180643 Lever, Blocking 18 

180644 Lever, Blocking 18 
180645 Lever, Selector 18 

180646 Lever, Shoe Release 19 

180647 Camsleeve 19 

180648 Arm, Follower 14 

180649 Spring 18 

180654 Knob, Range 19 

180655 Plate, Side 18 

180657 Bracket, Guide 18 

Part 

Number 
Description and 

Page Number 

180658 Shaft, Guide 18 
180661 Bracket 19 

180664 Scale, Range 18 

180667 Plate w/Bushing 19 
180668 Follower, Cam 19 
180669 Locklever, Spacing 18 

180671 Lever, Start 18 
180672 Bail 18 

180673 Plate, Front 18,19 

180676 Nut, No. 6 Speed 18,20 
180677 Arm, Trip 19 

180678 Plate, Spring 18 

180682 Upstop 10 
180684 Latchlever, 19 

180685 Nut, 6-40 Spl 19 

180688 Core, Magnet 18 
180704 Armature 18 

180710 Plate w/Post 18 

180715 Coil, Magnet 18 
180717 Spring 18 
180718 Spring 19 

180719 Spring 18 
180721 Wick, Felt 18 

180728 Spring 18 

180740 Bail 16 

180741 Shaft, Function 17,22 

180742 Roller 17 
180743 Bearing, Right 17 

180744 Collar 6,17 

180745 Arm w/stud 17 

180746 Arm w/Bushing 12,13,17 

180748 Arm w/Stud 17 

180749 Arm w/Stud 17 
180750 Arm w/Studs 17 

180751 Arm w/Studs 17 

180752 Lever, Function 17 
180754 Hub 17 
180755 Hub 17 

180761 Ring, Retaining 17 

180763 Link 24 

180767 Ring, Retaining 14,16,24 

180768 Ring, Retaining 12,13 

180769 Link, Left 24 
180770 Link, Right 24 

180771 Arm 16 

180772 Shaft 16 
180773 Plate 16 

180774 Arm, Eccentric Follower 
12,13 

Part 
Number 

180776 

180777 

180779 

180780 

180781 

180782 

180783 

180788 

180789 

180791 

180792 
180793 

180794 

180795 

180796 
180797 

180798 

180801 

180806 

180807 
180808 

180809 

180813 

180818 

180820 

180821 
180823 

180824 

180826 

180827 

180828 
180829 

180830 
180831 

180832 

180833 

180834 

180835 

180836 

180837 

180842 

180843 

180844 

180847 

180850 

180854 

Description and 

Page Number 

Bracket 30 

Arm, Drive 17 
Bracket 16 

Blade 24 

Hub 16,24 

Shaft, Pivot 24 

Casting, Function 16 

Plate, Rear Rail 16,26 

Roller 16 

Arm w/Stud 16 

Pawl, Function 16 
Lever 25 

Lever, Line Feed 24 

Bracket, Spring 24 
Clamp 16 
Clamp 10,17,24 

Screw, 8-32 Self-Tapping 
2,5,6,10,12,13,14,15,16, 
17,20,21,24,30,32 

Lever w/Bracket 25 

Carnsleeve 12 

Camsleeve 12,13 

Spacer, .050" Thk 12 
Arm 17 

Pawl, Function 16 
Lever, Function 25 

Lever, Control 21,30 

Lever w/Stud 21 
Block, Contact 23 

Contact, Common 23 
Lever, Detent 23 

Drum, Answer Back 23 

Pawl, Feed 21 

Screw, 4-40 Shoulder 21 
Bracket 30 

Lever 30 

Link, Tie 30 

Bracket, Adjusting 30 

Bail, Trip 30 

Pawl, AB Blocking 16 

Lever, Blocking Function 
25 

Link, Blocking 21 

Spacer, 050" Thk 23 

Lever, Trip 21,23 

Armature 22,23 

Bracket, Spring 22,23 

Bracket, Magnet 20,22,23 
Brace 23 

Page 36 



ISS 5, SECTION 574-172-800U 

NUMERICAL INDEX (Continued) 

Part 

Number 

180855 

180858 

180860 

180861 

180862 

180863 

180864 

180865 

180872 
180874 

180921 

180922 

180923 

180925 

180926 

180927 

180928 

180930 
180940 

180941 

180942 
180943 

180944 

180945 

180947 

Description and 

Page Number 

Latch, Blocking 23 

Contact, Wire 23 

Spring 17,21,28 

Spring 21 

Spring 23 

Spring 16,21 

Spring, Extension 21 

Coil, Adjusting 30 

Cable w/Terminals 23 
Strap, 4-1/2" Braided 30 

Bracket, Spring 15 

Spring 15 

Bracket w/Studs 15 

Clamp 15 

Ring, Retaining 15 

Ring, Retaining 14 

Bail 30 

Bearing 30 

Ccdebar, No. 5-0 15 
Codebar, No. 5-1W 15 

Codebar, No. 5-2W 15 

Codebar, No. 5-3W 15 
Codebar, No. 5-4W 15 

Codebar, No. 5-5 15 

Codebar, Print 

Suppreion 15 

180948 Codebar, Auto CR and EOL 

Ben 15 

180949 Bracket, Rear Tie 15 

180950 Bracket, Front Tie 15 

180951 Codebar, No. 5-4B 15 

180952 Codebar, No. 5-3B 15 

180953 Codebar, No. 5-2B 15 

180954 Codebar, No. 5-1B 15 

180956 Spring 4,15,28 

180964 Roller 20 

180967 Shaft, Distributor 20 

180968 Buffer 21 

180969 Bearing 20 

180970 Bearing 20 

180971 Shaft, Trip 21,23 

180972 Clamp, Buffer 21 

180973 Disk, Spacer 20 
180975 Bracket w/Stud 30 

180978 Lever w/Stud 30 

180979 Brush, Carbon 20 

180980 Holder, Brush 20 

180981 Arm, Stop 21 

180982 Bail, Tno 21 

Part 

Number 

180983 

180985 

180986 

180988 

180989 

180990 

180991 

180992 

180994 

180995 
180997 

180998 
180999 

181000 

181001 

181002 

181003 

181004 

181005 
181006 

181007 

181008 
181010 

181011 

181012 

181013 

181014 

181015 

181017 

181018 

181019 

181020 

181021 

181022 

181023 

181028 
181030 

181034 

181037 

181038 

181039 

181040 

181041 

181042 
181044 

181045 

181048 

181049 

181050 

Description and 
Page Number 

Lever, Latch 21 
Lever, Follower 21 

Disc, 5 Level 20,23 

Bracket, Spring 21 

Screw, No. 6 Spl 20,23 
Link, Keyboard 30 

Cam, Blocking 20 

Spring, Torsion 20 
Spacer, .015" Thk 20 

Spacer, .114" Thk 20,22,23 
Disc w/Plate 20 

Clamp 17,20 

Bearing, Left 17 

Drum, Clutch 12,13,19 

Bearing 12,13 

Bearing 12,13 

Latchlever, 14 

Hub 14 
Link, Carriage 10,12 

Bushing 14 

Shaft, Main 12 

Collar 12,13 

Lever w/Stud 14 

Lever w/Nut 14 
Spacer 14 

Spacer, .453" Thk 14 

Grommet, Rubber 14 

Gear, 35T 12,13 

Plate 14 

Shaft 14 

Lever, Trip 14 

Lever 14 

Spacer, .406" Thk 14 
Bracket, Left 12,13,14 

Bracket, Right 14 

Camsleeve 12 

Bracket w/Stud 2 
Platen 2 

Bracket, Right 2 

Bracket, Left 2,5,9 
Knob, Platen 2 

Pawl, Detent 2,4 

Retainer 2,4 

Tip, Rubber 2,3,26 

Roller, Pressure 3 

Post, Support 2,5,22 

Bracket, Stop 2 

Arm, Right 3 

Arm, Left 3 

Part 

Number 

181051 

181052 

181053 

181054 

181055 

181056 

181057 

181058 
181062 

181065 

181066 
181067 

181068 

181069 
181070 

181071 

181072 

181074 
181075 

181076 

181077 

181078 

181079 

181081 

181082 

181083 

181084 

181085 

181086 

181088 

181089 

181091 

181092 

181093 

181094 
181103 

181104 

181108 

181109 

181111 
181113 

181114 

181115 

181116 

181117 

181118 

181119 

Description and 

Page Number 

Bracket, Left 3 

Plate 2,26 

Bail, Paper Straightener 

3 

Shaft, Pressure 3 

Bar 2,3 
Guideplate, Pressure 

Roller 3 

Bracket, Right 3 

Guideplate, Paper 3 
Eccentric, Toggle Link 10 
Pawl, Check 10 

Shaft, Spacing Drum 6 
Pawl, Feed 10 

Lever w/Post 10 
Drum, Spacing 6 

Lever, Suppression 10 

Link 10,30 
Bracket w/Post 6 

Pulley 6 

Belt, 127T 6 
Roller 10 

Ratchet, Spacing 6 

Stud 10 

Washer, Flat 6 

Arm w/Hub and Post 30 

Eccentric, Toggle Link 10 
Lever 25 

Bracket 6 

Shaft 30 

Lever w/Hub 10 

Post 10 

Arm w/hub 10 

Link w/Post, Toggle 10 

Bracket, Belt 6 
Bracket, Extension 6 

Bracket w/Post 10 

Cover, Base 31 
Clip, Cable 22 

Clip, Cable 31,32 

Mount, Vibration 31 

Pawl, Feed 6,11 

Spring, Compression 6,11 
Lever 6,11 

Stud 6,11 

Arm, Reverse 6 

Pawl, Retaining 6,11 

Spring 6,11 

Spring 6,11 

Page 37 



SECTION 574-172-800TC 

NUMERICAL INDEX (Continued) 

Part 

Number 

181120 

Description and 

Page Number 

Spring, Compression 4,6, 

11 

181121 Fin 6,11 

181122 Disc 6,11 

181123 Nut, 4-40 Spl 6,11 

181124 Post 6 

181125 Ratchet, Left Ribbon 6,11 

181126 Ratchet, Right Ribbon 6, 

11 

181129 Ribbon w/Spool 6 

181138 Pad 31 

181151 Fan 32 

181164 Shaft w/Link 3 

181165 Pawl, Feed 3 

181166 Bracket, Line Feed 3 

181168 Bellcrank w/Studs 3 

181172 Lever, Function 25 

181173 Stud, Feed Pawl Stop 2 

181174 Guide 17 

181175 Plate, Stripper 3 

181176 Link, Adjusting 3 

181178 Bracket 30 

181179 Lever, Blocking 24 
181191 Spring, Compression 9 

181193 Cylinder 2,5 
181194 Washer, Flat 9 

181195 Washer, Cup 9 
181196 Ring, Retaining 9 

181197 Plate, Adjusting 2,5 

181198 Bumper 9 

181199 Piston 9 

181203 Washer, Flat 32 

181204 Washer, Flat 2,5,32 

1E,220 Lever, Blocking 25 

181221 Pawl, Blocking Function 
16 

181222 Pawl, Figs Function 16 

181230 Plate 10 

181231 Screw, 8-32 Self-Tapping 
17,22 

181237 Screw, 1/4-14 Self-

Tapping 31 

181240 Screw w/Lockwasher, 6-40 

x 3/16 Hex 14,24,28 

181241 Screw w/Lockwasher, 6-40 

x 1/4 Hex 2,8,10,13,14, 

16,21,26,28,29 

181242 Screw w/Lockwasher, 6-40 

x 5/16 Hex 3,4,5,7,8, 

18,20,21,22,28,30 

Part 

Number 

Description and 

Page Number 

181243 Screw w/Lockwasher, 6-40 

x 3/8 Hex 6,8,22,23,28,30 

Screw w/Lockwasher, 6-40 x 

7/16 Hex 12,13 

Screw w/Lockwasher, 6-40 

x 1/2 Hex 2,7,22,30 

Screw w/Lockwasher, 6-40 
x 5/8 Hex 14 

Screw w/Lockwasher, 6-40 

x 1 Hex 22 

Clamp 10,16 

Bracket 22 

Spring 19,20 

Bushing 16 

Typewheel, JD 27 

Latch 26 

Spring 26 

Lever w/Post 26 

Latch, Carriage Return 6 

Link w/Post 10 

Bail w/Post 30 

Shaft 10 
Hub, Carriage Return 

Lever 10 
Lever, Actuating 25 

Lever, Carriage Return 10 

Lever, Unlatch 10 

Pawl, Carriage Return 

Function 16 

Spring 8 

Pawl, Stop Function 16 

Pawl, Automatic Carriage 

Return 16 

Arm 6 

Latch 6 

Lever 10 

Motor, 115V AC 

Synchronous 33 

Terminal, Tab Type 33 

Clamp, Motor 32 

Capacitor, 88-108 MFD 32 

Insulator 32 

Capacitor, 5 MFD 32 

Terminal, Tab Type 30,33 

Capacitor, 47-56 MFD 32 

Plate 14 

Roller 14 

Spring 20 
Belt, 47T 20 

181244 

181245 

181246 

181249 

181278 
181279 

181284 

181286 

181302 

181304 

181305 

181307 

181312 

181314 

181315 

181316 
181317 

181318 

181319 
181320 

181322 

181323 

181324 

181325 

181326 

181327 

181328 

181361 

181374 

181383 

181384 

181386 

181387 

181392 

181394 

181405 

181406 

181407 

181409 

Part 

Number 

Description and 

Page Number 

181411 Pinion, 18T 32 

181413 Drum, Clutch 20 

181414 Pulley, 34T 20 
181417 Pulley w/68T Gear, 13T 32 

181419 Pulley w/62T Gear, 13T 32 

181420 Pulley w/54T Gear, 17T 32 

181424 Nut, 6-40 Sq 6,12,13 

181425 Plate 12 

181426 Plate, Spacer 12 

181427 Plate, Nut 12 

181440 Bracket, Switch 17 

181441 Switch 17 

181461 Gong 16 

181464 Clapper 16 

181500 Link, Drive 3 

181501 Upstop, Line Feed Link 3 

181503 Bracket, Guide 24 

181521 Spring, Platen 3 

181522 Guide, Paper 3 

181523 Spring 2,4 

181524 Nut, 2-56 Shoulder 3 

181525 Guide, Paper 3 
181570 Lever 25 

181571 Lever 25 

181572 Lever 25 
181573 Lever 25 
181576 Lever 25 

181577 Lever 24 

181580 Lever 25 

181581 Lever 25 

181582 Lever 25 
181583 Lever 25 

181826 Jumper, 2" Black 33 

181850 Plate w/Stud 32 

181851 Pinion, 17T 32 

181853 Pulley w/66T Gear, 16T 32 

181854 Pulley w/60T Gear, 16T 32 

181855 Pulley w/40T Gear, 16T 32 
181861 Motor, 115V AC 

Synchronous 32,33 

181866 Bracket 32 
18186'7 Insulator 32 

181868 Clip, Speed 32 

181869 Relay, Motor Start 32 

181870 Motor, 115V AC 

Synchronous 32,33 

181877 Relay w/Bracket 32 

181891 Sleeve, 3/16 ID x 2-1/2" 

Lg Insulating 33 

Page 38 



ISS 5, SECTION 574-172-800TC 

NUMERICAL INDEX (Continued) 

Part Description and 

Number Page Number 

181892 Sleeve, 9/64 ID x 1" Lg 

Insulating 32 

181895 Sleeve, 9/64 ID x 3/8" 

Lg Insulating 33 

18195] Insert, Nylon 31 

181983 Screw, 6-40 x 5/8 Spl 16 

182022 Bearing Assembly 9 

182047 Clutch Assembly 12,13 
182068 Plate, Identification 33 

182069 Plate, Identification 33 

182137 Contact Assembly 22 

182155 Plate, Right 7 

182156 Plate, Left 7 

182157 Bushing, Shoulder 7 

182181 Fan 32 

182182 Holder, Fuse 33 

182183 Deflector, Air 32 

182194 Gear, 40T 20 

182195 Drum, Clutch 20 

182232 Roller 20 
182237 Pawl, Function 16 

182239 Latchlever 21 

182241 Motor, 60 Cycle 
Synchronous 32,33 

182244 Lever, Cam Follower 21 
182250 Foot, Rubber 31 

182262 Arm, Stop 21 

182263 Bracket 21 

182264 Stud 21 

182267 Motor, 50 Cycle 

Synchronous 32,33 

182268 Lever, Cam Follower 21 

182269 Modification Kit 21 

182272 Resistor, 10 Ohm 32 

182276 Lever, Answer Back Trip 

21,23 

182277 Spring 21 

182286 Insulator, .032" Thk 23, 

30 

182288 Typewheel, JE 27 
182289 Typewheel, JF 27 

182296 Typewheel, JJ 27 

182300 Codebar, No. 5-0 15 

182301 Codebar, No. 5-1W 15 

182302 Codebar, No. 5-2W 15 
182303 Codebar, No. 5-3W 15 

182304 Codebar, No. 5-4W 15 

182305 Codebar, No. 5-5 15 

182306 Codebar, No. 5-1B 15 

Part 

Number 

182307 

182308 

182309 

182318 

182531 

182540 

182643 

182644 

Description and 

Page Number 

Codebar, No. 5-2B 15 

Codebar, No. 5-3B 15 

Codebar, No. 5-4B 15 

Codebar, R 15 

Clip, Speed 31,32 

Connector, 15 Pt Plug 

Type 33 

Terminal, Plug Type 23,33 

Terminal, Receptacle Type 

33 
182647 Connector, 12 Pt Plug 

Type 23,33 
182650 Connector, 6 Pt Plug Type 

33 

182726 Terminal, Receptacle Type 

23,33 

182894 Link 22 

182895 Plate w/Bushing 22 

182898 Arm 22 

182900 Link w/Post 22 

182902 Spacer, .469" Thk 22 
182955 Link, Support 22 

182957 Plate 22 

182958 Spacer 22 

182960 Plate 22 

182961 Sleeve 22 
182964 Arm Assembly, Drive 1,22 

183052 Bracket, Contact 22 

183053 Stiffener, Front 22 

183054 Stiffener, Rear 22 

183055 Spring, Contact 22 

183056 Spring, Contact 22 

183057 Insulator, 031" Thk 22 

183058 Insulator, 062" Thk 22 

183060 Terminal, Lug 22 

183062 Cover, Contact 22 

183098 Lever, Trip 22 

183110 Shim, 004" Thk 22 

183130 Insulator 22 

183221 Nut, Speed 20 

183301 Guideplate, Paper 4 

183303 Knob, Disengaging 4 

183304 Knob, Sprocket 4 

183308 Plate, Right 4,5 

183309 Plate, Left 4,5 

183310 Platen 4 

183313 Bar 4 

183314 Guide, Right Paper 4 

183315 Guide, Left Paper 4 

Part 

Number 

183316 

183317 

183318 

183319 

183320 

183321 

183322 

183323 

183324 

183326 

183330 

183335 

183336 

183338 
183339 

183341 

1 83346 

183349 

183351 

183352 

183356 

183357 

183358 
183360 

183361 

183364 

183367 

183369 

183371 

183372 

183373 

183374 

183376 

183377 

183378 
183379 

183380 

183381 

183382 

183383 

183384 

183385 

183387 

183388 

183389 

183390 

183391 

Description and 
Page Number 

Bracket 4 

Bracket, Right 4 

Bracket, Left 4 

Detent, 21T 4 

Pulley, 21T 4 

Sprocket, Feed 4 

Pulley, 21T 4 

Bracket, Right 5 

Arm, Reverse 6 

Guide, Bracket 6,7 

Guide 6,1 1 

Guide, Left 4 
Guide, Right 4 

Knob w/Pin 4 

Plunger Assembly 4 

Wheel, Idler 4 

Ring, Retaining 4 

Washer, Felt 4 

Stud, Idler 4 

Guide, Paper 4 

Washer, Supporting 4 

Spring, Compression 4 

Plate 5 
Arm 17 

Disc 13 

Pulley w/20T Gear, 30T 28 

Pulley w/28T Gear, 21T 28 
Pulley w/35T Gear, 21T 28 

Bearing, Sleeve 13 

Lever, Shoe Release 13 

Disc, 6 Stop 13 

Disc, 6 Stop 13 

Collar 13 

Collar 28 

Belt, 41T 28 

Belt, 50T 28 

Casting, Frame 2,5,6,8, 

10,12,13,14,15,17,18,20, 

21,23,24,30,32 
Washer, Flat 13 

Shaft, Main 13 

Pulley 15T 13 

Disc 28 

Arm, Stop 28 

Pawl, Function 16 

Pawl, Function 16 

Arm 13 

Arm w/Stud 17 

Gear, 16T 28 

Page 39 



SECTION 574-172-800TC 

NUMERICAL INDEX (Continued) 

Part 

Number 

183392 
183393 

183394 

183395 

183396 

183397 

183398 

183399 

183400 

183401 

183402 

183403 

183404 

183405 
183406 

183407 

183408 

183409 

183415 

183418 

183422 

183423 
183425 

183426 

183428 
183429 

183430 

183431 

183432 
183433 

183434 

183435 

183436 

183437 

183438 

183442 

183443 
183444 

183445 

183448 

183449 

183450 

183454 
183457 

183458 

183464 

183465 

Description and 

Page Number 

Gear, 20T 28 

Gear, 40T 28 

Gear, 20T 28 
Gear, 24T 28 

Gear, 20T 28 

Gear, 24T 28 

Gear, 44T 28 

Gear, 45T 28 

Gear, 70T 28 

Gear, 40T 28 

Gear, 51T 28 

Gear, 50T 28 

Gear, 36T 28 

Bail 28 

Bracket, Stop 28 

Arm 28 

Arm 13 

Arm, Latch 28 

Roller 20 

Shaft, Distributor 20 

Roller 28 

Bracket, Spring 28 

Clamp 16,17 
Clamp 16 

Shaft 28 

Bail 28 
Arm 28 

Bail, Clutch Latch 28 

Bail, Reset 28 
Bracket, Side 28 

Bracket, Contact Switch 
29 

Bail, Contact Switch 28 

Bracket 28 

Bracket 28,29 

Stud 4 

Lever w/Hub 4 
Bracket 5 

Contact Assembly 29 

Contact Assembly 5 
Pointer 28 

Plate, Index 28 

Screw, 4-40 x 7/32 Flat 

13 

Retainer, Spring 4 

Plate 28 

Plate, Stop 28 

Post, Spring 28 

Spacer 28 

Part 

Number 

183466 

183467 

183468 

183469 

183474 

183483 

183484 

183492 

183495 

183496 

183497 

183498 

183499 

183503 

183504 

183528 
183530 

183532 

183533 

183534 
183536 

183537 

183538 
183544 

183545 
183548 

183549 

183551 
183553 
183555 

183562 

183587 

183590 

183591 

183594 

183595 

183596 

183598 

183851 

183853 

183861 

183862 

183863 

183864 

183865 
183876 

183877 

183878 

183879 

Description and 

Page Number 

Bracket 28 

Insulator 28 

Lever, Strip 24 

Plate 24 

Modification Kit 6,7 

Post 29 

Cover, Contact 29 

Clutch Assembly 13 

Codebar, 15 

Codebar, 15 

Codebar, 15 

Codebar, 15,26 

Lever, Blocking 24 

Housing, Bearing 9 

Retainer, Bearing 9 
Link w/Stud 11 

Stud, Eccentric 11 
Bail w/Stud 11 

Link 11 

Arm w/Stud 11 

Arm w/Shaft 11 
Arm, Release 11 
Lever, Stop 11 

Link 8 

Arm, Reverse 6,11 
Guide w/Post 7 

Bracket w/Stud 8,26 
Link, Blocking 21 

Plate w/Post 6,7 

Bail w/Stud 7 

Bracket 30 

Typewheel, JG 27 

Spring, Contact 14 

Spring, Contact 14 

Contact Assembly 14 

Stiffener 14 

Bracket 14 

Pawl, Contact 14 

Retainer, Left 24 

Retainer, Right 24 

Plate, Stop 5 

Terminal 5,29 

Spring, Contact 5,29 

Spring, Contact 5,29 

Bushing, Insulating 5,29 
Screw, 6-32 Set 4 

Modification Kit 28 

Modification Kit 28 

Modification Kit 28 

Part 

Number 

183880 

183881 

183882 

183883 

183884 

183885 

183887 

183962 

183963 

183964 

183967 

183993 

183994 

183995 

183996 

183998 
183999 

184006 

184055 

184056 

184067 

184085 

184088 
184089 

184090 
184096 

184148 

184149 

184150 

184157 

184158 

184201 

184250 
184261 

184280 

184301 

184302 

184303 

184304 

184305 

184306 
184308 

184309 

184310 

184684 

Description and 

Page Number 

Modification Kit 28 
Modification Kit 28 

Modification Kit 28 

Modification Kit 28 
Spring 28 

Plate w/Hinge 11 

Bail, L.F. 28 

Typewheel, JR 27 

Typewheel, JM 27 

Typewheel, JN 27 

Spring 7 

Camsleeve 12,13 

Link 9,10,12,13 

Lever 9 

Link, Toggle 10 

Clutch Assembly 12,13 

Spacer, 050" Thk 12,13 

Screw, 8-32 Self-Tapping 

8,14,16,23 

Screw w/Lockwasher, 6-40 
x 3/16 Hex 30 

Screw w/Lockwasher, 6-40 x 
1/4 Hex 16 

Screw w/Lockwasher, 4-40 
r. 5/16 Hex 6,11 
Screw, 8-32 Thumb 31 
Spring 28 
Shield 29 

Shield 29 

Bracket 10 

Contact, Wire 23 

Drum, Answer Back 23 

Cable Assembly 23 

Modification Kit 24 

Palley w/58T Gear, 14T 32 
Lever 21 

Lever w/Bracket 25 

Lever 25 

Knob Assembly 4 

Typewheel, JP 27 

Typewheel, JR 27 

Typewheel, JS 27 
Typewheel, JT 27 

Typewheel, JU 27 

Typewheel, JV 27 

Typewheel, JX 27 

Typewheel, JY 27 

Typewheel, JZ 27 
Typewheel, JK 27 

Page 40 



ISS 5, SECTION 574-172-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

Description and 

Page Number 

184687 Typewheel, JL 27 
185676 Terminal, Plug Type 22, 

23,33 
185677 Terminal, Receptacle Type 

33 
185680 Plate, Identification 33 
185700 Base 31 

185708 Screw, 8-32 x 3/8 Hex 2 
185721 Bracket, Fuse 33 
185730 Modification Kit 33 
185731 Jumper, 3-3/4" Black 33 
185732 Bracket, Fuse 33 
185733 Insulator 32,33 

185734 Fuse, SL-BL 2-1/4 Amp 33 
185775 Extension, Armature 22,23 
185788 Arm 2,26 
185789 Stud 2,26 

185790 Plate, Detent 2,26 
185791 Modification Kit 1,26 
185796 Bracket 2 

185799 Shaft 6 
185816 Screw, 6-40 x 5/16 Spl 2 
185833 Plate, Identification 33 

185834 Plate, Identification 33 
185843 Fuse, SL-BL 1-1/4 Amp 33 
185871 Screw w/Lockwasher, 8-32 

x 3/8 Hex 30,31 
185877 Platen 2,26 

185920 Knob Assembly 4 
185921 Extension, Knob 4 
185922 Knob, Platen 4 
185923 Shaft 4 
185924 Knob, Disengaging 4 
185925 Washer, Flat 4 
185926 Ring, Retaining 4 
185927 Clip, Spring 4 

185945 Insulator 5 
185947 Insert, Knob 4 
185968 Latch 26 

185969 Hub 26 
185970 Lever w/Post 26 
185971 Modification Kit 1,26 
185975 Guide 6,11 

185986 Post 8,26 
185987 Roller 8,26 
185989 Collar 4 
185990 Platen 4 

185993 Arm, Latch 29 
185994 Arm w/Hub 29 

Part 
Number 

Description and 
Page Number 

185996 Spacer 29 
185997 Plate, Stop 29 
185998 Plate 29 
185999 Arm, Stop 29 

186042 Set of Parts 20 
186052 Spacer, .183" Thk 20 
186053 Nut, Speed 20 
186175 Bracket 6 
186213 Hub 17 
186214 Washer, Spi 17 
186240 Set of Parts 17 
186247 Shaft 12,19 
186248 Shaft 13,19 
186250 Camsleeve 19 
186253 Lever w/Hub 21 

186254 Lever, Cain Follower 21,30 
186257 Clamp, Buffer 21 
186259 Clamp 17 

186261 Link 30 

186262 Shaft, Trip Pivot 21,23 
186264 Lever w/Stud 30 
186265 Buffer 21 
186268 Shaft, Distributor 20 

186271 Shaft, Distributor 20 
186400 Clutch Assembly 19 
186412 Arm 17 
186413 Arm 17 

186432 Guideplate 7 
186442 Piston 9 
186443 Bumper 9 
186446 Lever, Blocking 18 
186447 Lever, Blocking 18 
186468 Lever 25 
186469 Lever, Function 25 
186536 Set of Parts 9 
186575 Arm 12,13,17 

186576 Arm 17 
186604 Bracket 16 
186606 Set of Parts 4 
186639 Sleeve, 7/16 ID x 1-7/8" 

Insulating 33 
186642 Knob 19 

186664 Post 30 
186668 Sleeve 22 
186669 Spring 19,25 
186691 Insert 31 
186692 Post, Eccentric 10 
186693 Lever 10 

186694 Lever 10 

Part 
Number 

186728 
186731 
186732 
186733 
186734 
186738 
186745 
186747 

186748 
186755 
186770 

186774 
186775 
186776 
186778 
186782 
186791 
186796 
186798 
186802 
187000 

187071 
187076 
187077 
187078 
187096 
187097 
187098 
187099 
187100 
187103 
187126 
187206 
187251 
188059 
188328 
188627 
188628 
188827 
188828 
188829 
189019 
189023 
189024 
192007 
194956 
194987 

Description and 
Page Number 

Modification Kit 10 
Ring, Compression 14 
,Insulator 7 

Insulator 31 
Insulator 18 
Insulator 31 
Cylinder 2,5 
Bracket 28 
Spacer 28 

Screw, 8-32 Self-Tapping 2: 
Shaft 15 
Handle 30 
Clamp 30 
Modification Kit 30 
Screw, 6-40 x 7/32 Hex 19 
Clip, Blocking Lever 15 
Lever 25 

Lever, Function 25 
Pawl 16 

Pawl, Function 16 
Screw w/Flat Washer, 
No. 6 x 1/2 Self-Tapping 
18 

Spring 11 
Plate 3 

Link w/Post 3 
Upstop 3 
Plate 28 
Stud 4 
Wheel, Idler 4 
Eccentric 4 
Washer, Flat 4 
Bracket 16 
Stud 20 
Set of Parts 11 
Plate 3 
Plate 3 

Arm w/Hub 10 
Bail w/Stud 11 
Lever, Stop 11 
Lever 11 
Bracket 11 

Lever, Stop 11 
Bracket 3 
Bellcrank 3 
Plate w/Stud 3 

Terminal, Tab Type 33 
Spring 13 

Screw, 8-32 x 3/8 Hex 2, 
3,5,17 

Pap 41 



SECTION 574-172-800TC 

NUMERICAL INDEX (Continued) 

Part 

Number 
Description and 

Page Number 

195057 Guard, Contact Spring 14 

195614 Pin, Key 33 

196932 Sleeve, 7/16 ID x 1-1/4" 

Lg Insulating 33 

198670 Screw w/Lockwasher, 6-40 

x 5/16 Hex 2,3,4,5 

199440 Screw, 6-40 x 5/8 Fil 12, 
13 

Page 42 

42 Pages 

Part 

Number 

301477 

312918 

312919 

312920 

320246 

320411 

320418 

327323 

Description and 

Page Number 

Filter, 10 Leads 4 

Strap, Cable 33 

Strap, Cable 33 

Strap, Cable 33 

Fuse, SL-BL 1.8 Amp 33 

Terminal, Spade Type 30 
Terminal, Ring Type 33 

Ring, Retaining 17,21,30 

Part 

Number 

327828 

336368 

336370 

336371 

336372 

336379 

340699 

Description and 

Page Number 

Filter w/Network 33 

Contact Assembly 29 

Contact Assembly 5 

Spring, Contact 5,29 

Spring, Contact 5,29 

Adapter 33 

Clip, Cable 31 



TELETYPE CORPORATION SECTION 574-173-800TC 
Skokie, Illinois, U.S.A. Issue 5, May 1974 

32 CALL CONTROL UNIT (UCC) 

PARTS 

FIGURE CONTENTS 

1 Bose Plate Components - for use with 
Rotary Dial 

2 Base Plate Components - for use with 
Touch Tone or Card Dialing 

3 Electrical Components - for use with 
Rotary Dial 

4 Electrical Components - for use with 
Rotary Dial (Continued) 

5 Base Plate and Electrical Components - 
for DC Signal Private Line 

6 Electrical Components - for Computer 
Control Private Line 

7 Base Plate Components - for the Basic Set 
8 acne Plate Components - for the Basic 

Set (Continued) 
9 dose Plate Components - for use with 

Selective Calling 
10 Rase Plate Components - for use with 

Selective Calling (Continued) 

PAGE FIGURE CONTENTS 

11 Selector Magnet Driver and Electrical 
2 Components 

12 181815 and 184048 Selector Magnet 
3 Drivers 

13 Alarms and Speaker 
4 14 182087 Polar Adapter Assembly 

15 182087 and 186233 Polar Adapter 
5 Assemblies 

16 193489 (with Dialer) and 195926 
6 (less Dialer) Modification Kits 

17 193486 (With Dialer) and 195924 
7 (Less Dialer) Modification Kits 
8 18 Key Assemblies 

19 Power Cords and Jumpers 
9 20 Cable Components 

21 Line Control Components 
10 22 Line Control Components 

(Continued) 
11 Numerical Index 

© 1965 and 1970 by Teletype Corporation 
All rights reserved 
Printed in U.S.A. 

PAGE 

12 

13 
14 
15 

16 

17 

17 
18 
19 
20 
21 

22 
23 

Page 1 



SECTION 574-173-800TC 

181241-e 
8330-1 186741 

32041   

182618 

îet 81242 

121245 7002 
121 247 

182615 

182569 

181392]-1 

90787 

110743 

125011 

0181 63   
®182530j 

See Figure 17 
for Components 

0181645 (6-1/2" Leads) 
10182500 (1" Leads) 

150966 

182563 
Early Design 

Fastening 
300340 Screw 

121551 

7002., 

111017 

151 335 

182617 151 416 

182652 

182529 
, 1 82527(used with early design 

// block, 9/32" thick base) 
96717(used with new design d e, block, 3/32' *sick base) 

• • 150089 

sè  N 7002 
• 

0182524 (6 Button) 
10181632 (4 Button) 

• 

125011 

7002., 
181241 

152893 

11 0743 

125011 

(.070" shoulder) 182571 
(.085" shoulder) 186060 

181661 

181241,„.„0 , 
7002 le 

150966 

182590 

182576 1 

/ I 

1 

2e2k\ 

(Supplied w/181661) 

182566 

e. 

1 82532 

1 82565 

436 33 1 82577 

182568-

182502 

1 

II ) 86060 

r 
- 

P----11,640 
93118 

151630 

92260 \ 

15 9597 

182504 

1 82563 \ 
181 240 

181601 

303809 1 82,9 

1 

on circuit card 
See number stamped 

®Peculiar to units having 4 Buttons 
182651""". 1826 53 Peculiar to units having 6 Buttons 

FIGURE 1. BASE PLATE COMPONENTS-FOR USE WITH ROTARY DIAL 

Page 2 



ISS 5, SECTION 574-173-8001( 

1163—ef 

3640-

184036-

184037 

184075-

151630--

2191 

181241— 151630 

184045 

178535 

181241 

300340 

121551 
N. a, 

li 
1 
1 
1.. - 

Fastening 
Screw 

2191 

182708-

181241 

181283 

.1 

182723 
(Late Design) 

1 82700 

110 

181241 

7002 Yi 

182193— 

182192 

153484 

182191 

182684 

<gee"e 
112620 

110743 Y 

125011—G1p 

/ 

182723 
(Early Design) 

182761i 150966 

151415 

151416 

150966 

182717 
if 1028 

153817 
153799 .1% 

/1 10743 irietedr. 
/ 125011 

I • ":„..."" • 
/ 

e:feeS.' 

152893 

1P 110743 

I 93438 

'iSee Figure 17 
for components 

„, 
150982 

125015 

with twist type button3— 

182529 

E;D 

304992. 

1 82524 
193434 

182718 

FIGURE 2. BASE PLATE COMPONENTS-FOR USE WITH TOUCH TONE OR CARD DIALING 

Page 3 



SECTION 574-173-800TC 

o 

e 
< 

70072 k 
L9. 

epee 7002 

158807 

142269 
120167 
182611 
117176 

182522 

182610 

182575 - --
185678 (3/8A SL-81.) 
185679 (1'2A SL-131.) 
185682 (3.0A SL-81.) 
185683 (3.2A SL-BL) 

70072 

98726 I 

Number stamped 
on circuit card 

187069 

7002 

\ 1 78535 
181241 

NN -181240 
181241 

7002 

182492 (F1-0.5A-F1) 
182607 (F1-3/8A-F1) 
304660 (*-3/8A-*) 

181672 

181604 
303162 

181241 
181243 

7002 

181246 

153484—i? 

j 
181241 te 

0181676 181673 \ OD-

124177—$ 
0125015—e 

182609---, 

Page 4 

181642 

1 78306 

150978 
151693 

/ 411) 
124177, 
3649 

315893 

182609 (Round) 
182162 (Hex) 

182284 

181424 

/*/ 

182523 

---182501 

182564 

7002 181241 

—182543 

182536 

1 82544 

151661 -

124177 
MIR 

3649 

315893-1 

182536--" 

1 82609 

1181241 
81240 

O 330795-------

k .t 

,,,;- --- _ 
»e.::.? • 

Ref. Base Plate 

C)Early Design. See Figure 4 for Intermediate and Late Design. 

®Not required on units having 187069 Barrier shown above. 

121790 

124177-.4 

0125015-4 

0182609—I:I 

1 

FIGURE 3. ELECTRICAL COMPONENTS - FOR USE WITH ROTARY DIAL 



ISS 5, SECTION 574-173-800T 

181241 

/ 7002 

fee / 

180904 

151335 
151411 151416 

/ 
1 181241 -- 151412 

..---
7002   .,.....'" 

181729 

151827--__ 

151412 

1 —182612 
le 
1 

124177 

182567 

0182759 

182648 

\ 195614 

Intermediate Design 

89969--

3438-

3646-4 

1297 

CD 

174412 

—89969 

121790 — 

182517 

337994— 
(Late Design) 

9 
'f.. ) . ..... il ,..1;--.... 

------------------  
ill ----- . I 

, i 
1 1 ......,,, , e.2,i:...e. 

Base Plate 
:-..14'.-..••:..z...;r.zzzz.z z.7.-e 

Ref.  

ONot required on units having 187069 Barrier shown in Figure 3. 

107116 eit 

;, 

FIGURE 4. ELECTRICAL COMPONENTS - FOR USE WITH ROTARY DIAL (CONTINUED) 

Page 



SECTION 574-173-800TC 

181810 

178832 

178831 
•••••. 

/ 
181240 

1 10743 
151738 

1812411 ,0"r 
er, 

181817 

151412 

181242 

7002 
151335 

151416 

151411 A 1511 
181242 et, 
7002í 

180904 

142269 
171593 
182184 
182611 

181841 (1/2A) 
182065 (2.8A SL-BL) 
185678 (3/8A SL-BL) 
185682 (3.0A SL-BL) 

_.--181825 

199397 — 
(Formerly 182768 r 
2 Holes) 

Supplied w/182182 

181241 
195614 

Z:14/ 11Q -si 

182648 -

111017 

186741 

'1?-181241 \ 
,8330 

181241 

125015 

328591 

300340 

121245 

9-- -181242 
125015 

182700 
Early Design 

181811 

.0159932 

0111017,_e 

0124177 U 

0159931 

121551 

‘Screw____) 

182182 

186651 

181241 

125015 

185718 

320410 

77920 

165008 

3598 

181241 

„.../.4e— 171541 

184043 

184044 —181999 

ji 71526 
1/1271527 

1 • 150089 

e vi 

?S" • 3649 

,,-°182710 

301713 

'343470 

182700 

186628--

184078-

182520 

181241 

334652 

181994— 

—182711 (3,181996 

197081 

151692 

181241 

181809 

-181814 

182284 

181248 

1 82523 

18181á 

181241 

Supplied w/1 97081 

181824 

°Replaced by 301713 

Replaced by 186628 

®Replaced by 334652 

°Replaced by 328591 

FIGURE 5. BASE PLATE AND ELECTRICAL COMPONENTS-FOR DC SIGNAL PRIVATE LINE 

Page 6 



ISS 5, SECTION 574-173-800TC 

4(8- 

142269 
162360 
182184 

182182 

182648 

7":11 
195614 

181240--t 

7002 —Cip 

153631 

181240 184171 

184210 1;)_ 
121245 • 

e: 8330 
181243 

181857 (Early Design) 

v." 

• • • 

181297 

181242 

\ 180904 

etce) 

7002 

151412 

151335 

151411 

182177 

182173 
C)163632 

111017 

151416 
181240 e 

'151412 

C1187115 

0187110 
18422/ 

193209}' 

150710 
45193 

2191 8330 
7001 

198650 
0148459 

181844 (3.0 A) 

182065 (2.8 A SL-11L) 
182066 (0.8 A SL-81.) 

198522 

181881 
0187112 

8330 9e7  • • 
193040 

198649 

181857 

184223 

181241 

182502 

181241 
7002 

- 
• 

Q;ee: e  

• 

I 

Supplied 
w,/182182 

182501 
184169 

ei. 

181240 

1514-42 i 301713 

 8330 

eit-181675 

—177113 

343470 

187111 

*lb 
// , 

3646 •- 198518 
5599 

M-7002 

- - 1860 59 
2191 
3598 

197081 

181882 

0 187109 

Early Design 

181824 

®Not used on Computer 
Control Private Line 

FIGURE 6. ELECTRICAL COMPONENTS-FOR COMPUTER CONTROL PRIVATE LINE 

Page 7 



SECTION 574-173-800TC 

181248 

182631 

1 98650 

320412 

155755 

1 25205 

124177 
* 7001 (e) 

182501 

182284, 

150710 

1 241 77 

0125015 

181241 

151335-

7002 

0185678 (3/8A SL-BL1  
0)85681 (2.5A SL-BL) 

0181897 

0 139820 
0 182611 

0 181300 

«> 

01821 85 — 

01821 86 .-

0182187 

192007 --- eeez==d 

151412 

155753 • 

151411 

242 

155753 181241 esr,11;154011165 
Qe/ 

182189 
12 1245.-...„. 

7002 

180904 

Note: This Figure depicts the Early Design assembly. For Intermediate 

and Late Design assembly changes, see Figure 8. 

— 0181899 

182182 

--320410 

—320410 

01821 88 

1442 

181675 

é 

é 7002 

.111:» 18605 9 
2191 

e-3598 

0 182190 Modification Kit to provide Fuses 

()Early Design. For Intermediate and Late Design, see Figure 8. 
The 181897 Transformer (60 Hertz) is no longer available. It 
has been replaced by the 337993 Transformer (50-60 Hertz). 
See Figure 8. 

FIGURE 7. BASE PLATE COMPONENTS-FOR THE BASIC SET 

Page 8 



ISS 5, SECTION 574-173-800TC 

P..? 

Intermediate Design — 

144590-

107116-0 

181819 

- - 
- - - 

t- -

Note: This Figure depicts the Intermediate and Late Design assembly 
changes. For Early Design assembly, see Figure 7. 

182185 

—337993 
(Late Design) 

 124177 

0 330781 _. 

I 
300340 

330794 

0 330782 

W-151630 

e_ 124177 
125015 

1 
, 

0 Transformer shields cannot be used with the Early Design 
181899 plate, and they are not recommended for use 
with the Early Design 181897 Transformer. (See Figure 7) 

FIGURE 8. BASE PLATE COMPONENTS-FOR THE BASIC SET (CONTINUED) 

Page 9 



SECTION 574-173-800TC 

320418 

327326 d"Stie 

3204a1 7  

70.02 

181242 

151412 

111017 

151335 

151411 

151416 
181242 

180904—'.."__-

c„...181241 18139-1 

181241 

32041ij  

180904 

300340 

185677 

320420 

181297 

182711 

181241 

181241- —if 

336366 

182648 

181241 

336382 ?.? 

17154g-336381 

181240 

181994 

3 V.16.5 

I] 

117176 
142269   
182611 

182710 lo 

/ 
_ qr 

185678 (3/8 Amp) o 
185679 (1/2 Amp) 

185682 (3.0 Amp)->'--iî' 

18l999-

181424 

181241 e 
\ 

149397 

118203 

0336319 Jumper w/Diode 

182182 

Supplied 
w/182182 

144587 

3 
165008 

0  155754 

0171541 

®185677 
\ / 

C) I 82644 

FIGURE 9. BASE PLATE COMPONENTS - FOR USE WITH SELECTIVE CALLING 

Pose 10 



155 5, SECTION 574-173-803T( 

336334 

327056 

321009 

0182644 

> 

(!) 327806 

Ref. 336339 7002 

0 336318 Cable Assembly 

0 
t

330545 (Red) 
330546 (Anther) 

<> 
1 334782 (Paper Out) 
L 334793 (Line Status, 

334786 (On Line) 
334776 (Send) 

330905 (Off Line) 
330906 (Out of Service) 

303824 

FIGURE 10. BASE PLATE COMPONENTS - FOR USE WITH SELECTIVE CALLING (Continued) 

Page 11 



SECTION 574-173-800TC 

181248 

181424 

lr-- 1 25205 
— 124177 
— 7001 

181819 
181241 

181300 

151335 ----

1812414? 

180904 

// 
300340 

182510 

7002 

W// 

9 

3598 — 2‘,P,6 
2191 -1 /y 

7002 

186059 

198518 

321543 ----

7002s, 
124177,, - 

3598 

182182 

151412 

186588 ---

185678 

.1 
—182611  

\ 

181242—y 
111017 151411 

/ 

-''s151412 

186590 

FIGURE 11. SELECTOR MAGNET DRIVER AND ELECTRICAL COMPONENTS 

334652 

N  144590 

107116 

/155755 \ 

177113 320420 

-181241 
-j 

Supplied 
w/182182 

186698 

184151 

c72.et e 

186739 

185676 

—151442 

8330 

181675 

93117 

- 

/ 
71073 ' 

1 56450 

i0-181241 

182187 

1920071/ / gree> 
\-1P0410 

arms===s 

ee-181241 

Supplied w/184151 

L181809 

Page 12 



ISS 5, SECTION 574-173-800T( 

00177113 

Q(D8330 
\ 00151442 

ee 
\catze 

0 2191 

0® 181675 

0071073 

c215,90 156450 

01867390093117 

015575-0-
0  155752 

00 155753 
0 155755 

0311406 

W §d 
®0®00 320519798001-9e2/ 7 2,_, Ct v 

00320412 
00186059 

00198518 

00182284 

I _ci)0 125205 
00124177 \ 

C)0181248 

z)cie *JD._ c 
00191650 

r' 
-00181819 

0 1 8 2 7 2 6 
0182716 

001 82643 

007002 
X 00124177., 

003598 
o 

150710-
144590 

hçz 124177 

125015 

182251 2191 

• 

00181822 (.655" Dim.) 
0184050 (.812" Dim.) 

Dim. 

124177 
3598 125011 

00333515 

181241 

00330782 

0 •-

00182523 

321543 
0 321544 

186059 

35 98 I 7002 
/ 198518 .croí 

®®330793 

155755 \ 

320412 

185676 

Supplied w/Tronsformer 

00181999-

-181675 

—151442 

182793 8330 

0181815 Selector Magnet Driver 
0184048 Selector Magnet Driver 
0184049 Cable Assembly (Part of 184048 SMD) 
0332709 Selector Magnet Driver (Part of 

181815 SMD) 
0181818 Cable Assembly (Port of 181815 and 
332709 SMD) 

C)Not required when transformer has shields 
()Reploce by 321543 Bracket 
()The Early Design 182722 (60 Hertz) and the 

184011 (50-60 Hertz) Transformers shown in 
Issue 1 have been replaced by the 330793 
(50-60 Hertz) Transformer. Transformer 
shields should not be used on Early Design 
transformers. 

()Replaced by 337992 Transformer w/Shields 
NOTE: The 184012 Selector Magnet Driver shown 
in Issue 1 has been replaced by the 181815 
Selector Magnet Driver. 

FIGURE 12. 181815 AND 184048 SELECTOR MAGNET DRIVERS 

Page 13 



SECTION 574-173-800TC 

1 82729 

\ 

152634 
GE? 

n 

r*a.ri) 
I 1. 

Ref. 
Base Plate 

Page 14 

182714 (White) 

315542 

Supplied w/1 82660 

181824 

182660 

182713 (Amber) 

1511521 
151637   152441 
110743 • 
125011 

182706-

0183511_N 

. 6_ 

181241 

183512 

182619 
184151 (DP-ST) 
197081 (3 Position) 

182683 

182721 

Supplied w/ 182683 
--scez-7ta 1 82653 

(4àt . 

181241 

FIGURE 13. ALARMS AND SPEAKER 

182658 

182707 

183524 

0183525 
dito 

___—(D1 83526 

—182688 

181240 

®Peculiar to Receive-Only Unit 
®Part of 182688 
®Accepts the 183512 bracket and switch 



ISS 5, SECTION 574-173-800TC 

181706 

181678 

11S / 181705 

181702 

124334-----11/ 

92260---„,diub 
1 25015.-___ 

181704 ,..„ 

.--Mercury Wetted Contact Relay 
(Not supplied) 

181607 

25 29-

181711 

À__-181241 

315893 

151659---°8%-e@  

124177"---- / 
3649 

&eke 
151659----

1 24177 3649 

182645 

182716 

1 25209 

-181242 
7002 

181 708 

121245 

181712-

181243-

181709 

çeez 

117176 

181703 

181Z41,, 

181 241 

Ref. 182565 

182536 

82536 

181 716 

Note: This Figure depicts the Early Design assembly. 
Foc Late Design assembly, see Figure 15. 

Cable components found in Figure 19 

FIGURE 14. 182087 POLAR ADAPTER ASSEMB.LY 

Page 15 



SECTION 574-173-800TC 

Ir s'181242 7002 

0321542 

181678 

CY/181705 

181 702 

181706 

0'181607 
0303812 

121244 

®185683 
(3.2A SL-BL) 

330783 

181243' 

I 
V.) 185679 

et-181241 

120167 

,,'Mercury Wetted Contact Relay 
(Not supplied) 

0 334773 

2529 

1 25209 

151659— . ifela 
te -- 

124177 / -- 
3649 

Glee 

151659-" -- ee@-- 
V I 

1241n 
3649 

— 181606 

01 82536 

181711 

çfe e:1 
11 7176 

-181709 

'4 

—181716 
181241 

7002— «et 

00 o 82645 
N ao 

O Q2. 

121245 

181712--

181703 

181241 

0'182716 

330784 
125015 

___92260 

142865 

155750 

145321 

Igee°,:brkb, 

312272 

I>, -Ref. 182565 
C1312271 

S u pp I i ed W/30048>/suppl ied 
: 

i ez.-..,,, - 
..."- W/300480 

.0155750 030048Ó 

0" -- 4#@_ 10_ 

site 
-----„,„ 

0182536 

- 

181244 

0334774 

-64 

Suppl ied 

W/300480 

NOTE: Cable components found in Figure 19 

0181713 (Part of 182087 Polar Adapter) and 312282 
(Part of 186233 Polar Adopter) Cable Assemblies 

at 182087 Polar Adopter Assembly 
(120V DC signal line) 

0186233 Polar Adapter Assembly (60V DC signal line) 
Specification 50166S 

FIGURE 15. 182087 AND 186233 POLAR ADAPTER ASSEMBLIES 

Page 16 



ISS 5, SECTION 547-173-800TC 

• 
Ref. 182709 

1 82532 

110743 

151073\ 
\eijee 

Rotary Dial 

182724 

124177 

181241 

0-e 712 
181241 

181241 

181.282 

0182500 

*---181281 

181283 

I 82727 

182728 

181902** 

181289 

Specification 5016441 
@Peculiar to 193489 
** Refer to page 1 for finish suffix 

FIGURE 16. 193489 (With Dialer) And 195926 (Less Dialer) MODIFICATION KITS 

18190e* 

Specification 50164f 
0182698 Coble wiferminols 
(!) Peculiar to 193486 

(3) Replaced by 186597 

®Supplied as port of faceplate or 
con be ordered separately 

**Refer to page I for finish suffix 

FIGURE 17. 193486 (With Dial) And 195924 (Less Dial) MODIFICATION KITS: 

Page 17 



SECTION 574-173-800TC 

182535 

1 82556 

1 82667 

1 82666 

1 82663 182559 

efr/ 

82554 

11/4à 

182558 

KEY ASSEMBLY PART LOCATION TABLE 

POSITION 182581 1 82582 I 82583 ' 

F 
Plunger . 

1 82559 . I 82663 
Switch 1 82562 182561 

E 
Plunger 1 82667 182559 1 82667 
Switch 182562 182561 1 82562 

D Plunger 1 82667 182559 1 82667 
.Switch 181638 1 82562 I 82664 

C Plunger 1 82667 182559 1 82667 
Switch 1 82562 1 82664 

B 
Plunger 182667 1 82559 182667 
Switch 182562 1 82562 1 82562 

Plunger 1 82559 1 82667 
Switch 1 82562 182664 

Switc 

Plunger Spring 182554 182554 182554 

Lockout 182556 

Latch Bor 1 82666 
, 

Latch Spring 182535 
4 

, Bracket 181637 1 82557 1 82557 

FIGURE 18. KEY ASSEMBLIES 

181638 - 1 Contact - Single Swinger 
182561 - 3 Contact - Dual Swinger 

182562 - 4 Contact - Dual Swinger 
182664 - 2 Contact - Single Swinger 

' 4 Ø181637 (4 Key Pos itions) 
(D182557 (6 Key Positions) 

0 Must be ordered with 182558 Block 
because of Assembly procedure. 

Page 18 



ISS 5, SECTION 574-173-800TC 

afPort ci 182780 
41Part of 182679' 182679 

182644 182644 

\ I 
0 182644 

182643 

PART NO. COLOR 

181827 W-BK 

181828 W-0 

181829 W-BL 

1 82643 

182644 

PART NO. COLOR 

181830 W-Y 

181831 W-P 

181832 W-BR 

PART NO. COLOR 

180877 W-R 

180878 W-0 

180879 W-Y 

180880 W-G 

180881 W-BL 

180882 W-BK 

180884 W-S 

 1 82692 

182780 181827 

1 182644 82643— 

PART NO. COLOR 

182784 

I 

W-0 

I 

182785 W-BL 

1132644 

PART NO. COLOR 

180886 G 

180887 R 

180888 BL 

180889 Y 

1 80890 W 
180893 R-0 
180894 W-BL 

180895 W-G 

180896 W-Y 

180897 W-0 
180898 W-R 

180899 W-P 

1 80900 0 

181837 BK 

182643 

PART NO. COLOR 

1 82693 0 

181836 BL 

182643 

-182644 

PART NO. COLOR 

182786 

I 

W-M 

182787 W-Y 

I 

182788 W-P 

ee:5eeesem644 

PART NO. COLOR . 

182781 W-R 

182782 W-G 

182783 W-S 

1 84079 W-R 

1 84080 W-O 

184081 W -Y 

I 84082 W-G 

1 84083 W-BL 

184084 W-BK 

184155 

3204181/ \_[ 
1 45047 

3204 10 

aetitzz. 

320410 

I 80902 (3-1/2 Braided) 
1 93706 

320410 

181826 

113442 

FIGURE I 9. POWER CORDS AND JUMPERS 

151818 
151819 
182287 
199908 

Color Abbreviations 

BK = Block 
W = White 
R = Red 
G = Green 
Y = Yellow 

BL = Blue 
S = Slate 
BR = Brown 
O = Oronge 
P = Purple 

Page 19 



SECTION 574-173-800TC 

SLEEVE D 
Inside Diameter 

L 
Length 

155750 3/32" 1/2" 

155751 1/8" 1" 
155752 5/64" 1/2" 
155753 1/8" 1/2" 
155755 11/64" 5/8" 

181300 3/16" 1" 
181301 1/4" 1" 
181890 1/16" 1" 
181891 3/16" 2 -1/2" 
181892 9/64" 1" 
181893 

3/ 64" 
1" 

181895 /64" 3/8" 

184091 

181819 118203 

----182552 

400› er' ee,9 
¿ 82643 1 80042 1 82537 1 82644 1 82726 

181674 320410 320412 320408 192007 

ae? 
ele  

t ) 
6er 

182646 

171551 

1 82645 

182716 

320418 

181392 

182650 

FIGURE 20. CABLE COMPONENTS 

312813 

165008 

CABLE CLAMPS 

Part No. I .D . 

121242 
121243 
121244 
121245 
121246 
121247 
121248 
121249 
121250 
121251 

1/8 
3/16 
1/4 
5/16 
3/8 
7/16 
1/2 
5/8 
3/4 

19209 

qkle 

185676 

311406 185677 

Ce 

-182540 

182648 

195614 

6 2 

182536 

...... 
a  • 

145321 

Page 20 



ISS 5, SECTION 574-173-8COTC 

0177113 

-0151442 

08330 

-0181675 
1093117 0181246 

Oka. " L 0182523-... 
0186739,071053 I 

0156450 
03598-74 c2 _ • - 
102191 -' 
07002 

0186059 

0198518 

@321543— 

®124177-.. 
03598 

151412 

181242 

fla® 

7002 
151335 

1416 
151411 
181242 15141 , 
7002'' 

1809/04 

0 5-

181241 

0182716 

182648 

111017 

300340 

0199563 

0185677 

/ 0192007 
ce / 0311406 

die 

0102284 

0181240 

'..k5181424 

181811 

0182501 

0144590 

0107116 

322391 

(j) 148459 

0320408 

44, 

0 337992 

0320412 

40‘5) 0343234 Cable Assembly 
0 181815 Selector Magnet Driver Assembly 
CD 181818 Coble Assembly (Port of 181815 SMD and 322709 SMD) 
0332709 Selector Magnet Driver Assembly (Port of 181815 SMD) 

fell —Ow 1999 

e*, 

fer--e* 

0198650 

0 155750 
185676 

182501 

—.0 181821 

't -12245127)75 -{e7061 

-4)181819 

147031.. 

192007 Suppl i•d 

w/341932. • 
70021291.. 

343232 

343229 

154309 

182721 

181241 

FIGURE 21. LINE CONTROL COMPONENTS 

Page 21 



SECTION 574-173-800 IC 

343231 

7002 

2 191 
\ rpy 

iírjC.--)s-, 75750 

/ 185678(3/8A 
185682(3.0A SL-BL) 

114626 

30 17 13 

182182 

18261ii 
142269 

182684 

153817 \ 

1( 110743 
125011 

182723 

Page 22 

75750 

343230 

i«à) 7(502 
181241 

181241 ./ 

181282' 

82500 

----181281 

Supplied w/182182 

181241 

193438 

0See Figure 17 
for components 

\e't 150982 

125015 

343233 

327061 

182521 cer=r0 

181826 

181241 

FIGURE 22. LINE CONTROL COMPONENTS (Continued) 

176673 

153484 
m „.., 181241 

clfi y,...125015 178306 

194737 

Ref. 343229 

0 182582 Key Assembly 



ISS 5, SECTION 574-173-800TC 

NUMERICAL INDEX 

Part 
Number 

Description and 

Page Number 

1010 Screw, 6-40 Shoulder 14 

1028 Screw, 4-40 x 1/4 Fil 3 
1163 Screw, 4-40 x 3/16 Fil 3 

1207 Screw, 4-36 x 5/16 Flat 

14 

1297 Screw, 6-40 x 2-7/16 Fil 

5 

2191 Lockwasher 3,7,8,12,13, 

21,22 
2529 Bushing, Insulating 

15,16 

3438 Washer, Flat 5 

3598 Nut, 6-40 Hex 6,7,8,9,12, 
13,21 

3640 Lockwasher 3,11 

3646 Lockwasher 5,7 

3649 Washer, Flat 4,6,15,16 

5599 Nut, 8-32 Hex 7 

6805 Screw, 6-40 Shoulder 14 

7001 Washer, Flat 7,8,12,13,21 

7002 Washer, Flat 2 to 13, 

15,16,17,21,22 

8330 Washer, Flat 2,6,7,8,9, 

10,12,13,21,22 

43633 Screw, 5-40 x 3/16 Fil 2 

70072 Lockwasher 4 

71073 Washer, Flat 12,13,21 
75750 Washer, Insulating 22 

77920 Screw, 6-40 x 1-15/16 
Fil 6 

89969 Washer, Insulating 5 

90787 Screw, 4-40 x 3/8 Hex 2 

91943 Jumper, 2-1/4" Black 19 

92260 Lockwasher 2,15,16 

93117 Lockwasher 12,13,21 

93118 Lockwasher 2 

96717 Screw, 4-40 Shoulder 2 
98544 Connector, 8 Pt Plug 20 

98726 Screw, 3-48 x 1/4 Fil 4 

107116 Lockwasher 5,9,12,13,21 

110743 Lockwasher 2,3,6,14,17,22 

111017 Screw, 6-40 x 5/16 Fil 

2,3,5,6,7,8,10,12,21 

111640 Screw, 2-56 x 7/32 Fil 2 

112620 Screw, 4-40 x 1/2 Hex 3 

113442 Jumper, 2-1/2" Brown 19 

114626 Screw, 6-40 x 2-1/16 Fil 

22 

115594 Nut, Speed 14 

Part Description and 

Number Page Number 

117176 Fuse, SL-BL 0.5 Amp 4, 

10,15,16 

118203 Resistor, 4700 Ohm 10,20 

120167 Fuse, SL-BL 3.2 Amp 4,16 

121242 Clamp, 1/8 ID Cable 20 

121243 Clamp, 3/16 ID Cable 20 

121244 Clamp, 1/4 ID Cable 16, 

20 

121245 Clamp, 5/16 ID Cable 2, 

6,7,8,15,16,20 

121246 Clamp, 3/8 ID Cable 20 

121247 Clamp, 7/16 ID Cable 2, 

20 

121248 Clamp, 1/2 ID Cable 20 

121249 Clamp, 5/8 ID Cable 20 

121250 Clamp, 3/4 ID Cable 20 

121251 Clamp, 1 ID Cable 20 

121551 Screw, 8-32 x 1/4 Hex 2, 

3,6 

121790 Screw, 6-40 x 1-7/8 Hex 
4,5 

124177 Lockwasher 4,5,6,8,9,12, 

13,15,16,17,21 

124220 Pin, Drive 20 

124334 Plate, Mounting 15 

125011 Washer, Flat 2,3,13,14,22 

125015 Washer, Flat 3,4,6,8,9, 

13,15,16,22 

125205 Screw, 6-40 x 7/16 Fil 
8,12,13,21 

125209 Screw, 6-32 x 9/16 Rd 
15,16 

139820 Fuse, SL-BL 2.5 Amp 8 

142269 Fuse, SL-BL 3 Amp 4,6,7, 

10,22 

142865 Screw, 6-40 x 2-1/3 Hex 

16 

144587 Diode 10 

144590 Screw, 6-40 x 1-3/8 Fil 

9,12,13,21 

145046 Connector, 3 Pt Plug 19 

145047 Connector, 3 Pt 
Receptacle 19 

145193 Screw, 6-40 x 2-1/16 Fil 

7 

145321 Tie, Cable 16,20 

147031 Screw, 6-40 x 1-13/16 Fil 

21 
148459 Tab, Polarizing 7,21 

Part Description and 

Number Page Number 

150089 Screw, 4-40 x 1/2 Fil 2, 

6 

150710 Screw, 6-40 x 1-1/4 Fil 

7,8,13 
150966 Insulator, Terminal 2,3 

150978 Screw, 6-40 x 1-1/8 Fil 

4 

150982 Screw, 4-40 x 7/16 Fil 3,22 

151073 Screw 4-40 x 5/32 Fil 17 

151152 Screw, 4-40 x 3/16 Hex 
14 

151335 Stud 2,3,5,6,7,8,10,12,21 
151411 Block, Terminal 5,6,7,8, 

10,12,21 

151412 Insulator, Terminal 5,6, 

7,8,10,12,21 

151415 Block, Terminal 2,3 

151416 Nut, 6-40 Hex 2,3,5,6, 

7,8,10,12,21 

151442 Screw, 6-40 x 1/2 Hex 7, 

8,12,13,21 

151630 Screw, 6-40 x 1/4 Hex 

2,3,9 

151637 Screw, 4-40 x 1/4 Fil 14 

151659 Screw, 6-40 x 1/2 Fil 

15,16 

151661 Screw, 6-40 x 1 Fil 4 

151692 Screw, 6-40 x 3/16 Fil 6, 

12 

151693 Screw, 6-40 x 9/16 Fil 

4 

151738 Screw, Identification 6 

151818 Jumper, 4-1/4" Black 19 

151819 Jumper, 3" Black 19 

151827 Strap, Terminal 5,10 

151880 Nut, 4-40 Hex 11 

152441 Washer, Flat 14 

152634 Washer, Flat 14 

152893 Screw, 4-40 x 1/4 Hex 

2,3 

Screw, 6-32 Spl 3,4,10,22 

Network, Spark 

Suppression 7,19,20,21 

153799 Screw, 4-40 x 21/64 Hex 

3 

Screw, 4-40 x 3/8 Hex 3,22 

Plate 14 

Bushing 21 

Sleeve, 3/32 ID x 1/2" 
Lg Insulating 13,16,20,21 

153484 

153631 

153817 

154173 
154309 

155750 

Page 23 



SECTION 574-173-800TC 

NUMERICAL INDEX (Continued) 

Part 

Number 
Description and 
Page Number 

155751 Sleeve, 1/8 ID x 1" Lg 
Insulating 20 

155752 Sleeve, 5/64 ID x 1/2" 
Lg Insulating 13,20 

155753 Sleeve, 1/8 ED x 1/2" 

Lg Insulating 8,13,20,21 
155754 Sleeve, 1/16 ID x 1/2" 

Lg Insulating 10 

155755 Sleeve, 11/64 ID x 5/8" 

Lg Insulating 8,12,13,20 

156450 Screw, 2-56 x 1/2 Fil 12, 
13.21 

157869 Spacer, .824" Thk 21 
158807 Wcrew, 3-48 x 11/64 Fil 4 
159597 Washer, Flat 2 
159931 Clamp 6 
159932 Keeper 6 

162360 Fuse, SL-BL .8 Amp 7 
163632 Spacer, 1" Lg 7 
165008 Turret, Terminal 6,10,20 
171526 Resistor, 15,000 Ohm 6 
171527 Resistor, 200 Ohm 6 

171541 Diode 6,10,20 
171551 Connector, 16 Pt Plug 20 
171593 Fuse, .5 Amp 6 
174412 Spacer, .531" Thk 5 
176673 Suppressor, Spark 10,22 
177113 Insulator 7,8,12,13,21 

1 78306 Relay, Power 4,10,22 
178535 Suppressor, Spark 3,4 
178831 Connector, 2 Pt 

Receptacle 6,7 

178832 Plate, Adapter 6,7 
180042 Terminal, Tab Type 20 

180877 Jumper, 2-3/4" White-
Red 19 

180878 Jumper, 2-3/4" White-
Orange 19 

180879 Jumper, 2-3/4" White-
Yellow 19 

180880 Jumper, 2-3/4" White-
Green 19 

180881 Jumper, 2-3/4" White-
Blue 19 

180882 Jumper 2-3/4" White-
Black 19 

180884 Jumper, 2-3/4" White-
Slate 19 

180886 Jumper, 2-1/2" Green 19 

Part 

Number 
Description and 
Page Number 

180887 Jumper, 2-1/2" Red 19 
180888 Jumper, 2-1/2" Blue 19 
180889 Jumper, 2-1/2" Yellow 

19 

180890 Jumper, 2-1/2" White 
19 

180893 Jumper, 2-1/2" Red-
Orange 19 

180894 Jumper, 2-1/2" White-
Blue 19 

180895 Jumper, 2-1/2" White-
Green 19 

180896 Jumper, 2-1/2" White-
Yellow 19 

180897 Jumper, 2-1/2" White-
Orange 19 

180898 Jumper, 2-1/2" White-
Red 19 

180899 Jumper, 2-1/2" White-
Purple 19 

180900 Jumper, 2-1/2" Orange 19 

180902 Jumper, 3-1/2" Braided 19 
180904 Tab, Terminal 5,6,7,8,10, 

12,21 
181106 Plate, Baffle 14 
181107 Bracket 14 

181240 Screw w/Lockwasher, 6-40 
x 3/16 Hex 2,4,6,7,10,12, 
13,14,21 

181241 Screw w/Lockwasher, 6-40 
x 1/4 Hex 2 to 10,12, 
13,14,15,16,17,21,22 

181242 Screw w/Lockwasher, 6-40 

x 5/16 Hex 2,6,7,8,10, 
11,12,15,16,21 

181243 Screw w/Lockwasher, 6-40 

x 3/8 Hex 4,7,15,16 
181244 Screw w/Lockwasher, 6-40 

x 7/16 Hex 16 
181245 Screw w/Lockwasher, 6-40 

x 1/2 Hex 7 

181246 Screw w/Lockwasher, 6-40 
x 5/8 Hex 4,21 

181248 Screw w/Lockwasher, 6-40 

x 7/8 Hex 6,8,10,12,13,21 
181281 Bracket, Right 17,22 

181282 Bracket, Left 17,22 
181283 Spacer, .065" Thk 3,17 
181287 Holder, Card 17 

Part 
Number 

181289 
181297 
181300 

181301 

181392 

181424 

181602 
181604 
181606 
181607 

18/631 
181632 
181637 
181638 
181642 

181645 
181661 
181672 
181673 
181674 
181675 

181676 
181678 
181702 

181703 
181704 
181705 

181706 
181707 
181708 

181709 
181711 
181712 
181713 
181716 
181721 

181729 

181809 
181810 
181811 

181814 

Description and 

Page Number 

Window, Plastic 17 
Cover, Insulating 7,10 
Sleeve, 3/16 ID x 1" Lg 

Insulating 8,12,20 
Sleeve, 15/64 ID x 1" 
Lg Insulating 20 

Terminal, Tab Type 2,7, 
9,10,20,22 

Nut, 6-40 Sq 4,6,7,8,10, 
12,13,21 

Card, Circuit 2 
Card, Circuit 4 
Card, Circuit 15,16 
Card, Circuit 15,16 
Strip Assembly, Lamp 2 

Button Assembly 2 
Bracket 18 

Contact Assembly 18 
Transformer 4,5 
Dial, Rotary 2 

Buzzer, 115V AC 2 
Relay, Power 4 
Bracket, Relay 4 

Terminal, Tab Type 20 
Transistor, Power 7,8,12, 
13,21 

Shield, Relay 4 
Bracket 15,16 

Bracket w/Nuts 15,16 
Bracket 15,16 

Spacer, 7/16" Thk 15 
Screw, No. 4 Self-

Tapping 15,16 
Nut, Speed 15,16 
Nut, Speed 15,16 
Bracket, Connector 
Mounting 15 

Holder, Fuse 15,16 
Transformer 15,16 

Resistor, Power 15,16 
Cable Assembly 16 

Bracket, Resistor 15,16 
Connector, 12 Pt Plug 
Type 13,20 
Connector Assembly 5,20 
Bracket, Switch 6,12 
Relay 6 
Bracket 6,21 

Capacitor, 250 MFD 6 

Page 24 



ISS 5, SECTION 574-173-800TC 

NUMERICAL INDEX (Continued) 

Part 

Number 

Description and 

Page Number 

181815 Driver Assembly, 

Selector 1,13,21 

181816 Resistor, 4,200 Ohm 6 

181817 Bracket 6 

181818 Cable Assembly 13,21 

181819 Connector, 15 Pt Circuit 

Card 8,9,12,13,20,21 

181821 Card, Circuit 13,21 

181822 Bracket 13 

181824 Knob, Gray Pointer 6,7, 

12,14 

181825 Cover, Relay 6 
181826 Jumper, 2" Black 19,22 
181827 Jumper, 2-3/4" White-

Black 19 

181828 Jumper, 2-3/4" White-

Orange 19 
181829 Jumper, 2-3/4" White-

Blue 19 

181830 Jumper, 2-3/4" White-
Yellow 19 

181831 Jumper, 2-3/4" White-

Purple 19 

181832 Jumper, 2-3/4" White-

Brown 19 

181836 Jumper, 4-1/2" Blue 19 

181837 Jumper, 4-1/2" Black 19 

181841 Nameplate 6 

181844 Nameplate 7 

181857 Plate 7 

181879 Transformer, Power 6 

181881 Bracket w/Studs 7 

181882 Bracket, Switch 7 

181889 Card, Circuit 7 

181890 Sleeve, 1/16 ID x 1" Lg 
Insulating 19,20 

181891 Sleeve, 3/16 ID x 2-1/2" 

Lg Insulating 20 

181892 Sleeve, 9/64 ID x 1" Lg 

Insulating 20 

181893 Sleeve, 3/64 ID x 1-1/2" 

Lg Insulating 20 

181895 Sleeve, 9/64 ID x 3/8" 

Lg Insulating 20 

181897 Transformer 8,9 

181899 Plate w/Bushings 8,9 

181902** Faceplate 17 

181904** Faceplate 17 

181994 Bracket, Guide 6,10,12 

Part 

Number 

Description and 

Page Number 

181996 Insulator 6 

181999 Insulator 6,10,12,13,21 

182065 Plate, Identification 

6,7 

182066 Plate, Identification 7 

182087 Adapter Assembly, Polar 

1,15,16 

182162 Post 4 

182173 Spacer, 3/4" Lg 7 

182177 Card, Circuit 7 

182182 Holder, Fuse 6,7,8,10,12, 

22 

182184 Fuse, 2.8 Amp 6,7 

182185 Bracket 8,9 
182186 Jumper, 3" Black 8 

182187 Jumper, 3" Orange 8,12 

182188 Cable w/Terminals 8 
182189 Tag, Warning 8 

182190 Modification Kit 8 

182191 Relay 3 

182192 Bracket 3 

182193 Insulator 3 

182251 Plate, Identification 13 

182284 Insulator, .015" Thk 4, 

6,8,10,12,13,21 

Jumper, 6" Purple 19 

Insulator, .031" Thk 4 

Card Set, Index 17 

Card Set, Dialing 17 

Dial, Rotary 2,17,22 

Capacitor, 1,500 MFD 4, 

7,8,10,12,13,21 

182502 Nut, No.14 Speed 2,6,7, 

10,12,21 

Ringer w/Terminals 2,14 

Transmitter 2 

Cord, Power 12,19,22 

Resistor, 35 Ohm 5 

Rectifier 6 
Clip, Fuse 4 

Clamp, 1-3/8" ID 
Mounting 4,6,7,8,10,12,13, 

21 

Button Assembly 2,3,22 

Screw, 4-40 Shoulder 2 

Lamp, 10V 2,3 

Strip Assembly, Lamp 2 

Filter 2,17 

Screw, 4-40 Spl 18 

182287 

182492 

182494 

182495 

182500 

182501 

182503 

182504 

182510 
182517 

182520 

182522 

182523 

182524 

182527 

182529 

182530 

182532 

182534 

Part 

Number 

Description and 

Page Number 

182535 Spring 18 

182536 Connector, 15 Pt Circuit 

Card 4,15,16,20 

182537 Terminal, Tab Type 20 

182538 Terminal, Tab Type 20 

182539 Connector, 15 Pt 

Receptacle Type 20 

182540 Connector, 15 Pt Plug 

Type 20 

Card, EC543 Circuit 4 

Card, EC544 Circuit 4 

Cap, 12 Pt Connector 20 

Plate, Base 18 
Spring, Compression 18 

Lockout 18 
Bracket 18 

Frame 18 

Plunger 18 

Contact Assembly 18 

Contact Assembly 18 

Plate w/Bracket 2 
Bracket 4 

Bracket 2,15,16 

Bracket, Left 2 

Bracket, Connector 5 

Strap 2 

Clamp 2,7 

Screw, 6-40 Shoulder 2 

Bracket 4 

Bracket, Right 2 

Bracket 2 

Bracket 4 

Key Assembly 18 

Key Assembly 18,22 

Key Assembly 18 

Block, Terminal 2 

Insulator, .031" Thk 4 

Post, Square 4 
Post, Round 4 

Stud 4 
Fuse, SL-BL 3/8 Amp 4, 

6,8,10,12,22 

182612 Screw, 6-40 x 1-1/2 Hex 

4,5 

Pad 2 

Capacitor, 1 MFD 2 

Bracket 2 

Screw, 6-40 Shoulder 2, 
14 

182543 

182544 

182552 
182553 
182554 

182556 
182557 

182558 
182559 

182561 

182562 

182563 
182564 

182565 

182566 
182567 

182568 

182569 

182571 

182575 

182576 

182577 

182578 

182581 

182582 

182583 

182590 

182607 
182608 

182609 

182610 

182611 

182615 

182617 

182618 

182619 

Page 25 



SECTION 574-173-800TC 

NUMERICAL INDEX (Continued) 

Part 

Number 
Description and 

Page Number 

182622 Dial, DC Card 17 

182631 Card, Circuit 8,12 

182643 Terminal, Plug Type 13,19, 
20,21 

182644 Terminal, Receptacle 

Type 10,11,19,20 
182645 Connector, 9 Pt 

Receptacle Type 15,16,20, 
21 

182646 Connector, 9 Pt Plug 

Type 20 

182648 Connector, 12 Pt 

Receptacle Type 5,6,7,10, 
11,20,21 

182650 Connector, 6 Pt Plug 

Type 20 
182651 Bracket 2 

182652 Potentiometer, 250 Ohm 2 
182653 Knob 2,14 

182658 Socket, Lamp 14 

182660 Switch, Pushbutton 14 
182663 Plunger 18 

182664 Contact Assembly 18 
182666 Bar, Latch 18 

182667 Plunger 18 

182669 Relay, Power 3 

182679 Jumper w/Spark 
Suppressor 19 

182682 Speaker, 2" 14 
182683 Resistor, 50 Ohm 14 

182684 Strap 3,22 

182688 Switch, Turn Button 14 
182692 Jumper, 2-1/4" Orange 

19 

182693 Jumper, 2-1/4" Orange 
19 

182698 Cable w/Terminals 17 
182700 Plate, Base 3,6 

182706 Plate, Pilot 14 

182707 Bracket, Pilot 14 

182708 Bracket, Left 3 
182709 Bracket, Right 3,17 

182710 Bracket, Upper 6,10 
182711 Bracket, Lower 6,10 

182713 Cap, Amber Lens 14 

182714 Cap, White Lens 14 

182716 Connector, 9 Pt Plug 

Type 13,15,16,20,21 
182717 Board, Terminal 3 

Part 

Number 

182718 

182721 

182722 

182723 

182724 

182726 

182727 

182728 
182729 

182730 

182732 

182733 

182759 
182761 

182768 

182780 

182781 

182782 

182783 

182784 

182785 

182786 

182787 

182788 

182793 
182794 

182796 
183111 

183141 

183511 

183512 

183524 

183525 

183526 

184011 
184012 

Description and 

Page Number 

Buzzer, 10V AC 3 
Bracket 14,21 

Transformer w/Terminals 
13 

Bracket 3,17,22 
Plate, Dial 17 

Terminal, Receptacle 
Type 13,20,21 

Bracket, Left 17 

Bracket, Right 17 

Link, Ringer 14 

Bracket, Support 3 

Connector, 50 Pt Plug 20 
Connector, 50 Pt 

Receptacle 20 

Shield, Insulating 5 

Capacitor, 0.5 MFD 3 

Bracket, Fuse 6 

Jumper, 2-1/4" White-
Black 19 

Jumper, 2-3/4" White-
Red 19 

Jumper, 2-3/4" White-
Green 19 

Jumper, 2-3/4" White-
Slate 19 

Jumper, 2-1/4" White-

Orange 19 

Jumper, 2-1/4" White-
Blue 19 

Jumper, 2-1/4" White-

Brown 19 

Jumper, 2-1/4" White-
Yellow 19 

Jumper, 2-1/4" White-
Purple 19 

Plate, Heat Sink 13 
Bracket 14 

Insulator, .032" Thk 6 
Label 13 

Holder, Card 17 

Plate, Pilot 14 

Bracket, Switch 14 

Button, Turn 14 

Washer, Flat 14 
Ring, Retaining 14 

Transformer 13 

Driver Assembly, 

Selector Magnet 13 

Part 

Number 
Description and 

Page Number 

184036 Relay 3 

184037 Bracket, Relay Mounting 

3 

184043 Resistor, 800 Ohm 6 

184044 Resistor, 8,000 Ohm 6 
184045 Socket, Relay 3 

1 84048 Driver Assembly, 

Selector Magnet 1,13 
184049 Cable Assembly 13 

184050 Bracket 13 
184075 Stud 3 

184076 Cable Assembly 19 

184078 Insulator, .032" Thk 6 

184079 Jumper, White-Red 19 

184080 Jumper, White-Orange 19 
184081 Jumper, White-Yellow 19 
184082 Jumper, White-Green 19 
184083 Jumper, White-Blue 19 

184084 Jumper, White-Black 19 

184091 Connector, 12 Pt Plug 20 
184151 Switch, DP-ST 12,14 

184155 Cable Assembly 19 

184169 Capacitor, 500-600 MFD 
7 

184171 Strip, Terminal 7 
184209 Insulator 7 

184210 Insulator 7 
184222 Transformer 7 

184223 Pad 7 

185676 Terminal, Plug Type 12, 
13,20,21 

185677 Terminal, Receptacle 

Type 10,20,21 

185678 Plate, Identification 4, 

6,8,10,12,21 

185679 Plate, Identification 4, 
10,16 

185681 Plate, Identification 8 

185682 Plate, Identification 4, 
6,10,22 

185683 Plate, Identification 4,16 

1857i8 Diode w/Terminals 6 
185732 Bracket, Fuse 12 

186059 Terminal 7,8,12,13,21 
186060 Screw, 6-40 Shoulder 2 

186233 Adapter Assembly Polar 
1,16 

186588 Transformer w/TerminaLs 
12 

Page 26 



ISS 5, SECTION 574-173-800TC 

NUMERICAL INDEX (Continued) 

Part 

Number 
Description and 

Page Number 

186590 Plate 12 

186597 Card Set, Dialing 17 

186628 Bracket 6 

186651 Transformer 6 

186698 Bracket 12 

186739 Cover 12,13,21 

186741 Jumper, 9" Green 2,6,7, 
9,10,22 

187069 Barrier 4,5 

187109 Bracket 7 

187110 Transformer w/Terminals 7 
187111 Bracket 7 

187112 Bracket 7 
187115 Filter 7 

187260 Connector, 15 Pt Receptacle 

20 

187261 Shell, Junction 20 
187263 Cord, Power 19 

192007 Terminal, Tab Type 8,12, 

17,20,21 

193040 Connector w/Guide Slot 

7,20 

193209 Connector, Receptacle 
Type 7,20 

193434 Button Assembly 3 

193438 Strip, Lamp 3,22 
193486 Modification Kit 1,17 

193489 Modification Kit 1,17 

193706 Jumper, 3" White-Orange 
19 

194737 Buzzer 22 

195614 Pin, Key 5,6,7,20 

195924 Modification Kit 1,17 

195926 Modification Kit 1,17 

197081 Switch, 3 Positions 6,7, 

14 

198518 Bushing, Insulating 7,8, 

12,13,21 
198522 Clip, Spring 7 

198649 Connector, 15 Pt Circuit 
Card 7 

198650 Key, Polarizing 7,8,12,13, 
21 

199311 Insulator 17 

199397 Bracket, Fuse 6,10 

199563 Connector, 36 Pt Card 21 

199908 Jumper, 3-1/2" White 19 

Part 

Number 
Description and 
Page Number 

300340 Bushing 2,3,6,9,10,12,21 
300480 Diode 16 

301713 Connector, 2 Pt 

Receptacle 6,7,22 
303162 Card, Circuit 4 

303809 Card, Circuit 2 

303812 Card, Circuit 16 

303824 Card, Circuit 11 

304660 Insulator, .031" Thk 4 
304992 Bushing, Blocking 3 

305689 Card, Circuit 2 
311406 Terminal, Receptacle 

Type 13,20,21 
312271 Plate 16 

312272 Insulator 16 

312282 Cable Assembly 16 

312813 Connector, Plug Type 20 

315542 Lamp, 14V Incandescent 
14 

315893 Key, Polarizing 4,15 

320408 Terminal, Spade Type 17,20, 
21 

320410 Terminal, Spade Type 6,8, 
12,19,20 

320412 Terminal, Spade Type 8, 
13,20,21 

320418 Terminal, Ring Type 2,7, 

9,10,19,20,21,22 
320420 Terminal, Ring Type 10, 

12,20,21 

321009 Cap, Plastic 11 
321542 Bracket 16 

321543 Bracket 12,13,21 
321544 Bracket 13 

322391 Card, Circuit 21 

323614 Switch, Slide 10 
327056 Button 11 

327061 Lamp, 24 V 11,22 

327326 Jumper, 2-3/4" Green 10, 
19 

327806 Plug 11 

328591 Strap, Cable 6 
330545 Tab, Dark Red 11 

330546 Tab, Amber 11 

330781 Shield, Transformer 5,9 

330782 Shield, Transformer 5,9, 
13 

Part 

Number 
Description and 

Page Number 

330783 Shield, Transformer 16 

330784 Shield, Transformer 16 
330793 Transformer 13 

330794 Transformer w/Terminals 
9 

330795 Transformer w/Terminals 
4,5 

330905 Label, Off Line 11 

330906 Label, Out of Service 11 

332709 Driver Assembly, Selector 
13,21 

333515 Shield, Transformer 13 
334167 Network, Spark Suppression 

17 

334652 Insulator, Switch 6,7,12 
334773 Label 16 

334774 Strap 16 
334776 Label 11 

334782 Label 11 

334786 Label 11 
334793 Label 11 

336318 Cable Assembly 11 

336319 Jumper w/Diode 10 
336333 Plate, Nut 11 

336334 Collar 11 

336337 Bracket 11 

336338 Plate 11 

336339 Plate 10,11 
336340 Switch, Key 11 

336363 Bushing, Insulating 11 

336364 Pad 11 

336365 Label 10 
336366 Bracket 10 

336381 Diode w/Terminals 10 

336382 Sleeve, 5/16 ID x 1" Lg 
Insulating 10 

337992 Transformer w/Terminals 
13,21 

337993 Transformer 8,9 

337994 Transformer 5 

343229 Plate 21,22 
343230 Bracket 22 

343231 Resistor, 150 Ohm 22 

343232 Transformer w/Terminals 21 

343233 Insulator 22 

343234 Cable Assembly 21 

343470 Label 6,7 

Page 27 

27 Pages 



i 

o 

0 

o 

0 

O 

0 

0 



TELETYPE CORPORATION SECTION 574-174-800TC 
Skokie, Illinois, U.S.A. Issue 4, May 19741 

32 TAPE READER (UX) 

PARTS 

FIGURE CONTENTS PAGE 

1 Reader Mechanism 2 

2 Tape Feed Magnet 3 

3 Contact Block 3 

Numerical Index 4 

©1963 by Teletype Corporation 
All rights reserved 
Printed in U.S.A. Page 1 



SECTION 574-174-800TC 

183095 

111410 —e 
110743 
151880'-e 

183015 

e 
119649 

1 83034 

° 183106 

181241 

183071 
90517 

Markings Plates 
Teletype Code 
Pat. Pending 
U.S. Patents 
Tel ct) pe I .D . 

Part No. 
1 81 991 
182251 
184101 
184104 

183016 

e-, 

119651 

90517 

183036 — 

1 83020 

181240 

186235 

42661 

4 
183064 

2-- 183023 
119652 

«). 

183027 

3598 

124177 

Ref. 184002. 

S. o.P 
Fope Aloe PIA) cs- 1-DP ?Lien. 

FIGURE 1. READER MECHANISM 

Page 2 

/183044 

183033 

EARLY DESIGN 

183032 

312918 11172993 

183029 

320418 
182851 181240 

333147-

183133 

_119651 

/ 183070 

183011 

158148 

119651 

183092 

181240 

183091 

181240 
/ 

320418 -deIW 
'-
185792 

75645 

180902 

320410 

181242 1 

125015 

121244 
Ref. 183133 121246 

EARLY DESIGN 



ISS 4, SECTION 574-174-800TC 

Ref. 186235 
X fl ‘t) 183136 

104807N 

151880 
104807 

110743 

181241"--
152893 183041 

sa\x 104807 
\ 110743 

151152 

00 
0 182539 

\ 

® 1 82726 

00 
®182537 

eee\e 

18567(6:ee 

(:)() 182647 
/ 

183004 

183111 
183038 

183039 

183037 

181241 

,---183061 

FIGURE 2. TAPE FEED MAGNET 

183090 (Auto. Reader Control) 

183051 (Manual Reader Control) 

183050 

00 
195614 

00 
0183089 

00 180041 
182644 

00 \ 
182643 

183097 

EARLY DESIGN 

184003 

frs- 1.250 

119651 
183104 

184002 

277M 

183045 (Late design has a 
blind opening in its handle) 

3598 

124177,2,e) 
-183115  

<182e,e7.J.2r-s- Ref. 183036 

II 

seAIS 

183026 

151152 183035 
\ 110743 

%1-9- 160642 

104807 - 
ti e , 

riej \ Ref. 184002 

0187117 Cable Assembly 
(D184146 Cable Assembly 

183073 Cable Assembly 

FIGURE 3. CONTACT BLOCK 

186237 

Page 3 



SECTION 574-174-800TC 

NUMERICAL INDEX 

Part 
Number 

Description and 

Page Number 

277M Coil, Magnet 3 
3598 Nut, 6-40 Hex 2,3 

42661 Spring 2 
75645 Screw, No. 0 x 1/8 Drive 

2 
90517 Spring 2 

104807 Washer, Flat 3 
110743 Washer, Lock 2,3 
111410 Washer, Flat 2 
119649 Ring, Retaining 2 
119651 Ring, Retaining 2,3 
119652 Ring, Retaining 2 
121244 Clamp, 1/4 ID Cable 2 
121246 Clamp 3/8 ID Cable 2 
124177 Washer, Lock 2,3 
125015 Washer, Flat 2 
151152 Screw, 4-40 x 3/16 Hex 3 
151880 Nut, 4-40 Hex 2,3 

152893 Screw, 4-40 x 1/4 Hex 3 
158148 Washer, Felt 2 
160642 Spring 3 
172993 Spring 2 
180041 Spring 3 

180902 Jumper, 3-1/2" Braided 
2 

181240 Screw w/Lockwasher, 6-40 
x 3/16 Hex 2 

181241 Screw w/Lockwasher, 6-40 

x 5/16 Hex 2,3 
181242 Screw w/Lockwasher, 6-40 

x 5/16 Hex 2 

181991 Plate, Identification 2 
182251 Plate, Identification 2 
182275 Wire, Contact 3 
182537 Terminal, Tab Type 3 

Page 4 
4 Pages 

Part 
Number 

Description and 
Page Number 

182539 Connector, 15 Pt 
Receptacle Type 3 

182643 Terminal, Plug Type 3 
182644 Terminal, Receptacle 

Type 3 
182647 Connector, 12 Pt Plug 

Type 3 

182726 Terminal, Receptacle 
Type 3 

182851 Spacer, .062" Thk 
2 

183004 Post, Spring 3 
183011 Pawl, Feed 2 
183015 Lever, Detent 2 
183016 Pawl, Blocking 2 
183020 Bracket, Blocking Pawl 2 
183023 Bracket, Detent 2 
183024 Wire, Contact 3 
183025 Bracket 2 
183026 Post, Contact Block 3 
183027 Shaft, Feed Wheel 2 
183029 Latch, Spring 2 
183032 Lid, Tape 2 
183033 Bail, Tight Tape 2 
183034 Lever, Tight Tape 2 
183035 Guide, Sensing Pin 3 
183036 Plate, Back 2,3 
183037 Screw, 4-40 Shoulder 3 
183038 Bushing, Upstop 3 
183039 Buffer, Upstop 3 

183041 Bracket, Upstop 3 
183042 Spring, Compression 3 
183044 Pin, Tape Out 2 
183045 Lever, Start-Stop 3 
183048 Plate, Top 2 

Part 
Number 

183050 
183051 

183061 
183064 
183070 
183071 
183073 
183089 
183090 
183091 
183092 
183095 
183097 
183104 
183105 

183106 
183111 

183115 
183116 
183133 
183136 

184002 

184003 
184101 
184104 
184146 
185676 
185792 
186235 
186237 
187117 
195614 
312918 
320410 
320418 
333147 

Description and 
Page Number 

Bar, Common 3 
Lever, Detent 3 

Core, Magnet 3 

Insulator, Tape Out Pin 2 
Grommet, Spacer 2 
Wheel, Feed 2 
Cable Assembly 3 
Block, Contact 3 
Lever, Detent 3 
Post 2 
Cup 2 
Stud, Tape Guide 2 
Pin, Sensing 3 

Spring 3 

Spring 3 
Spring 2 
Label 3 

Wire, Contact 3 
Wire, Contact 3 
Bracket 2 
Plate 3 

Armature 2,3 
Shaft, Armature 3 
Plate, Identification 2 
Plate, Identification 2 
Cable Assembly 3 
Terminal, Plug Type 3 
Plate, Identification 2 
Plate, Top 2,3 
Pin, Sensing 3 
Cable Assembly 3 
Pin, Key 3 

Strap 2 
Terminal, Spade Type 2 
Terminal, Ring Type 2 
Jumper, 1-3/4" Braided 2 



TELETYPE CORPORATION 

Skokie, Illinois, U.S.A. Issue 4, May 1974 

32 TAPE PUNCH (UPE) 

PARTS 

FIGURE CONTENTS PAGE 

1 Punch Mechanism 2 

2 Punch Mechanism (Continued) 3 

3 Punch Mechanism (Continued) 4 

4 Power Bail Mechanism 5 

Numerical Index 6 

© 1963 and 1965 by Teletype Corporation 
All rights reserved 
Printed in U.S.A. 

SECTION 574-175-f300TC 

Page 1 



SECTION 574-175-800TC 

182890 1 82845 

184095 N 11 96490 

1 82936 ---

119649 

182803 

182801 182800, \ 

182802 

11 9649 

128357 

119649 

5 182878 119653 

19" \ 182837 \ 

\h: 

182889 

82882 

182823 
182905 \ 

11 9649 \ 

182804 

182800 

182857 
182806 

90054 

11 9649 
182856 

e 
11 9649 

00186047 

()" .82810 

0 10186 047 

.....""•182843 

182858 

(:)182811 r;\ 
‘482812 

m  .0182925 
eon 

-̀'185777 
182810 

00119652 
119649 

e 00186048 182828 

lete,00119652 

@18777 

185776 -- e 
182827 

119649---
\ 

3598 98 
\ are ' 

182807 
w \ \ 

\ 7002 
124177 

182854 ) 
... t 

e.)e 

35 98 

182811 — 

181244 

182844-.. 
182879 

119649 

119649 

.186256 

024 124177 \ 

-124177 .7002 181240 ji 

\ 8449 
125015 

— 182256 

185846 

1\82813 

182925 
1 185 777 82392 

182808 9652 
182925 

185777 Early Design 

NOTE: See Figure 3 for Early Design Parts 
°Peculiar to Units with Answer Back Feature 
®186076 Set of Parts 

FIGURE 1. PUNCH MECHANISM 

Page 2 



ISS 4, SECTION 574-175-800TC 

182853 
182821 

182822'. 

181241\  

N181244 

125015 
182893 

125011 
/ 110743 

-* 4 153799 
tie 

181244 

LEVER LEVER W/STUD I 

SLOT PART NO. SLOT PART NO. 

A -0 182866 1 1 82862 

1 _ 2 1 82860 

2 182432 3 182863 

3 182433 4 182864 

FEED 182872 5 1 82865 

4 182434 6 1 82861 

5 182435 7 — 

6 182436 8 — 

7 — 

8 — 

A-8 182457 

EARLY DESIGN 
Interchan‘eable 

181242 

4 Note: 

••••••., 

187073 

See Figure 3 

8 
I 

70466 

181245 

182253 

182252 

182254 

181244 

0-124177 153817 • '.7*\ • 

C) tr-, 

•••••. 

182805 

V 14 ,qar 'er\ 
--

1 10743 

121242 , 
" rr- Ns— , ,f 

181243 

, 1 28357 
1 181241 
182427 

ê„,182909 

182925 
1 

Lever / 
see Chart 

0 
185704 

185847 -'\ 
Ref. 182256 

0 0 18589(&eb 

0186582 

011262Z 
tee, 

09311(1 
?72-q / 0186582'-' 

-18589-t(EARLY DESIGN) rs."-• 

Ref. 182800 

185706,,,,, 

0151152 

\ 0110743 
Lever w/Stud 

0125011 
(see Chart) 

I \ 182915 Ref. 185846 
4 

41 1 82455 7002 ),,tte-`-' r 181244 185848 

for Early Design parts 

00185891 

0110743 
\ 0182985 

0 alei ',@--e._ 
151073 -156057 

0 182980 Punch Block Assembly 

0 185705 Modification Kit to provide Guide for Fan-Fold Tape 

0187243 Modification Kit to provide a Plastic Chad Chute 

Specification 50,787S 

L.. 182980 

See note Pertaining 

to Punch Block 

Assembly on page 4 

153817 se g,, \ 2034 
110743 

Tarotreie-181242 

FIGURE 2. PUNCH MECHANISM (Continued) 

Page 3 



SECTION 574-175-800TC 

4là j1 

1 82833 

NN  

ÁØ 

.45 

124177 
3598 

«.0 e 

,LC) 

182814 

182891 

181242 

41 

4 

of' etz-e,4ç 
e elf 

ts 1 82842 

182830 , 

COY', 

119649 

7001 

124177 L. 

Co, 
, ....... 4 

< 4404., 
teehr 

% 
eall) 

r-er\ 3598 
\124177 

181246 

-. 
' C.". c. 
1, ‹: 

. \ ,-; P3 .;'' dr--.-:-...... .. r. • . ---. e:..., . . 1 ›. ;/.3 

-_--e<:s.« 'a te 
• , 4 , ...,..... \ 

%   
90054 (c"6%. ¡tie" 11,:i 42661 .e, ,, ,s.ut 

4 In % I. 4 
119649 ç it, \et. ' 

\ . ,.) te .. 't r, 42661 
A" id -, 

fie- If' 
e ll' 

,cl& 42661 

182816 

Due to special assembly processes, it is recommended 
that the  Teletype Product Service Organization be 
contacted to determine if part replacement or repair 
is possible on this portion of the Punch Block Assembly. 

164958 r-e 
4 1 - I 

.) 

r ered 181242 

›>-1 
Lt.* 151442 

- 
125015 

.ftoe >e« 
- • 

182908 

181244 

teel--- 181243 

151416 

110743 
4 ey . 44( 151152 

2034 - 

NOTE: This Figure represents Early Design parts. 
These parts are not individually interchangeable 
with Late Design parts shown in Figures 1 and 2. 

FIGURE 3. PUNCH MECHANISM (Continued) 

Page 4 



¡SS 4, SECTION 574-175-800TC 

EARLY DESIGN 

@1 82851 

07002 @180767 

C)181 243 \ 
,11V 

11 9652 

0 119653 
Used on 
18281 9 

182817 

182831 

\ 
W182855 Replace with 182247 

---182834 Replace with 182247 
451 04 

124177/ 182832 

01 80767 (rite 

182819 Replace with 182449 

182820 Replace with 182247 

Le-181241 

182817 

182826 Replace with 182377 
182849 Replace with 182451 

182966 

7°°\ 2(D1 80767 
\ 124177  

3598 

119652 

1 28357 ------ 182451 

182377 

I 82831 

182817 

1 82832 
1241 77 i 

Alt 

80767 
182453 Replace with lai.i47 

'Le 181241 

182817 

0 182454 Replace with 182247 

-40182450 Replace with 182247 

45104 

182449 

EARLY DESIGN MODIFIED 

182966 
182817 

7002 181309 

124177...„, 

3598 

119652 

\ 182451 
‘1 28357 

/182831 

45104 

182832 

1241 77 / 

.6 182449 

151630 
124177 

182247 

182817 

PRESENT DESIGN 

182377 

()Must be replaced with 182247 Sleeve w/Plates, 181309 Spring 
and 128357 Ring, Retaining (3598, 124177, 7002 and 182966 
may also be ordered to update entire Power Bail Mechanism) 

®Use only with Earlier Design Mechanisms 

FIGURE 4. POWER BAIL MECHANISM 

Page 5 



SECTION 574-175-800TC 

NUMERICAL INDEX 

Part 
Number 

Description and 
Page Number 

2034 Washer, Flat 3,4 
3598 Nut, 6-40 Hex 2,4,5 
7001 Washer, Flat 4 

7002 Washer, Flat 2,3,5 
7603 Spring 2 

8449 Spacer, 0.094" Thk 2 
42661 Spring 4 
45104 Spring 5 
70466 Spring 3 
90054 Spring 2,4 
93118 Lockwasher 3 
110743 Lockwasher 3,4 

112627 Nut, 2-56 Hex 3 
119649 Ring, Retaining 2,4 
119651 Ring, Retaining 3 
119652 Ring, Retaining 2,5 
119653 Ring, Retaining 2,5 
121242 Clamp, 1/8 ID Cable 3 
124177 Lockwasher 2,3,4,5 

125011 Washer, Flat 3 
125015 Washer, Flat 2,3,4 

128357 Ring, Retaining 2,3,5 
151073 Screw, 4-40 x 5/32 Fil 3 
151152 Screw, 4-40 x 3/16 Hex 3,4 
151416 Nut, 6-40 Hex 4 

151442 Screw, 6-40 x 1/2 Hex 4 
151630 Screw, 6-40 x 1/4 Hex 5 
153799 Screw, 4-40 x 21/64 Hex 3 

153817 Screw, 4-40 x 3/8 Hex 3 
156057 Washer, Flat 3 
164958 Screw, 4-40 x 1/2 Hex 4 
180767 Ring, Retaining 5 
181240 Screw w/Lockwasher, 

6-40 x 3/16 Hex 2 
181241 Screw w/Lockwasher, 

6-40 x 1/4 Hex 3,5 

181242 Screw w/Lockwasher, 
6-40 x 5/16 Hex 3,4 

181243 Screw w/Lockwasher, 
6-40 x 3/8 Hex 2,3,4,5 

181244 Screw w/Lockwasher, 
6-40 x 7/16 Hex 2,3,4 

181245 Screw w/Lockwasher, 

6-40 x 1/2 Hex 3 

181246 Screw w/Lockwasher, 
6-40 x 5/8 Hex 4 

181309 Spring, Torsion 5 

182247 Sleeve w/Plates 5 
182252 Post 3 

Part 
Number 

182253 
182254 
182255 

182256 
182377 
182392 

182427 
182432 
182433 
1 82434 
182435 
182436 
182449 
182450 
182451 
182452 

182453 
182454 
182455 
182457 

182800 
1 82801 
182802 
182803 
182804 
182805 
182806 
182807 

182808 
182810 
182811 
182812 
182813 
182814 
182815 
182816 
182817 
182819 

182820 
182821 
182822 
182823 
182826 
182827 
182828 
182830 

182831 
182832 
182833 

Description and 
Page Number 

Bracket 3 
Bracket 3 
Spacer 2 
Plate 2,3 
Pawl w/Stud 5 
Post 2 
Post 3 
Lever 3 
Lever 3 
Lever 3 
Lever 3 
Lever 3 
Post 5 
Plate 5 

Plate w/Bushing 5 
Guideplate 2 

Plate 5 
Sleeve 5 

Bracket 3 
Lever 3 
Post 2,3 
Roller 2 
Bracket 2 
Plate 2 
Sleeve 2 
Plate 3 
Plate 2 
Lever 2 
Lever 2 
Pawl 2 
Pawl 2 
Lever 2 
Lever 2 

Lever 4 
Bracket 2 
Shaft 4 
Post 5 
Post 5 
Plate 5 
Post 3 
Plate 3 
Post 2 
Pawl w/Stud 5 
Plate 2 
Roller 2 

Post, Spring 4 
Bail 5 
Post 5 
Post 4 

Part 
Number 

182834 

182837 
182838 
182842 
182843 
182844 
182845 
182847 
182848 
182849 
182851 
182853 
182854 
182855 
182856 

182857 
182858 
182860 

182861 
182862 

182863 
182864 
182865 
182866 
182872 
182878 
182879 

182882 
182889 
182890 
182891 
182893 
182903 
182905 
182908 
182909 
182914 
182915 
182925 
182936 
182966 
182980 

182988 
184095 
185704 

185705 
185706 
185776 
185777 

Description and 
Page Number 

Plate 5 

Lever w/Post 2 
Spacer 4 
Post 4 
Lever 2 
Roller 2 
Post 2 
Post 3 
Arm 3 
Plate w/Bushing 5 
Spacer, 0.062" Thk 5 
Hook 3 
Bracket 2 
Lever 5 

Wheel, 24T 2 
Roller 2 
Post 2 
Lever w/Stud 3 

Lever w/Stud 3 
Lever w/Stud 3 

Lever w/Stud 3 
Lever w/Stud 3 
Lever 3 
Lever 3 
Lever 3 
Lever 2 
Lever 2 
Link 2 
Lever 2 
Plate 2 
Screw, 6-40 Spl 4 
Bracket 3 
Casting 4 
Spring, Compression 2 
Chute, Chad 4 
Spring 3 
Bracket 3 
Extension 3 

Washer, Felt 2,3 
Arm w/Bushing 2 
Stud 5 

Block, Punch 3 
Spring, Punch Block 3 
Spring 2 

Depressor, Tape 3 
Modification Kit 3 
Bracket 3 
Spring 2 
Spring 2 

Page 6 



ISS 4, SECTION 574-175-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

185846 
185847 

185848 

185890 

Description and 
Page Number 

Post 2,3 

Post 3 
Plate 3 

Pushnut 3 

Part 

Number 

185891 

186047 

186048 

186076 

Description and 

Page Number 

Chute, Chad 3 

Lever 2 

Shaft 2 

Set of Parts 2 

Part 

Number 

186256 

186582 

187073 

187243 

199506 

Description and 

Page Number 

Screw, 6-40 Spi 2 

Washer, Flat 3 

Bracket 3 

Modification Kit 3 

Gasket 4 

Page 7 

7 Pages 



00 0 0 0 00 



TELETYPE CORPORATION SECTION 574-176-800TC 
Skokie, Illinois, U.S.A. 

Issue 4, May 1974 

FIGURE 

32 COVER AND TABLE 

PARTS 

CONTENTS PAGE 

1 Printer Covers 2 
2 Punch Cover arid Base 3 

3 Reader Cover and Base 4 
4 Faceplates 5 
5 Cover and Tape Storage Bin 6 
6 Cabinet 7 
7 Lid and Copyholder 8 
8 183976 Adjustable Copyholder Assembly 9 
9 182134 Reader Power Pack Assembly 10 
10 186765 (Manual) and 186766 (Automatic) 

Reader Power Pack Assemblies 10 
11 181720 Power Pack Assemblies 11 
12 184074 Outlet Box Assembly 12 
13 183859 Modification Kit to Provide paper 

Supply and Accumulating Shelf 13 
14 186226 Modification Kit to Provide 

Mobility for Cabinet 14 
Numerical Index 15 

NOTE: Painted part color, 
HF - Smooth Vinyl Light Olive Gray 

1965 by Teletype Corporation 

All rights reserved 
Printed in U.S.A. Page 1 



SECTION 574-176-800TC 

182278---e 

184085 
\ 
C., 

0 181133 

See Chart Above 

186202 
\ 

182928 

181900 (Light Olive Gray 
183513 (Ivory) 

Page 2 

182927 

185698 

187300 

183125 

FIGURE 1. PRINTER COVERS 

NAMEPLATE NAMEPLATE 
NUMBER TYPE DESIGNATION 

181135 A WESTERN UNION 

181137 A TELETYPE 

181148 8 TELETYPE 

181812 C TELETYPE 

184046 D TELETYPE 

1 84093 E RCA COMMUN-

A 

ICATIONS INC _ 
WESTERN UNION 
INTERNATIONAL 

186055 C 0 

186056 E 0 

186057 C ITT 

186457 A 

186580 A 
c&wAvut 
comsA/wui 

0 

0 Indicates blank Nameplate 

TYPE - El-- See Chart Above 
TYPE - E 

187258-
187259 (Auto) 

_ 

0 Early Design- Replaced 

by the 181900 Cover 



ISS 4 SECTION 574-176-800TC 

C 
181244 

182918 

®182917 

el., I 
i-v182932 

:198 

182935 

182913 

0 187247 

4 5) 

®187246 

N C-)1829,,,190  i/ N 
N 
N / ()Use with 1" Tope Core, 11/16" Tape N 

/ ()Use with 2" Tape Core, 11/16", 7/8", or 1" Tape N  
OPart of 182926 N.. / 

.., ()Part of 182109 (For manual On-Off control) 

FIGURE 2. PUNCH COVER AND BASE 

Page 3 



SECTION 574-176-800TC 

Early design parts that are no longer availabl 
To replace one or all you must order the 183138 
modification kit shown below. 

Ref. Cover 

e- 183112 

183118 

183134 

119649-c -_ 
153441 1.k-183117 

183133 
183138 Modification Kit to provide improv 

reader mounting on early design ASR sets. 
Original cover can be modified to accept this kit. 

SPECIFICATION 503355 

183112-, 
e 

183067 

186041 

183135 
124 177 3598 
\ 

--- 125015 

\ 3598 

124177 

1 12501525015 

18 1245 
18 1244 

183068 
124 177 

124 177 7002 / 

125015 /3598 \y e s\ 
. 183094 

e'(e--‘./•\°-,1834509086 
t e (t) 

153538— 7002 

Ref. 183091 

Ref. 183092 

183067 
(Early Design) 

0183045 
(Early Design) 

183067 
(Later Design) 

0 183045 
(Later Design) 

183134 

15344 1 

0183140 

tO A new 185700 laminated sheet steel base has 
been designed to replace the three individual castings 
mounting the typing unit with motor, keyboard and 
associated call control unit, the perforator, and the 
reader. However, the 183134 base (shown on 
this figure) is still available for replacement 
purposes 

0 Automatic reader control cover 

()The 183067 shield and the 183045 start & stop 
lever have been redesigned but retain their original 
numbers. The new style lever can be used with the 
old style shield but the new style shield must be used 
with the new style lever 

FIGURE 3. READER COVER AND BASE 

Page 4 



ISS 4, SECTION 574-176-800TC 

187104" 

18 1922** 

\ 18 1288 

18 1289 

18 1901" 

18 1902** 

18 1921** 18 1903" 

18 1288 

%-182760 

182764 

V 
18 1904** 

030 . 

y  C)Supplied as part of faceplate 
18 1909"' or can be ordered separately 

18 1910** ®Replaced by 18 1910** Faceplate 

**Refer to page 1 for finish suffix 

--18 1287 

018314 1** 

FIGURE 4. FACEPLATES 

Page 5 



SECTION 574-176-800TC 

0129098 

®0147816 

2191 
0151657 

® 1 83260 

® 1 92289 

Ref. 183245 

0 147814 

@147813 

@147812 

0147811 
Supplied w/147812 

0 197028 

® 2191 ® 107116 ® 7002 

®180714 

* Cr 
e re-

0199931 Intermediate Tape Storage Bin Assembly 

0183500 Table Assembly 
See Figure 6 for additional parts 

®The Early Design 147816 Retaining Plate can only 
be used with the Early Design Aluminum Die Cast 
Base. Late Design Retaining Plate can be used with 
either Early Design Aluminum Die Cast Base or Late 
Design Laminated Sheet Metal Base. 

FIGURE 5. COVER AND TAPE STORAGE BIN 

Page 6 



ISS 4, SECTION 574-176-800T( 

06345 

r1939571 
_ 
02191 

—0195253 

Ref. Paper L--

Winder Bracket 

0186592 

0195256** 

182924 (Metal-Early Design) 
182965 (Plastic) 

0183244-

0 195259 Modification Kit 

00186179 

186749— 

..••••• 

0195180 

0186742 
/ 0181104 

Sel 

0165255 —13 
--0 3646 

® 44048-

0186593 

(D0183243--00186540 
ta add Paper Winder to Cabinet 

()The 194822 Directory Holder has been changed by including 
two 6 inch strips of double sided adhesive backed tape, 
eliminating the need for mounting hardware. 

@The Early Design 183243 Foot w/Brackets is no longer 
available. When replacing an Early Design Foot 

w/Brackets, Order the 186203 s. O.P. 

-b 86180-di 

0 343690** 

165255 
1/ 3646 

44048 
94822 

pe, IF —0 188875 

0 192263 182662 

®183245 

183245 Early Design 
(With Weldplates) 

0183243 

**Refer to page 1 for finish suffix 

0183500 Table Assembly, see Figure 5 for additional parts. 
0186203 S.O.P. to Provide Replacement Foot w/Bumper 

OThe 186777 self-locking nut cannot be used on Early 
Design.183245 lower cabinets (With Weldplates) 

0343691** Modification Kit to Provide a Shelf Assembly 

FIGURE 6. CABINET 

Page 7 



SECTION 574-176-800TC 

Ref. 153841,-, 

Ref.2191---

0187242-

03598 

ezà. 
tze_ 

0151630 

0183966 

74709---O 
02191 

187240 

0153841 reie 

0183253 

186311 

(:)181131-, 

Ref. 183252 

-- e Lic 
183252 

@153021 

183258 

0183255 

0181444 

0187241 

 .••••• 

181043 

-$0181442 

183256 

182760 

.....,—ez-•-• ; :'' i......... 

/ .. . 

/7 ' e."--..•" o: 

.% we'el'ee ..r."--,. 

0182036 Copyholder Assembly 

"0 Used with Sets having Low Paper Alarm 

0 No longer available. Order 186605 Paper Deflector 

0 186312 SOP to Provide Cover Repair Bracket for 
Copyholder 

Page 8 

-1827M 

0181132 

(D181443 -

0 116793 —415 

0128913 -A 

0 The 181131 Lid Window has been redesigned by adding nine 
holes to enable heat staking to the Lid rather than cement-
ing as on the Early Design. Early and Late Design Lids w/ 
Window are interchangeable. If however, a Late Design 
Lid w/Window needs a replacement Window, a 181132 Lid 
w/Window must be ordered. 

0187239 Modification Kit To Extend Copyholder 

FIGURE 7. LID AND COPYHOLDER 



ISS 4, SECTION 574-176-800TC 

151659 

1 83979 

183254 

1 83980 

3640 

151685 

1 83977 

183981 (Right Sidef. 
183978 (Left Side) _ 

2191 
1531341 

ece 

153021 

1 83256 

180778 

1 52426 125015 

FIGURE 8. 183976 ADJUSTABLE COPYHOLDER ASSEMBLY 

183977 

1 83252 

1 83255 

1 83258 

151659 

Page 9 



SECTION 574 -176-800TC 

186738 

[3204 18 

I 186740 

418 13 92-, 

18124 1 

186772 

183111 

183076 183086 

183077 

181242 

NOTE: 182134 Reader Power Pack Assembly 
no longer available. Replaced by 186765. 

FIGURE 9. 182134 READER POWER PACK ASSEMBLY 

12 1245 

7002 

2191 

.--- 3598 

183081 

1 98670 

fez_ 

320418 

186740 I 

181392 teee-vee 

186753 

181240 

183086 

143630 

0 183087 

C) 183079 

183077 

181244 
NOTE: Part number stamped 
on circuit card 

Peculiar to 186765 
()Peculiar to 186766 

FIGURE 10. 186765 (MANUAL) AND 186766 (AUTOMATIC) READER 
POWER PACK ASSEMBLIES 

Page 10 



ISS 4, SECTION 574-176-800TC 

171446 

181719 

181709 

/ 

®185‘76 

181242 

116785 

181285 

.., 

0 

°185676 

\ 

\ \ 0 155753 

0181392 0320410 

1 55753 

' 

/ 
0 181374 / 

0  320410 0 181374 

...• 
..., 

0 182643 

NOTE: 

125015 
/ 92260 
/ / 142865 

Ceti. / 

183086 

181718 

181721 

0 181653 (DCr81742D 
0182643 7 

/ 

0 / ti / 
185676 1̀/181374 

0181392 

Small encircled numbers are components 
of large encircled numbers. C.)   
Example0181653 is a component of C181742-7.) 

FIGURE 11. 181720 POWER PACK ASSEMBLY 

Page 11 



SECTION 574-176-800TC 

310273 

151335 

7002 

e-.1* 
41 

181241 

183086 

103092 

139158 

121243 

182510 /  

FIGURE 12. 184074 OUTLET BOX ASSEMBLY 

91742 Supplied w/10309? 

1 84073 

6347 

Page 12 



ISS 4, SECTION 574-176-800TC 

103084 
2 191-....„: 
3598-----e 

183860 

‘.441111M---

1657 

21 91 

1 83856 

1 83855 

151657 

1 85707 

2191'1' 

3598" 3598 

151659 

184159 

1 83857 

1 83854 

FIGURE 13. 183859 MODIFICATION KIT TO PROVIDE PAPER SUPPLY 
AND ACCUMULATING SHELF 

183858 

3598 

21 91 

Specification 50433S 

Page 13 



SECTION 574-176-800TC 

Ref. Cabinet-

73175 

186227 

73175 

186238 186227 

186239 

2846 
2449 

6035 

73175 

92146 
2449 

2846 

186238 

_____.-- 186239 73175,,4 

1 86229 

2846 

6035 

FIGURE 14. 186226 MODIFICATION KIT TO PROVIDE 
MOBILITY FOR CABINET 

186229 

Specification 506265 

Page 14 



ISS 4, SECTION 574-176-800TC 

NUMERICAL INDEX 

Part 

Number 

Description and 

Page Number 

2191 Lockwasher 6 to 10,13 

2263 Nut, 8-32 Hex 13 

2449 Lockwasher 7,14 

2846 Washer, Flat 14 

3598 Nut, 6-40 Hex 3,4,89,10,13 

3640 Lockwasher 8,9 

3646 Lockwasher 7,13 

6035 Screw, 1/4-20 x 5/8 Hex 

14 
6345 Nut, 6-32 Hex 7 

6347 Screw, 6-32 x 3/8 Rd 12 

7002 Washer, Flat 4,6,10,11,12 

44048 Washer, Flat 7 

55323 Screw, 8-32 x 1/2 Rd 7 

58221 Screw, 6-32 x 1/4 Fil 12 

73175 Lockwasher 14 

74709 Spring 8 

91742 Locknut 12 

92146 Nut, 1/4-20 Hex 7,14 

92260 Lockwasher 11 

103084 Washer, Flat 13 

103092 Connector, Cord 12 

103697 Screw, 4-40 x 7/16 Fil 11 

106295 Block, Terminal 12 

107116 Lockwasher 6 

115594 Nut, Speed 7 

116785 Fuse, .3 Amp 11 

116793 Lockwasher 8 

119649 Ring, Retaining 4 

121243 Clamp, 3/16" ID Cable 12 

121245 Clamp, 5/16" ID Cable 7,10 

124177 Lockwasher 3,4 

125015 Washer, Flat 3,4,9,11 

125802 Washer, Flat 11 

125928 Washer, Flat 7 
128913 Screw, 8-32 Self-Tapping 

8 
129098 Screw, 6-40 x 11/32 Flat 

6 

139158 Connector, Duplex 

Receptacle 12 

142865 Screw, 6-40 x 2-1/32 Hex 

11 

143630 Fuse, .75 Amp 10 

147811 Spacer, .250" Thk 6 

147812 Frame, Tape Bin 6 

147813 Window, Left Side 6 

147814 Window, Right Side 6 

147815 Divider, Tape Bin 6 

147816 Plate, Retaining 6 

Part 

Number 

Description and 

Page Number 

147817 Guide, Tape Bin 6 

151335 Stud 12 

151413 Washer, Flat 7 

151630 Screw, 6-40 x 1/4 Hex 8 

151657 Screw, 6-40 x 1/4 Fil 

6,13 

151659 Screw, 6-40 x 1/2 Fil 

9,13 

151685 Screw, 4-40 x 5/16 Fil 

8,9 

152426 Nut, 6-40 Self-Locking 9 

152927 Bushing 11 

153021 Spring, Torsion 8,9 

153441 Screw, 10-32 x 7/16 Hex 4 

153538 Screw, 6-40 x 7/16 Hex 4 

153841 Screw, 6-40 x 9/16 Hex 

8,9 
155087 Screw, 1/4-20 x 7/16 Rd 7 

155753 Sleeve, 1/8 ID x 1/2" Lg 

Insulating 11 

155861 Lockwasher 11 
165255 Screw, No. 8 Spl 7 

171446 Resistor, 120 Ohm 11 

180714 Screw, No. 6 Self-Tapping 

6 

180778 Plate 8,9 

181043 Spindle, Paper Roll 8 

181104 Clip, Cable 7 

181131 Window, Lid 8 

181132 Lid w/Window 8 

181133 Cover 2 

181135 Nameplate 2 

181137 Nameplate 2 

181139 Label, Designation (Bell) 

2 

181140 Label, Designation (W.U.) 

2 
181141 Screw, 8-32 Spl 2 

181148 Nameplate 2 

181237 Screw, 1/4-14 Self-Tapping 

7 

181240 Screw w/Lockwasher, 6-40 

x 3/16 Hex 10 

181241 Screw w/Lockwasher, 6-40 
x 1/4 Hex 10,11,12 

181242 Screw w/Lockwasher, 6-40 
x 5/16 Hex 10,11 

181244 Screw w/Lockwasher, 6-40 

x 7/16 Hex 3,4,10 

181733 

181740 

thru 

181745 

181812 

181868 

181900 

181901** 

181902** 

181903** 

181904** 

181909** 

181910** 

181914** 

181921** 

181922** 

181931 

182036 

182067 

182109 

182134 

182278 

182285 

182510 

182643 

182662 

182760 

182764 

Part 

Number 

Description and 

Page Number 

181245 Screw w/Lockwasher, 6-40 

x 1/2 Hex 4 

181285 Cover, Mounting 11 

181287 Holder, Card 5 

181288 Label, White 5 

181289 Window, Plastic 5 

181292 Window, Plastic 5 

181374 Terminal, Tab Type 11 

181392 Terminal, Tab Type 10,11 
181442 Spring, Torsion 8 

181443 Plate, Clamp 8 

181444 Rod, Sensing 8 

181653 Diode 11 

181654 Diode 11 

181691 Capacitor, 150 MFD 11 

181709 Holder, Fuse 11 

181718 Resistor, 2,000 - 10,000 

Ohms 11 

181719 Strip, Terminal 11 
181720 Power Supply 1,11 

181721 Connector, 12 Pt Plug 
Type 11 

Transformer 11 

Cable Assembly 11 

Nameplate 2 

Clip, Speed 11 

Cover 2 

Faceplate 5 

Faceplate 5 

Faceplate 5 

Faceplate 5 

Faceplate 5 

Faceplate 5 

Faceplate 5 

Faceplate 5 

Faceplate 5 

Faceplate 5 

Copyholder Assembly 8 

Nameplate 11 

Lid Assembly 3 

Power Pack 1,10 

Support 2 

Bumper, Rubber 7 
Cord, Power 12 

Terminal, Plug Type 11 

Receiver 7 

Screw, 6-32 Spl 5,8 

Nut, Speed 5,8 

**Ftefer to page 1 for finish suffix 

Page 15 



SECTION 574-176-800TC 

NUMERICAL INDEX (Continued) 

Part 
Number 

Description and 
Page Number 

182912 Lid 3 
182913 Base, Cover 3 
182917 Spring, Special 3 
182918 Spindle 3 
182919 Button 3 
182921 Cover, Right 3 
182922 Cover, Left 3 
182924 Box, Chad 7 
182926 Cover Assembly 3 
182927 Cover 2 
182928 Cover 2 
182932 Nut, Speed 3 
182935 Hub 3 
182965 Box, Chad 7 
183025 Bracket 4 
183045 Lever, Start-Stop 4 
183046 Cover 4 
183047 Base 4 
183067 Shield 4 
183068 Spring, Shield 4 
183070 Grommet, Rubber 4 
183076 Bracket, Rectifier 10 
183077 Clamp, Circuit Card 10 
183079 Card, Circuit 10 
183081 Resistor, 850 Ohm 10 
183086 Clip 10,11,12 
183087 Card, Circuit 10 
183091 Post 4 
183092 Cup 4 
183094 Plate w/Studs 4 
183111 Label 10 
183112 Screw, 4-40 x 9/64 Fil 4 
183117 Screw, 10-32 x 5/8 Hex 4 
183118 Plate, Clamp 4 
183125 Label 2 
183133 Bracket 4 
183134 Base 4 
183135 Cover 4 
183138 Modification Kit 4 
183140 Cover 4 
183141** Holder, Card 5 
183243 Foot w/Brackets 7 
183244 Panel 7 
183245 Cabinet, Lower 6,7 
183249 Screw, 5/16-18 Spl 7 
183252 Post 8,9 
183253 •Copyholder 8 
183254 Guide, Line 8,9 
183255 Shaft 8,9 
183256 Bushing 8,9 
183258 Handle, Copyholder 8,9 
183260 Nut, Speed 6 

Page 16 
16 Pages 

Part 
Number 

Description and 
Page Number 

183262 Retainer, Nut 7 
183263 Cap, Light Gray 7 
183500 Table Assembly 6,7 
183501 Cover, Stand 6 
183508** Faceplate 5 
183513 Cover 2 
183854 Foot 13 
183855 Plate w/Hinges 13 
183856 Guide, Paper 13 
183857 Shelf, Paper 13 
183858 Bin, Paper Supply 13 
183859 Modification Kit 1,13 
183860 Clip, Spring 13 
183966 Deflector, Paper 8 
183976 Copyholder Assembly 1,9 
183977 Washer, Spring 9 
183978 Bracket, Left 9 
183979 Copyholder 9 
183980 Link 9 
183981 Bracket, Right 9 
184006 Screw, 8-32 Self-Tapping 

4 
184035 Label, Designation 2 
184046 Nameplate 2 
184073 Bracket, Outlet 12 
184074 Box Assembly, Outlet 1,12 
184085 Screw, 8-32 Thumb 2 
184093 Nameplate 2 
184159 Bracket, Back Stop 13 
185605 Screw, 1/4-14 Self-Tapping 

7 
185676 Terminal, Plug Type 11 
185698 Label, Designation 2 
185700 Base 4 
185707 Screw, 10-24 x 5/16 Rd 13 

186040 Screw, No. 8 x 1/2 Spl 7 
186041 Cover 4 
186054 Nameplate 2 
186055 Nameplate 2 
186056 Nameplate 2 
186057 Nameplate 2 
186179 Bracket 7 
186180 Bumper, Rubber 7 
186202 Shield 2 
186203 Set of Parts 7 
186226 Modification Kit 1,14 
186227 Caster 14 
186229 Caster w/Brake 14 
186238 Foot 14 
186239 Bracket 14 
186311 Bracket 8 
186312 Set of Parts 8 

Part 
Number 

Description and 
Page Number 

186428** Faceplate 5 
186457 Plate 2 
186540 Screw, 1/4-20 x 1/2 Spl 7 
186580 Plate 2 
186592 Clip 7 
186593 Clip 7 
186605 Deflector, Paper 8 
186638 Nameplate 2 
186738 Insulator 10 
186740 Jumper, 6" Green 10 
186742 Label 7 
186749 Bolt w/Cap 7 
186753 Bracket 10 
186765 Power Pack 1,10 
186766 Power Pack 1,10 
186772 Cover 10 
186777 Nut, 1/4-20 Self-Locking 7 
187070 Jumper, 12" Green 11 
187104** Faceplate 5 
187238 Cover 2 
187239 Modification Kit 8 
187240 Extension, Copyholder 8 
187241 Shaft 8 
187242 Clip 8 
187246 Screw, 8-18 x 1/2 Hex 3 
187247 Screw, 8-18 x 2-1/2 Hex 3 
187258 Label 2 
187259 Label 2 
187300 Cover 2 
188875 Nut, Speed 7 
192263 Holder, Handset 7 
192289 Screw, 1/4-14 Self-

Tapping 6 
193957 Spring, Roller 7 
194822 Holder, Directory 7 
195180 Bumper, Rubber 7 
195253 Rack Assembly, Display 7 
195256** Hanger 7 
195259 Modification Kit 7 
197028 Terminal 6 
198670 Screw, w/Lockwasher, 6-40 

x 5/16 Hex 10 
199931 Bin Assembly, Tape 

Storage 6 
305099 Cover, Insulating 12 
310273 Tag, Instruction 12 
320410 Terminal, Spade Type 11 
320418 Terminal, Ring Type 10 
328164 Plate 2 
343690** Shelf 7 
343691** Modification Kit 7 
343753** Faceplate 5 

**Refer to page 1 for finish suffix 



i 

III 

1 

e • e 





I. D P 
No 

ITEM CA!10 11506-A, riFmc,ri.: crenior. In; Pr SPECS 2 

c3. <14 c1L TJ.. 

Ce:Clb _ 

— _7 ào‘.T.= 

kl--.777:211111.7: 

or 160:1) (i05:17.0020A2/  S.pzitpue rlearro C6. 

DESCRIPTION 

SPECS. OR DWG  
,O) mfd t.,....100VhCA__2-Ar.% (11111„;(.;ornr-• err 1 1 r•r 

or •••r:Eri; — 

. ); Ir ._ >r (%-.15-717: ' 
lilectr10 e:r). 

.Cltr$10  mrd. , ;;.• ury — 
_Pr 1-!4S - nfital!, k! er.r1d-Co.-

. - 
Godcpin. "Einctric -CO.  01 11U'd 

-balsa e t tor 're, 1 infd 2 OM -• nib  
4. 10') r•;02 01'0A ) -Eallori-47M7)77.7r-in. 

'el:  .1  -1.  16p-i.,Tr--- c"nouor 1,51)=5, fo Infr(7-,20— VDC, '20; 
r   .',41è 2 1-112);:p Ur-670=n Sprrigure IMO Ent; CO.  

-.---, ,,,..,._ ,-,-., e=sasa Or ;WM-T 3 e1.1" . 1-94 in? 047, Tonfl MPG. 

C7,8 .; 2 »751271 Ciiincitor710912Ç11-5 .0,:rolytio ., ---- _ . _ 
.   500 mfd., 25VDCW  105125 - 

7  
• • . . 

; 

  I  

1 "  •10 
il l067 

75 1 110 
[ 

_ 

Connector 1261n, 6-noint (Far•ctrical) M=457'06= 
F0 X -71:-6(17é-F1 CO. ConnPotOr 1292? u-nolnt (Electrical) 

71tc -17 
711017 

77.771,  
727714 
751.1 7 

nr,57177-imr.xli 
btede ine45 

010o 
.eau e005, lrunsiator 

Clevite, T.I. or equiv.  
;-,arp.to-a lEdun&lr.s, 
Clevlte, 1.1. or equiv. 

11 DIelnetric Prod. Inc.   
r'ntnttry7;;-tir;r KW1841, 250K iincar chtcaro Telephone rmoolY C.  
t-tper. (CT:3 t1PE-200r 

Qr_in1,,660 Teletvno 

7‹11.15 

1 1  7_51.1.0 ri= .°Z". rei n. (Iron-out 2.5   CortprIt - c lilrutDatnd, play 1/16"?;1I-80111-2 ,  coil recintanec Potter & Brumfield    2Ca.ohmr, 4-11(7.--P.VDC. max. nall-ln 4VDC or(Teletype 2,181621)  

6nOVDC brerl.kdown  

Rplr:v ;q!-.0111-2 ,  Coll resistance 
20ù ohmn +10 -.7n=, max. null-in 4V, 
e' e.rirr,,nt  
col-Yenta - 1A, 1C. Bifurcated. 1/1o" 
ptairieli ,rrh 60Q2/DC brea>r1;:pin 

Potter Brumfield 
or (?eletype ';1d1624) 

U . 

• • 24)2'15 
21:,161 

Renlator 82-A. 22 ohm, 45. 1/2 wntt 
" 100 " 

Lw. 20769 

173 it 

5,0 " 
1.;?F. 
1.q(  
2.2X 

10 r. 11 11 

ir 2U1h.e. 
t 

• •":"'" ' •  

:t•••= 1_ 
L."' •   

...  , 

i 7-'• .; 7,-Tir,!,,,  

I: '7. 

/7. 

I/ SI 

0 11 

7'  
.1 11 

If 

4 h 4 11 /I 4 

" • ewl: 

" r!• K 11 

11 

11 

11 • 

1 

. 11 10X 
12X 

71:77,7.  
I, •  pr:ii --,r17  

21111 
2.:12.12 

0 " l'iK 

Ir 

ri•K 
" 100 

11 

11 220K 11 11 11 

Her-riot:or al-A 2. ohma 1 watt  20q7Ï0 

12Pr:1 ntriFT.4-21,_22° ohlm 2 watts  
1 ..: .;i4r1 BralatoF1.757-6, ohm.- g7,174-wotto 
1  2gen) 5uK,  

4. 

" 20')771 

-1.1/2.'/(;,'. 

ijC retyped.ff,i/. 1 lIP 
• t 

Weer«. 
ref 

trr.f. 

Anr0; 

I t.4ti 

R1"rr'Im• 
C.•'; 
. , 

tiILL Or 
SHEET : OF 



I 

_ 

P 

I 

,S 



• MO/ 

I i¡•=1-4‘•N 
I it0 

¡op 
No . 

; II 
I 7Ç1 000 ITEM CAnD 11506-A, DEMOTE CCTItOL UNIT SPECS. 14105.it 

Ii No li 0 E SC RI P T ION 
SPECS OR DWG   

... 

l 
-1.• 

... 
t . ::1 dtor AZ, ''.7trilyiina. .ei777-le watIn litilwyirTWorneitTekral- liie. 

. ..iII:i «Luzee (male) Mole.x :,roililatn Go. — 
1.. -- ':' ' 1 .'17: -  'i.':• r.1r, 111;11 1177'r (.filDirq". ) Molex Pr-iiiiiota- Co. 

.? 
• I, . 

'I • ....01...52._) Trm•rt tu_tien• ‘1:.1,1(22 Clervinlim ____ ___ 
I.:,.: - • I '. 9 h ̂, e0)6 ,-....40 Trannlntor •;';`,..1 %C.:1 • • • ii-,,, .1/ Toxan Inntrumont 
.. t----17 I*5-12..777---trimal.:,tor 2NI.Z>21.11 . (J.,.. T7I. 

7 -- . 

Varintor evi, ntlicon ..liatur -1i.te. Corp. 
II or 100-A .1;1n tern r.leotrlo 
It or 17n/ile 'IiiTo-type _ 

1.1 
-;,—. 

1' -- ________ ,I 
i 

---- ------- 

ii 
e 

11__--t-
11--

1,1 

1 

H 

. . 
i 

,— 

\ • s , 

• 

I1 
' . 

1 1---
. 

I ' 
. 

i 

I i 
• 

II • 
t 

I .  

i 

D - b/2.2/62 
Di-mined and 

Kt. retyped :Me r 

WES-FE R 
DRAWN 

r 
.•1" • 

:  
SILL OF MI-7.:;-:;;41_ 
SHEET 2 OF 

ore. 57.rt  
A 

t.NG 
rA 



o 
, 



lc:WAN. 
1 
i . RED. 

i D. p 

No. 

- 

1 

1 7170".2 IINI'i 1127;!-A, It!.:Mal'I.; i TE M ConTIML SPECS. Ifil.07-A ... 

iTENI ! 
I No I DESCRIPTION 

SPECS. OR OwG 

-- - 

i 1._ •:...1,3,!! - hio.-:: hi!, Piing, Lrel3r, ii11:!::reall id C .• m.o. 
1 1 re. May. Fjectric 1 .._.10 .!..:!9 - ...p -ler _useinc 

CI._ 
- - : sl i .,. 

--------, 1 7s1 1.I C/tpnci tor 109126 r 382501. 1500 inP.1.. • ---, 
10VDCI; -715P.7-551P7-1 1 

I _______ 

-1110110 . , • T." I 1 

-% 
..”11071 

r«,1C11:! 
Conn.ector MIT. '1£77/-fl A.!.:.Z). IriO 
Cner.i.-Or -tTi "- Molex ,l, •.:‘,2-1 _i!.. 124-1? h-zoji-it re trlinl Producto Co • ;", Pi: _! 1 75.4.o, Connector 12 02e_9=Point 1.:3ectrical • Molnx Producto Co.  74— ",___ni0717- c onnenmr 13o04 .12- Point Flectr. co Mojox Producto _ 

Co. .    .--.--.......- 
• 

. 

•e•3 .31'.1 --itb2..50i) .  . ____ 1 
i_nl  itiiletnn 

- - -'tiù-Ifier15wT.—tirielf— '•'‘-"-`'. 
23 " .'1.   7k11D7 7k11D7 FIXO 8z2e-A. 2.c_tem . •» 

-   
2.az.... aneek,zey....and. Cablc_Anscw.bly__  

- 
l'r..lat:/pa._ 

I le'11^1, I•4-rp el-A 1.0V 40 mu '...tentem TleetrIc 
••-- -.. ----•• -,----- • --- 

% 
---  or 10t.: ..;euerut ...leetrIc --- - - 

I:" 
---- 1 ,  751..XL2 1?elly Pli1.9. go1.1,_reol.nt Qufm. TITL5.211:41vr: Po...e. r & i.inyr. f I, n.1 it 

••_.....iniki51,.1^,;(>.;1!tuumli.-J. —   .4..10 u_Yollur.n.. Lor..571741t; vnc A li_l iC/721--- 
con,rdicto - 1.X. 1/16" 

, elver cat). oxide 

i 1 751115 :Tfi-in-13-17, 1.t475, .177p, -fiorly ii.ntern ...le‘trIO 
 , IJ TerTimil 12702-LP AMP LEAP Amr. Inc 

I ; Terminal 4Z717-1LP. AMP LMAP (used on Arno. Inc. 
Edro Connector torminal nointo n.9. 
1.1.uns.1_12) 

en; . 71114 Tcrmlnal_121112..21n ferrn.1(1) molex Propictu_Co. 
 I4*1P P.765 Te.rvia-g,t1 11:'.0T, PAT Mule) MQlrm Produel2SQ. 

1 1:35152_, 111411 Illocl< 2ersninal lelatIpe  1 

.-'-e-- --r--------7".r-7.- ...T • j i. 1 7')]..,1,. rnoo leiF7i--"I i cif: zu., r 1 . Sn 6i 1170 1n1 ' .' 
-- . 

, ,.. 1 • 

...J ' ' • • 
• 

.  

   r 
I !I 

____., .__. 
. r 

0 
.  i -, , —7.g1-"YritneformorTr,ii95,, . . . .7.2ecat-iriT§7 

, 
11  1 7510 Card, 115i54 .-11.2 Remota Control 'Unit .Ipeco. 11105-A 

752C.Oo Card, Selector Marnet Driver Inner:. 141e-A 

• 

..11j07-‘1_, 

1 i I --7117T— Rintor, 2-ii...:0-D-1,5 Ad ,1j1,r1t.able 15-ohm, 
I! 25'4, +5:•14 or: (»mite Mfr. Co. 
I 211A or /ND 
.. I& 17 Toletvpn 
I 

II 

ii 

I= r *A 4th lamp o nre ir to be r v dr 'I bly i'l› ¿s - 
I: 

.. 

•*The•se ,t.,-1 ern inr_1 ,__ffled_ in Kny era ilal-A.. A.-„,,,,I,I e line:4 . e 

1, • q . 
i. . 

._1=4 il 

i: 
II 
I. 
II 
In— 
n 
II 

- 8/2;c162. 
ROViGed elf 

re* retyped. Pi 
VJESTERN 

Sr.rrw.; 
CO::Tit0L12:IT 

BILL Or MATERIAL 
SHEET. 1 OF • 1 

4"..7"«tAMINg• 



o 



-11..)0411 

INCQD 
I. I) P 
No 

ITEM CAUn 11107-A, :w1”ctor Mélrne.t Driver SPECS 1h10(,-; 

DESCRIPTION 
SPECS OR DWG  

_.1. _ .•,-;;.1 1 .1 0 ..«.. 1-.,:i.• 1 t or. à A[1, foo .,:ld . , ] 0 an., ...o,. L. it....1.0! lylorp7 rt,,uorym.,.,„__Ii,,,„ 
ïisow-10xOolohd rione.qr rinnLqn. --  - 

Ili "Çio•ri • 1 .-.  10 '1 le- ...e t ,1 ._ ...,, NUI S ,m, . ...,, L , Cornell-Ru1,111nr . I. IMP 

1 -- , ...t.S! , .i...1.',111V,i'........_: , _ ul 1 Vii.% Mar:LS:Crum I rr—  
•   quality rlootrelyt1C --- 

•• • !. c ; 1 •.-14!'e5 P.lodr 1F. 1P-1 :It 11 con e. i.t.e:1«:.1•;.-ejer— fin c A se_ 2 i,,,,  cant V. 
I  . . • 

Er- 1,1:10.57 . 'And., iti4e2 Silicon  
. - t:-..-11...... I 1  . 7S1000 Diode 1,1"50A. Zenor. + T.I.  &--- 5.1.  

1 
1 . Con Dey Corp.  

1 * 1er/7- Resistor Bii.r.Z,„... 1(10 Ohms *5.%, le-Watt ...... -Mg. 2159769--
1 ....1 1o.,21 " 150 " " ir ir 

-:.,•,-- --- .- 1--- .i irqi-1. ., f II If 2.•10 - 11- 11 U II li  -.-....--- 

---.-..•-•-• --•-• --_-__-___. 

  I 1- 244101 1K 4 I. 11 lr 

"e-"...1. 1-5 4 7.10`14 Pad P80-7r04-7 .717111nlatOr 
t'.  1 211 72 '; 1 Wen Ls tor 8 i-A,_ 91 ohnan, 1 watt 

i :ila  1 

R.% 

"  
gu, Kea " C.2K 

ireloctrrc—rram7—Trrn--
,09770 

... 

1 25262Z_ ResintOr. tI5-A, 0.47 Ohms, 154, 1/-2 watt eliju6 

: 1 

1 

r 

1 

1 

75114 Q 

?c..11.56 

751164 

7512 10 

7‹122P 
66,5 ar. 
.601500 

1 75125e. 

• 

e 

:1C.nistor F12, 110 ohms. t5e. 4 wattn welwvn Internationaf-Ta-7-
or 181669 

Resistor 712. 10I.L.ohma. +5.:% 4 watts Welwyn International Inc.  
or 18:9,27  

Resistor Flq, 680 chms, 1-5.,  4 watts 
or 181er 

Tronnlstor 2N1309 

Tr's-moister 2N1184 
Traosistor 2N1103 
Transtster 2N1102 

Voristor 5V1. Silicon 
or 100-A 
or 17hmaa 

Teletype 

Welwyn International Inc. 
Teletype 

Texas Inst.,GE, Gen. Inst. 
Industro 

Shauer Ef. Corp. 
Western nlectric 
Teletype 

kevi:ir(S 
'3. aLyiI.Çj3.y 

WESTERN. UNION 

tNG 

>etas 

SELECTOR ;',V11:',T nniv7n 
c:,:?;) ça7_ 

Y 
BILL OF MATERIAL 
SHEET 1 OF I 

Mee frx".....,7nr7+•.U•Vrr:•.„p-kiletrà telé/..477 I. 
  A  



o t) 
fait 

gl• 



a 4 

Male  

toN.ESS 
SPZCIFIE0 UL RECOGNITIO:: SYMBOL 

REQUIRED PER MR 2001 

%1Cil ti :IT - 

7.UST2R , RTVJORK 183037AVJ 
I FOR P.-.NTED SCREENING AVAIL— 

LE IN R&D OFFICE SERVICE 

2 ISO:•.¡E PREVIOUS CIRCUIT CARD 
llá*ED 1/2 AFB, 

/ 4 FS IS PREFERAS:..E. 

Zr ON ISSUE 10, BOARD N wessim 
WAS 105000. 

Fa/31 

Fôwee PecK 

JI E 

c 

DESIG— 

R I  

R 

TELETYPE TOTAL 
P,I.RT NO. QTY. 
133083 

DESCRIPTION FUNCTION 
RESISTOR 22 OHM  

183082 I RESISTOR 12 000 OHM 
CI 183078 I CAPACITOR,_DUAL SELECTION__ _ 

A— 200 MF.D. - zobÉi:c7 • 

C 2 

CRI  

Ci2 

CR3  

CR4 

183034  

181654 4 

B — 9 M.ED. 200 V.D.C. 
CAPACITOR .22 M.F.D. 
DIODE,  400 V.  ,6. e Q  

, /  
11 

Sek4t.V73te 

 SURGE LIMITER 

A R_CS_U_LD EISSIR 

7  143630 I FUSE, 3/4 A. F.B. 
FO 171595 2 FUSE CLIP 
71 I 183085 2 TERMINAL WITH WIRE LEAD 

--- -- -- il- rt. -Is -• l'' II _ _.  _  
_ _ .. _ _ . 182540 CONTACT BLOCK,15 POINT 

._ 132341 _8 _ —TERMIN—ALS MALE RC. 

_13137. • I   ETCHED CIRCUIT BOARD 
151637 — 27  SCREW 4-40 FIL HEAD 

- 11-0743' -2. —LOC—K-111KSTIER 41 4 .-
151380 2 — NUT 

neii8 I RESISTOR, .56,000 OHM 

• POWER SUPPLY -FIL-TER 

SURGE SOURCE 
ARC SUPRESSOR 

POWER SUPPLY RECTIFIER 
II II li 

fi 

- 17 

POWER SUPPLY FROTETION SEE NOTÉT.-

BLEEDER — 

a 

SC4LE 

ORAw r PD FILE. 

- IR f 1-47.60 
ÉriGiN-É-ER je,« 
J.A J 



'e 
'tar-


